
~':"--- >-----~--.... ---.-. 



For c;onv8nience in 
CILt:"LftBPS tr8"etor O'.:'JT!ers '; 

Ensine RepaIr Package 

PACE1\.GED m;PAIHS 

and to insure of r;:enuine parts beln~ SLt~'1)l1.ed to itLLIS-
are paci'.:aced, in :lost cases boinS offeree} ~lt special pr'lcBs .. 

Sec Pase 7 for De[.a lIs 

Bevel Pinion and Gear Packae;e 1 04·1012 
1 

Ca'll Block Package ()1l.3397 6 
6 

Tra.cK Track Pin Package 
1 

1 

031115 

201664 
90373l 

060216 

Cam Bloc]\: 
Caps crow 

Loclz 

Pin 
L'iaster Pin 



.ltLLIS~-CP .. iiLfdEH£) 

"ALV,s·-CHALMERS },:ANUF'ACTURING C01!JPANY warrants that it will repaIr f. o. b. its 
factoTY, or furnish without charge f .o.b. its a Similar part to rep lac e an y 
rra ter1al in its ma chlnery whi ch within six months after the date of sale by the Dealer, is 
proven to the satisfaction of the Company to have been defective at the tIme it was SOld, 
provided that aL claimed defect},ve 811a11 be returned properly iden tifle d to the 
company's ~~actory, charges prepaid. 

"ThIS warranty Is the only warranty, either express or implied, upon whIch saId 
rrachinery is purchased. No other vlarranty has been rrade or eXists, eIther expressly or by 
implication, all statutory and implied 1Jlarranties hereby expressly waived and ex-
cluded from this transaction and the Company 's in cOlmection wIth this transac-
ti on is Ih(d. ted to the or replacement defect1 VB parts, all 0 ther dam-
ages: or otherwise, expressly waived. 

"This warranty applies only to new and unused rrachlnery, which, after shipment 
from the factory of the Company, has not been altered, , repaired, or treated in 
any rranner whatsoever. No warranty 01 IDlY kind, statutory, implied or othenvise, shall 
apply to trade accessories a ttachr;lents; tools or Implements not rnanufactured by the Com-
pany Or to second-hand or to new unused rnachinery, which, after shipment 
from Factory of the been changed, repaired, or treate d in any 
!lEnner whatsoever. 

UI>Jo representa t:L ve of the has authorI ty to change this warx-anty or this 
contract 111 ,:;<"ny Elanner 
the machinery covered by this 
conSideration of the contract, 

.atternpt to 
"my 

or change or extend_ thIs 

or promise to repair or improve 
Vf; of the Comparw shall waive any 

warranty 1n any manner whatsoever. 

Jtlways gl ve the 111.rrnber of ~:rour tractor 1,;vhen parts. 

sian 
the 

The tractor serIal number will 1)e found 
case at the right side. The enGine serial nuaber is 

on the rear end of the transnus­
stamped on the right-hand Side of 

block. 

To obtain parts give name and part number, 

Order parts frorft the dealer for your terri tory. 

Repairs for standard inotor accessories such as generators and starting motors 
should t,e ordered from. authorIzed Service 8tat:l.ons maIntained by manufacturers of these 
QYli ts throughout the 

Always state post ofnce address, town, county and state \vhere parts are to be 
express or' parcel post. Also specify whether material is to be shipped by 

Confirm all telephone or telegraph orders in 

No ered1 t Will be allowecl on unless they are returned to the dealer from 
expense, to whom they were purchased; from. there they will be returned, at the customer's 

the factory for inspection. 

Unless clairr18 for sllortages or errors are nade 
they will not be conSidered, 

':lhen brolcen goods 
by~ the car'riel' agent on the 
age can always be collected. 

are received, a full 
b11L If this 
transportation company. 

upon receipt of goods, 

of the damage should be' rrade 
Is InSisted UPOTl y full dam-

No respons1 bill ty is assu,'1\ed for delay or darrage to merchandise "Jhile In transi t. 
Our responsibility ceases upon delivery of shipment to the transportation company from 
whom s. receipt is received shOwing that shipment Y,as in good condi-tion when deli vered to 
them; therefore, claims (:1.1' should be filed with the transportation company and not 
with Allis-Chalmers Company 0 

is reserved to change the construction or materIal of any parts where 
it i3eeyfS to do so, wIthout the obligation of installing such c!langes 
on tractors already delivered. 

2 



For convenioe and econorny when ordering parts by telegram, oode Vlords rray be used for 
each part number. This code is rrade of a combiYlation of letters least likely to be mixed in 
sending. 1'he figures are represented the lettors set opposl te beloYl: 

I-A 
2 - B 

3 J 
4-K 

5 
6 

111 
N 

7 Q 
8-W 

9 X 
o - y 

Hyphen (-) - Z 

ThUS:f Part Humber 3525,3 would be transmitted as f i VB 
five, two), wilOras, by the use of the code, the number could be 
Do not order parts by code unless the order is sent by telegram. 

words (Three, five, two, 
as one 'Nord. (.Jlilli.lli)., 

Wllerever letters of the 
z) to sepa:co..te the prefix or suffix 

appear In a 
the numerals ~ 

the hyphen (Code letter 
would read A]/Z}~QKY). 

Within the United States, part numbers up to five d1;:1ts 
(Bxample; 35252) without recourse to coding. However, In the case 
each number is consiclered as a sep3.rate word which lnalzes the use of 

In sending Viire orders, it is important that a one-word descrIption of the part wanted 
be specified after each part number.. In event the message is received with incorrect part number, 
it VJill help us to ascertain the part actually required.. Confirm each telogra.phlc oreIer by mail 
in ord.er that it ma.'i be ctleckeci, and if not correctly transmitted, the error detected. 

Shipping or oti1er instructions in '(;he 
mlw:! v/ords, can be condensed lnto one by the use 

a telegra.m V!f1ieh normally consists of 
proper code,word as given belovl: 

Name 
Air Cleaner. 
Air Heater • 
Balance Shaft. 
Be~\I"'el Gear 
Blower 
Brakes. 
Bumper , 
Camshaft 
Glutch} Bngine 
Clutch: SteerinG 
Connecting Rod . 
Controls, Sngine 
Cowl .. ~ '" 
CranKcase ••. 
Oranksl1aft • • 
Cylinder Bloclc 
Cylinder 'Head. 
Drawbar. • •• 
Electrical System. • 
Engine Heater <> ~ 
Engine Support • 
E:x.l1aust ,;;an Hold 
Fan 
Fenders, Front • 
Fenders, Rear~ ~ 
FUter, Fuel on 
F11ter, Lub. 011 
Final Drive, • 
r1311r/heel ~ .. 
Front Fenders .. 
Front Pusher (> 

Front 1\"'ack Idler,. 
l"uel Filter •• 
Fuel tBnifolds . • 
Fuel 
Fuel and Lines. 
Gear Shift .. 
Governor .• 
Grease Guns. 
Grousers ~ • 

AIRYX - Shin 
SOE8T Ship Express 
SOOTY - Shin 
SOYON - ShiT) Mail 
SaBOS - Shin 
SORfl.T - Ship 
SAPAT - Shin 
SPL.I;.T - When how did you 
8PA'rS -- When and hew 1::111 you ·;)n my 
S'fAUB - Cancel rrly (our) parts 
STUFE - Add to rrJY (our) parts order 
SOMOR - Duplicate shIpment of my (our) order 

.31 

.37 

.10 

.. 51 

· .13 
~~ 

• ;:;)1 
.. 67 
.10 

. ~4-5 
.51 

" · · 7 
"Q .. vV' 

.67 
5 
6 
5 

· 9 
.65 

· .41 
.77 
~70 

· 2° • v 
.32 
",,67 
.69 

· .17 
.27 
.51 

· 0 6 
.67 
.78 
-=02 
.17 
.17 

· .r! 
• 21,23 

,. <1>49 
• .15 

79980J81,~~ 
"' " e tl f;. 1 J_ 

3 

Hood .••• 
Hour j;leter. 
Inject0't"s 'I> 

Injector Control. 
Instruments • • • 
;canifold, Ey,llaust 
Manifolds, Fuel 

j:'!Ie.ster 
Huffler 

Vlater 

011 Coller •• 
Oil FIlters 
Oil Pui:lp •• 
Piston ••• 
Power Pulley. 
Power 'I'akeoff 
Pull Hock •• 
Pump, Fuel. , 
Pump,. LlAbrlcatlng Oil " 
Pump, Water •• 
Eadlator. , , • , 
HB.diator Shell. 
Hear Fenders. 
Seat", ,.. .. i' ., .. 

Stabilizer. , • 
Steerlng Clutch 
Steering Clutch Control 
Street Plates • 
'1'001 Equipment, 
Track" -. " " 
Track Release " 
Track Support Roller. " 
rtransmission Case and Coversi' 
'l'ransmlss1on Gears ~ 
Itruck Frame ,. 
reruck lfIheel " • 
;Jalve Action .... 
\later lilan1fold. 
\"!at-sY' PumpQ '" ,. 

order 
order 

.. '" 137 
c3-3 j 35 

19 

~ 29 
17 
29 
4:5 
45 
29 
27 
2,'/ 
25 
.7 
73 
75 
'I') 
17 
25 
11 
29 
67 
59 
69 
59 
51 
55 
'7l 
79 
65 

61 
43 

59 
()O 

29 , ., 
'", -1 ... L 





Item 

1 
2 
3 
4 
5 
6 

8 
9 

10 
11 
12 
13 
14 
16 
17 

18 
18,,11. 
183 
19 
20 
21 
22 

2<1 
25 

26 

27 
29 
30 
31 
32 

35 

30 

3(3 

41 

45 

46 

!,=? 

50 

Sl 

52 

55 

57 
f,fj 

Part 
l-IUDber 

5155'331 
51c·1595 
51514JJl 
51511&'10" 
5150572 
900806 
515001-:1-
913CV±0 
~,lGt1-2GB 

5154177 
51S'H5G 
~~;13Q1~5 

5150130 
51;)1122 
GlSl::::{lG 
;Sl~:)1159 

5150013 
51530G9 
910129 
515<.1969 
(l~t71 

5153117 
5150020 r 5153139 1 010<!::OO 

.... 911115 
5150023 

{ 
903G26 
';)CV10205 

{ 

5152637 
912726 
901060 
51'::>0054 
5}fj0055 

J 3fA~9 
l 90:1-206 

{ 
{ 

041911 
:jllOL11 
9()~r20o 

C'J'l1959 
911041 
00420G 

J 912187 
t 9ot20'7 

{ 
5152879 
5150060 

f 35L.L3D 
l. OO(b205 

G152.378 
{ 35220 

!:.. 904208 

J 
l UCYi:206 

5150·(blO 
5150071 

~ CYj,.1013 
l DO~~2CK) 

{ 
O/n~i14 

901-206 

{ (}:~-1915 

G150~)'7(2 

5150131 

t11528S·1 
~)lEIG;~<5 

Z:J151.:1::O~O 
(}1,10I9 

f nl:_,-;lDO 
l :X>1c2GG 

1 
"1 
5 

10 
10 
10 

1 
10 

3 
1 
'7 
2 
2 
6 
4· 

10 

2 
2 
2 
2 
2 
2 
2 
2 
2 
1 
1 
2 
2 
1 
1 
1 
1 
2. 
6 
G 
2 
2 
.L 

1 
1 
3 

8 
2 
1 
(} 

6 
1 
2 
2 
t3 
6 
1 
1 

11 
11 

2 
2. 
2 
1 
1 
4 
'1 

]. 

1 
1 

1 

(Includes items '3 to 17; and ltc-ems 19 aYJ.d 3); 

Bear1ng Cap 
I!,aln Bearlng_ Cap Stud 
train Dearing Cap Stud NlJ.t 
Cotter PIn 1/8" x 1" 
Cup PluG 1-1/4/i 

Brass Pipe In Countersun}: 
Pi r:c Plu (? 

PIpe pi~~ Slotted 

Pipe PIu;;: 
3rass Pj~pe 
011 Hole Plug 
011 Hole PluG 
Dowe}. Pin 
Cylinder Head ;Jtud 

,:Jountersunk 
Diameter 

Diameter 

Stud I,ut 
rl\,lbe } Discontil'~U6d on 

Ite:ns 19 nnd 2cG 
~l1Gine #47]2;323 
T:19..Y be used :!.TlEJtcad EIbo':.r F'ittinG 

Air Box Dra1n Tube '~'llth Nut 
Elbo~y F'ittinr:; 
Handhole Cove:r 
1iandhole Cover c.'taBl'\".et 

\V i til Bnr;lne /ff~ 71'222,3 

Handhole Cover Bolt 3/811 x ,;2-1/t1H 

Handh.ole Gover Bolt Ciasket 
F"llat 'Nasher 3/SB 

W2:.ter Hole Cover 
',~:ater E01e 

also (~rankGf]a,ft Oil Seal G150EL16) 

Hox 
Loc'\c(Jas11er 
Hex 
Nux 

Hex ~ap3cre;I 
LockrJasher 
Hex ::.:!apDcrew 
LoclcaaEfleX' 

E01J.sin[~ 

Lock',r"rasher 
Hex C::apsc:re1~J 
Lock~'JaGh8r 

} Eo:).slng to F2 .. :Jelz 

I 

X 2>-1/4" 

f R@e"e " Plate 

F. ~" 1-1/8 11 '1 l EOU3illL~ to 2".dler Gear 

80ver 

Pla,te Gasket 
Plate - Hear 
E"C~ :z 111 1. 

J End Plate to Block 

x 1 
x 1" I i~n{J 

", 3-1/2" 

Il::.b 

Crankshaft Front Cover ASt)~)!nbly (Incl:J.des ·Jranl{shaf't Oil f.lcal GJ 5:)c~73) 
Gasket 

,'" ~,;·-1/4/~ 
Lee }:,',:Jasner 
Hex 0ap3G-~-'(;\:'! :x :,-)/4 if 

Loc£,,'lacZ1.er 
011 Le-'lel 
OIl Gaur:o 
ell (;0.;1,[8 T!)be }_dapter 

Eo): (japscre'/J 5!JJyt 1,: ~ F'" 
L~)cLna;:}h\Yr ~-)/l()a 

5 



r''ctrt 
11:,8", ll:"2c.er 

6~-S 5153857 
64- !~jl::,(j !.::L~) 

65 { 8(}~1205 

67 ~)1~537d7 

60 515373L: 
~ 9:J(r;-7~~ 

6~! { 9()L1206 
70 91:'--::7;2G 
71 515!hoGD 
7::-: :jIb':.<){::' i 

r C/i:·~J!-b2D , 
'73 .~ 911C41 

L 904205 
r 3[."-'l-:::;9 '-'::.:1 d 
L 9:J~::"~Of5 

Part 
Ite;,:~ 1 ::'~.;';f~;c:r 

~L E,1;.;Z·j".:1Z I 

"' SlE4156 
3 ,.3J.SCJl):; c, 

4 !515:3';Tf~ 1 
5 :515~5?'l9 1 
6 5150454 G 
'?' Z;5??O 3 

5l52D7:) 4 
5153~,:J2 '.i;-

5153~)7f1, 4, 

515 iJOl L.-

51~)13S·:.~ !~ 

51f):5;jB3 4 
5153b7~) Lr 

E:,J.E;.;i:;)[){J 
L)1E.,;::'~f.j24 1 
51~)5i/?.'3 1 
51~~b~!~'~E~ 1 
;:.,1 [:il: ;:?~.~ 1 
5155~='~~~) 
6152/.}Z/ 1 
c;1~:})'::;2.9 1 

Q:cy" 

1 
I 

20 
26 

I 
1 

e 
1 
1 
1 
.-± 
4, 
£1: 

2 
2, 

Lame 

Oil Pan 
O:Ll Pan Gasket 
Hex :~apSGre\7 5/1611 

Loci(v.rasher 5/1Si! 

( ; -~ 

1\ ,,"Iv ~ Z III 

Cover 

Loc 1\:\'J2Bl'l er 
Pipe 
Flyv:Jheol 
Fl.)-wheel 
He:;: 

Gasket 
1, 1" 

------_ .. _ ... __ .-•. _ ..... _------
PL/-\TE 2· CRANf'5H;\FT AND FLYWHEEL 

Cra:::}'..slJfLf't LsserLbl~J (=;!::.;ll::j~;S 
items :2 3.11(J 3) 

\.}['1 ~l..lole Plu[~ ~ =r~ lt8r:~ 1 
um'isl ",' 

Bear:LnG 
DearinG 
Bear'lng 
Beari!-;~; 

i~·eari~1g ~ 

SearinG 

i-~eu.l' ~ea.rin;..~ ~­

l{ear Bearinr; 
Real'" Bearing 
Rear BeariYl~ 
.Rear Eearj .. ,:,~ 
Rear SearlE!;; 
I-lear 2earinE 

:Ltem c, \ 

Item 2:) 

c 

13 
1.4. 
15 
10 
1'7 
1:3 

;~)l53372~ 
5151,-120 
E,15;)1?4 
5l5l:2~_7 
90:::1123 
515:JE)2..(j 
515CYilC; 

22 Ul120J 
23 G4-01(:1 
24 E,lfl3G23 
25 040635 
26 5l53C35 

1 
1 

1 
1 

1 
2 

1 
1 
1 

I 

;ra~l~sb,!:,ft near OJ-I ;31'in2:er 
=L-'~Ul:(S:l2.i't Deal" ;}.,)It 
Locl(':'H::,-sller 3/n!1 
11'[Ln Drive 

8r'.~i.nl<:3haft Bolt 
Pilot 



p 

Part 
Ite;-;: lJ~,H!1bor Qty, 

3-P CONN 

I!ame 

~ 
/ 

/ 
I 

@ 

ROD 

1 :_)123:S/73 
;:; 51:,;3;558 

11 
f"±-

PIston 
PiE t:or~ 

CHot ser"Jiced~ CII"d8::~~ 
sBrvicel1" Order iter:: 

7 
'-' 5150lC)::) 
4 ~)1}J()09G 

5 51S0()9d 
() ~j150097 
? 0150009 
8 51:3341;.3 
G 5154419 

10 51535~)2 

11 51535132 
12 5153590 
13 5104.332 
1~ 515135,;) 
15 51E-:;0140 
16 51b43GO 
17 5150~)D:l-

18 SlL)OO95 
19 900BO? 

{ 
5150106 

2U 515.1317 
51S1318 
51535L?4 

~ 
5J}5152~i 

2J_ 51,')30'75 
L)1!5J07t,) 

l 5l;)3535 
('32: 51;541<14: 
23 5150105 

8 
4 

320 
4 
<3 
4-
4-
8 
n 
,1 
4 
." c 
4 
'c 
8 
5 

4 
1.1 
4 
4 
4 
L_~ 

4 
4 

16 
8 

Piston Pin Oap 
?i.Gton 
Piston 
PiS1::(.jl1 
}.':tston Pin 

Piston Fin 
Pi3tOi~ :P In 
Piston Pin 

~~~···:~~~~ti~g ~~~~~ 

O~lter F..ace 
1.{o11er 

,;():(,r:.e(;ti:'I~~ HOd. 
~onnec t inG r{ad 
GonneGtj.nc Hod bolt 

Hod Bolt 
2/32 11 

X 
Conl'lGctil1G H()<i 
8(;nnectlng Hod 
~onneetlng Rod. 
2on;·!.ectir~b Red 
;jonnGct~t'.2: :tod 
Connecting Eod 
Conne;:::;tin; Hod 
Conr;Bctlng Hod 
Piston 
Piston 

i3e8.r~ng Shell -
~earLn~~ SheJ.l 
DearinG Shell 
2eari~lg 8118="1 
BearIng SheIl 
BeartnG Shell 
dearing Si'lelJ. 
Bearing Srjsll 

rting 
Ring (3-1)18C8) 

IE 7iev] of the rerrio-,,:3.ble sloeVe 
'ilhen apIJrecial)le Near 
the spec tal 01' :t.'er or th e rv:;;)~;. Lr 

1 - 5153590 PIston Pin 

HGpla,:~e:r~c.rl t. i 3 
not rec, ommenc1e':2. 
Orje:.I' i teInD 

and 13 .. 

Jr,j81' tGen~ 

11) 

It8Y:1S e and 13 

oversize Fi;Jton~: or Hin~B c2·'c 
t'8 inEtalle1" G\:lii6r~1 may ~~,' l.ve' I~~~~·.:':~; of 

2 - z)lGCllOS 1 
1 

S151695 
Sl;S,1419 

.:::ylinder Liner 
PtstOIl icSSE,,::bly 40 5154:-1.:14 Comprs::3s:Lori P,Jng 

The inc1"lviJi'.;al pr~rt;3 01' tjl::.~ :(·~t s.re 
eX':?cDpt as 0. CClj;lj:"Jlcte 1J.:rli~~J 11'1 the o:ci:.;i 

1 02 ~:~ler~ti:riGation pnrposes an·j C3J1EOt be ret:urrieci l'or crc:llt 
P2".rtS in 

Oversiy,c Pts tOll PiES are not D.va~lla tIe" Lev·! EtanC1.areJ sIze Pins anci bu~.:;1l1nt~E shol.!.ld be lnGt~lllr~:l \'":l-:'8n 
aT·DreG ia )le 'Clear occ.urs", 

7 



fO"r---_________ _ 
\...!/ 

to) -- --~---------
\,~f 

z 
o 
1-

~ 
LJJ 
> 
....J « > 
o z « 
o « 
w 
I 

a: 
w 
o 
Z 
-.l 
>­
U 

w 
I­« 
-.l 
Il 



Part 
Ltem Dx,:ber 

1 S151r-~GG 
~2 c,lG17l U 
0 51~)02el1 
,± S150Q£,] 
:,.! 51ri05?5 
G G154I'?7 
7 ()130/M 

91:~04,9 
f) ;-=jJ.50(}CUl-

10 ,:)1 5() 078 
11 E,1F){:.Q7G 
r .::~ 5153?3? 
12: ~')li~0289 

14 5150292 
" c .1-'_) Sl~)02Gl 

Hi ~)150290 

1'1 El~JG2SG 

1(; 
( ;)05656 

1. 90t204 
ID ~)1502.S3 

20 51E0301 
21 5U)0300 
0<) 
,:.,::~. .S150~)02 
0 r ..! 
"',-' f;JJ:;030Z) 
24 5150299 
:~5 5151001 
26 5l5030.(;,-
27 5150Z0G 
2B 51£303J.5 
29 5150310 
30 5150318 
(j1 5150319 
2,2 51~;O~::)12 

3::1 515U31f'l:-
~~A- 51;)0313 
35 ~:;150311 

:3C 51~)o3c~2 
3'1',1 Gl!)032j.~ 

38 r)150~)2:~t) 

39 SJ)50ZD2 
40 515032[3 
III 511)07:;2:,0 
1'::.-2· ~; 1. ;~()33~:, 
43 90080(-; 
·1-'1· 5150050 
t~5 ;:)1:~OJ51 

<~il E;1~)OO52 

4'7 ~ OL1J.Dlf) 

l 001·207 
4,(; 5150260 
49 51502C):=i 

50 { ClO55~=)5 
80,1804 

Qty. 

1 
i3 
(] 

<\;;. 

4 
2 
4-
2 
1 
2 
2 
c; 

(] 

e 
Ii) 

4 
8 
G ,0 

~Co 

12 ..-, 
-,-" 
12 
12 
12 
12 

L1 
[k 

l1-
G 
-'1 
1-

12 
12 
12 
" C) -Lt. ... 

<,}-

fl 
:") 
u 

1 
1 
~~ 
'"C> 
'0 
0 
Co 

1 
"-
2 
i:j 
D 
~?, 

2 
4~ 
.(~ 

l:ann 

Head .B.sSC1-:1bly 
1lalve Inse:t't 

Gxhaust VaJ.\TC Guide 
Injector ~ 
';::1"3.;':;8 Pi 1)8 

Cylinder-
1Jlottcc1 J 

Head Oil Gasket 
Eead O~~l Gas1-~et 

1r8~ve 
~:~r0u st Valve Spring 
Valve fjpri.:r..c 882.:='::' 

010(> Ficce 
End Piece 

(Hal~C only) 

Yi)$l1 .dod I . .>()ci.{: Lut 
Valve Hocl(or Arm_ ;:-w.Q 
'Jal ve ~~;jC 1~cr 

Clevis 
P:)sh R<;;J Ftn 
Push hOel ~le1Jis Pin 
Eoel:er _[~rr:1 HUGIli:t::: 
Hocl':er Shaft 
Rocl-::er' 311c3.ft Er2.t;l·~ot 
Hocker' ;Jhnft Srack-:et ~301t 

Roc}.:er- ;'.rr.1 \.:over 
i{;JC l{or j, rr.l :.; over Gaslcet 

s/sn 

Loner 
-Upper 

:3 Lo 0 :i.l1cJJX3lVe; 

In item 1 

Left 

iterm 
;~!? ) 

27 2nd 2C" 
Dcparatc~iy " 

2..1.30 Lnni.fol(j and 
Injector :3t.uds) 

Eocl(er 
Eocl(er 

Covel"" ~~olt, /,_ssentJl:! (l-l\';:o~); l~-::3tlJ.(l 2--l~(1 ~!_-Pin) 

Cotter 

Lifter 
L1f-t:eI" 

~jracket. 

Hex Caps8re:J 
LoclDvashcl'" '( 
:)-overnor Hole :=:ovor 

\'}8.2her 

?-;:ont 

GoverYlC}'" ~-1C")::e '}8,f:~1{E;-L, 

~~ex 0aI>~>:;re':f ~!~,/~ ::: l/~:!I 



Part 

1 5153951 
~~ 5153954 

:3 ~ <;():)C~il 

C)C}:1-2()C~ 

'1 ::',15C';C;2.E, 
r~ 5=' EC)O:~t~l 

5~.C.CC:::,r/ 

'7 S1519lJC 
c~ f)l,;-)D::)'·/'~; 

10 .5l5C)SeO 
J...l f)lSOOC5~? 
1,: l~:,;-~- ! 

l~) ;_·)J~:2,'.:·~)1 

16 Elb3[,<lli· 
16 ~lE\I'1;.)1{3 

17 5152,s14 
In '.; l·:J;~::;,~: 

19 ~;l502'73 
:?G ;.~J..Z:'()2'/L'L 

;~l filr)O~?'/'7 

22 r 
~ 
'-

Qt::'T., 

~? 
Q '0 

J.8 
12 

u 

1 
1 
1 

L~ 

11 
!1 
1 
2 
1 

1 
,2 
cG 

CAMSHAfT~ BALANCE SHAFT P,ND lDLER GE/\R 

Camsliaft anrj 
:J8..l!lE0aft and 
HeJ~ ;,;a~Jscr8'::l 
Lo·:)cVIQ.;") her 

3-1.1ariGe fJhaf Enc"t Eearl:-:.;::; 
LBlanco Sr-l8.ft ~nd I3earillJ; 

IL·; .. ): l-l!!]/~ 

::W:18l'1art I:l:lte.2:~:~i{xil2<-te :3cs.rinc (Hal.f (,;"(1] y) 
:;aLE)Il.a:Ct I.nt8:{'I:;ed:!.2~tG B82Ti:nc Lock 
CanlDlla tt Inter!:"lediate 3cariYlC Lock 
~a:m.shaft 
Carlsh2,;~t Goer 
l:2.J.ance Shaft 
I?al2.11Ce Shaft Gear 

"f,' X 1-1/2.11 

PIa in 
:J-roovcd 

Idler GiJ3.r 
Darrel Pin 
Idlor- ~}8ar 

Idler Gear 

j, 1~e~n JJL. ~:'J.8i!,Il":"": :i.2 
17) 

a;',cl 

l.,~. 



Part 
Item 1,:~uJber 

1 51bJ.4·10 
2 515QL.\:38 
3 1292C~-)9 

4 5150102 

S { 911040 
90'1204· 

C G150187 
'7 f)15018B 
t3 801260 
9 Gl[)14;12 

10 G1Sllkll 
IJ blb::::~1L13 
1'" '-' O(hO{~2n 

12' O(:(}~-29 

14 Of1(}130 
1[:, D,~·Cl.(1-31 

16 blElZ'lJ-74-
l~; C~1-2~jUC3 

W f51c,()W4 
1 n 5153082 

20 [>lSOlrX5 

21 { DO:='/?l 

22 Ll:/.~)i ~·S8 
2/21-;,. ;)~ :"ji~.':;G 

Dl ;'~)~_)C~'~' 0 
24 51~)~:)?EG 

~25 El[J01~ri 
;2f· f)1501~12 

?? ~j05GG2 

Qt;'!. 

1 
, 
1 
i1-
.1: 
i1 
1 
1 
1 
1 

1 
1 
1 
1 
]. 

1 
1 
1 
1 

1 
0 

.:0 

1 
1 
J. 

1 
1 
1 
?~ 

PLATE 6 .- WATER PUMP 

UA TEH PlJ1.~P 
(See Plate 6) 

'Hater Ptll'JIJ i":i.33embly U;onsists of item;] 2 to :.LS inclusive) 
\Iater 
Dra.ill 
.'later .:3tt~d 

rlat(:;r Pt)3;1P 

Pipo PJu;; 
Water Pump 
VIator PU::1P 
-iiater PU[:lI> 
Vlatel' PUF1T" 
~'Jatel" Punp 
\"la tor F'11rnp 
~~[a ter 
Water 
?aI] 
Water 
'~1ater 

Snap i""{lnS 
PU:Tl1) tJhaft :]oup11n::; 

~iater Pump 'Jaslcot 
Hex Japscre'-;.v 
LcckaasheJ. ... 
Hater Punp Drlv8 
Set Sere:l 

HOGO ;:lanp 
'~'ia ter Ppmp O~.rt.1Gt Packll:2: 
~Ju tor Pnrap O~.rtlet P2.e1:inc 
Hex :,>;'l,PS(;:CC\'I L)/l()!} I-L::; .. x 

10 to lei inc1uGi vo) 

11 

i:..Yl,..1 NQ.'=E;cR'----'B="L~O>!.C"_K'_', 

,/ 



a: 
w 
S o 
-1 
[[I 

w 
!­« 
-.J 
Q 



Item 

1 
2 
~5 

4-
G 
6 
I( 

8 
:) 

10 
11 

l~?! ~ .. 
13 

14· ~ 
L 

15 

16 { 
16,', 

163 { 
17 
18 

( 

IS t 
20 

21 -[ 
22 

2'3 { 
24 
25 
25A 
25B 
26 
27 

2U { 
29 
30 
31 

32 { 
33 
ZA 
35 
36 
37 
38 
39 

40 ~ ... 
·n 
42 
43 
44 
45 
46 
49 
50 
50il. 
51 
52 
53 

Part 
1TnrJber 

5150502 
5150201 
~)lf)021e 

;:)150220 
DOlbl-0 
5150205 
S150206 
042081 
O-:120DG 
Glc,08GZ 
5150222 
005025 
DOs<2Qi.b 
5153334 
5150372 
b153938 
5150855 
5150856 
5150230 
91:3017 
90420G 
51b<1400 
51 5!j",'f) 90 
5154398 
5150233 
515023-0.: 
lV,,03?B 
D04205 
5150231 
910167 
QCY1205 

5150236 
04191C 
51502'{5B 
5150240 
5150242 
51E4539 
5154637 
5150EXl-O 
5l5024G 
D03G2G 
90,.1205 
5151151 
;-)1502133 
51502116 
51FJ()347 
90tI,.20G 
51E)t11t)G 
5UJ0279 
5150280 
912738 
[,152804 
E15Q281 
5150522 
51503E50 
904205 
5150:34:5 
G15034/7 
5150346 
515CX3{J:.B 
51E·034:9 
G151t179 
5150147 
515(,4"98 
5151~,)72 

51504-33 
913039 
9lo0.'!D 

1 
1 
2 
l(, 

4-
1 
1 
2 
2 
2 
2 

12 
12 

1 

1 
2 
2 
1 

2 
2 
2 

20 
20 

1 
G 
6 

1 
4, 

4 
1 
1 
1 
1 
1 
1 
6 
6 
1 
J 

2 
2 
:'. 
1 
1 
1 
J" 

1 
1 

6 
1 

42 
4 
1 
I 
1 
1 
1 
1 
1 
1 
1 

3LOliER 
\See - Plate 7) 

BloYler Assembly (C;ons1sts ,:::;f items 2 to 21 inclusive; also Drive 
Blo"7er I-IotlSing Fuel and 
BlO\7er End Plate (Includes 4 J ancl t;!IO dO'.'!el;-:)) 
Blovler Bnd Plate (In ltem 
Filllster ~{Gad Capserevi 5/1611 1~ .. G. x l-l/ZH 
Blovl6r ?wtor - RiGht Helix 1 When for en:::;1nes 
B1 ower Rotor - Loft Helix f items 16[" 1GB 
Ball BearLnr; (Hear) 
Eall (Front) 
Bearing f'ront 
BearinG EBtaJ ner Rear 
Hex CapecrerJ E"C~ x 3/4H 

LocksasD.er 
Blower Roto.'C' 
Blower Rotor Gear 
Blower J;i.otor Gear 
Blower Rotor Gear 

Set (Gears are matcf1cci .. I~ot 
Shim .002" 'rl1ick 1 
Shim Thick UU~ ~c 

Bl(J~'!8r 

Thick J Db (1.0 

rrhic!( 
~ 

to I/L171122G, al so order 
5154401 Disc. 

serviced BorarRtel:/) 

r'cqulrecl 

Locl{\vasher 
Ret)=..:.i~ltL1_G 
Hex Gapscrew 
Locl{l:JB.sner 

~ Discontinued on onc:i.ne ';4-7112;:;0 
) 

x 1-1/2H Effective \71th cr:2:1nc; ;~c:::l/·ll122t) 
iIole } 

Lnd Plate Cover 

Hox Capscre:.'J 
Lockwashor 
B1 o~'ver Goar 
He:{ GapscrO'i{ 
Loc}~\'!asher 

Blo;ver Gasl<.et 
Hox 
Plain 

e'." } X :-;:. Blower to Block 

BlovIer 
Blower 
Blol,ver 
Blower 
Blo;;'ler Drive 
He:x Capscre1.O:J 
LOGIG;asher 
Blo,':Jer Drlve 
Blmyar Dri"lJ6 

Shan 
Shaft 
Sh3.:ft 
~over 

Ring 
'7-3/4" 

Ring 

LOng} Discontinued on enGine #4711548 

LOng} Effectlve ¥llt't"!. engine !,t.1-7115<kS 

Blower Drive 
Hex Capscrew 
Locl{washer 
fit-e Plug 
Blower Drive Gear Hub 
'l"hrust Washer 
Steel Ball 7/32 it Diametor 
Lock Hut 

Gear 

(:sushlnss arE~ not Gcrvlced Ger;al"ately) 

Blower Drivo 1301t (V16" x 2" 
LOG 1< .. vJa8hE~r 
Blovi6r CouplinG Hub 
Blower Coupling SprInG 
Blower Drive Coupling Spring Seat 
Blovler Drive Cam 

011 Filler Strainer 
on Filler 
on Filler 
Blower Drive 
Elbow FittInG; 
Elbow Ft~ct.ing 

i'.et8.iner 

v;ith engine 
Pipe Assembl~,r 

'1'11:1.- 1/4" Tube 
Tlld.- 1/4" Tube 

13 



PLATE 8 - GOVER!',JOR 

14 



l--n~l:; 

Item 

1 5153192 
2 5150917 
3 51&1604 
4 5151615 
5 0429£)9 
6 040391 
r;J 5150911 
(3 5150804 
9 51508S7 

10 5150906 
11 5153170 
12- 913(Y:!::1 
13 910002 

13."- { [,15ft-B8l 
910980 

14 ~3150913 
15 042980 

r 5150898 16 1. 910267 

{ 9130L'-.tS 
17 910801 

0102'];3 
18 043021 
19 5150394 
20 G150941 
21 O"r0[}03 
22 51:',0266 
2.'3 5150942 
24 S150(390 

25 { 01:5299 
9()!1,zOlj, 

26 5153862 
27 040397 
28 5150951 
29 5150ef39 

30 { 5153407 
9()!:ic204 

31 . [)(t3021 
32 5153866 
33 5152942 
34 515094·6 
35 (Yl-Otl0{) 
36 5153059 
37 51t)30GO 
38 51544-t.c.8 

39 { 905657 
~~O4201 

4.0 515293~] 

41 5152938 
42 ,)152940 
4~"3 515~$941 

r 5152962, 
44 t 51539[4 
45 5153003 
'1,6 5lf5~)CO!±: 

4:7 5152944 

!J.B 
( 51S,,10S 

1. D04205 
4~) &10389 
50 010002 
51 5153002 
52 5152239 
53 5153005 
54 5153007 
55 515.89:32 
56 910173 
57 5151519 

5e { C)05657 
go,*:~O[f:. 

b8 Ej152929 
60 5152928 
61 0403t34-
62 903625 
t)O 911327 

EY~ 51fiOb'16 

C5 { 903"/71 
90<~~::O5 

66 5150269 

67 .{ J05625 
904:204-

68 515H04. 
6S) 5150900 

70 { 
?'l. 

Q.ty. 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1. 
1 
'1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
4 
4, 

1 
2 
1 
1 
4 
L1 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

'0 
.L 

6 
e 
1 
2· 
2 
1 
1 
2 
? 
L 

lJame 

Governor 
Govern-or 
Governor 
Governor Hiser 
'rl1rust Be::'l,ring 
Ball BearInc 
Snap 
Retainer 

'}OVBREOR 
(See Plate 0) 

items 2 to 63 lrrcluf;:vc) 

HGtainer Screw Loc};:'{J&.sher 
Housln~ End Cap 
Governor Gontrol 
Expar1s:lon PIUD; 

I .. ssembly (Includes itens 12 to 21 inc~};:;}ive) 
lJiarIletcr 

Plu~J; Diameter 

r" F\} Effective \,'.fi th Cnf~iYlG !f-4-71~~()2.~') L imi t Sere-D1 
lIex ,Jam Hut 5/l.G:~ 

Governor Operattnc :3h2~ft. Assen:-)ly (J~~Shaf't; I-Yoke; l-L(>ve~('; 2.~·;d ~~t(:: ~':J 

1J T_~ 'i-o~ 1,-.ill .!. vt.,,), -,-_L;;:: 

Difforent~lal Le"f2r Hasher 
Differential Lever Pin Clip 

Loc1{,"\cJ"?-shBr 1/.:.111 

I;eed.le 

Cover 

{jasket 
2-1/4" 

(Includes i tGm~:; 2'7 and 28) 

Lever ASGembly (1-Lover; l-Shaft; 3-Plns, Sepg.rate 
Governor Shut-off Level" E:~top 
;ifasl1er 

Shaft Packing 

not 

S:lIJ.t-off 
Shut-off 1-3u~;hinc", Fot ccrvieed sepat'o.tGly) 

GaSKet 
Hex GapSGl"'m:l 
Loc10:!8.s:Jer 

Capsere'.;'J 
Loct.Y!8.sh8r 
Govern-:)l' Breather 
Governor Breather 

Gll.icle 

Shaft Packl.TI; 

x "/'/SIl "J Governor to BloYJer 
.. i ? 

.' 
I 

X ~3/il'\ ,J Gcvernor to C;yltncier Head 

15 

1.0 



I 
I 
1 
• I 

i 
! 
I 
l 

i 
I 

I 
I~ y(: I 

\ 
) 
I 
\ 
) , 

-, 
I 

I 

I 
I ifll ' 

ff'l(f) eEl 0 
11 • ...J 

~I !o 

~! I~ 
itll • « 
..JI ! 2: 
211 0 

,Z 
1« 
I 0::' 
Iw 

I~ 
lLL 
I . .. [L 

12 
i=:> 
!CL 
1...J 

Iw 
.=:> 
,LL 

........ _-------_ .. __ ._--_ .. _------\ ~ 
I w 

l ~' .U 

l-
I' .« __ J 

CL 



Item 

1A 
113 

1::; 
ID 
IE 

1 
2 

3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 

20 
21 
22 
23 
23A. 

24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
31-
35 

36 
37 
38 
39 
40 
41 

42 
43 
41-
45· 
46 
47 
48 

{ 

{ 

{ 

Part 
Humber 

5150414 
5150193 
903626 
804205 
5150199 
5150228 

5230031 
52300m 

5230028 
5230007 
5230018 
5230019 
5230020 
5230021 
5230022 
5230010 
5230016 
5230015 
5230014 
5230013 
5226029 
5230027 
5230028 
904204 

5150193 
903626 
904205 
5150199 
5150229 
5154401 

040925 
040932 
040899 
01-0(397 
040(396 
040930 
0408(39 
040(390 
(YW891 
040929 
040931 
040892 

35439 
910804 
041046 
040796 
(YUIGO 
041159 
040741-

5150560 
5150559 
040380 
5150566 
5150565 
5150568 
5151121 

Qty. 

1 
1 
3 
3 
1 
1 

1 
1 

2 
2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
3 

1 
3 
3 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 
2 
1 
1 
1 
1 
4 

1 
1 
2 
8 
8 
£3 
8 

FUEL PUMP 
(See Plate 9) 

!Jame 

FIRST TYPE - Discontinued on engine #471908. (Not illustrated) 

Fuel Pump Assembly (!Jot serviced. Order item 1) 
FUel Pump Gasket } 
Hex capscrevl 5/16" N.C. x 3/4" Pwnp to Blower 
LockVlasher 5/16" 
FUel Pump Coupling Fork 
FUel Pump Coupling Disc 

SECOND TYPE - Effective vlith engine #471908. (See Plate 9) 

FUel Pump Assembly (Consists of items 2 to 18 inclusive) 
FUel Pump Body and Covers Assembly (Consists of I-Body; I-Front Cover; I-Hear 

Cover; and items 3 and 4. Not serviced separately because of doweled fit) 
FUel Pump Dowel } In it m 2 
011 Seal ,- e, 
FUel Pump Body Gasket 
FUel Pump Rotor 
Rotor Vane 
Rotor Vane Spring 
Rotor Vane Spring Guide 
Relief Valve Assembly (I-Valve; l-Seat) 
Helief Valve Spring (Small) 
Relief Valve Cage 
Relief Valve Retaininr; Sprine; (Large) 
Relief Valve Retaining Screw 
Relief Valve Retaining Screw Gasket 
!lex Capscrew 1/4" N.C. x 2" 
Hex Capscrew 1/4" N.C. x 1-1/4" 
Lockwasher 1/4" 

~lel Pump Gasket 
Hex Capscrew 5/16" 
Lockwasher 5/16" 

N.C. x 3/4" } Pump to Blower 

FUel Pump Coupling Fork 
PlJel Pump Coupling Disc 
FUel Pump Coupling Disc 

3/8" Hole (Discontinued on eneine 114711226) 
1/2" Hole (Effective with engine #4711226) 

FUEL FILTER 
(See Plate 9) 

FUel Filter Assembly - AC #853998 (Includes items 25 to 35. inclusive) 
Fuel Filter Head 
A1r Bleeder Valve Assembly 
Retai: lng Screw 
Retaining Screw Gasket 
Fuel Filter Element Package (Includes items 30 and 34) 
Fuel Filter Element Gasket - Lower (In item·29) In item 24 
Washer 
Spring 
Fuel Filter Case 
FUel F11ter Case Gasket (In item 29) 
Fuel Filter Drain Cock 

Capscrew 3/8" x 1" 
Lockwasher 3/8" HeaV'J 
FUel Line with Nuts 31-1/2" LonE: (Pump to Filter) 
Tube Clip 
FUel Line with Nuts 6" Long (Filter to Hanifold) 
BlboYI 
Half Union 

FUEL MA.NIFOLDS 
(See Plate 9) 

}1181 l£a.nifold - Upper 
FUel lJanifold - Lower 
Pipe PlUG 1/4" Square Head (Plated) 
FUel lJanifold Connector and Nut (Includes item 46) 
FUel l:1anifold COIDlector Nut (In item 45) 
Fuel Hanifold Connector Washer 
Injector Fuel Pipe Assenbly (I-Pipe; 2-Nuts) 

17 



1-----­
I 

® --.-­
(®-
"-Y 

~I 
u 
w 
-; 

___ .. ~ __ Zl I 

I 
I 
i 

I~ 
I~ 

I~ 
l~ I cI) 
ICC: 

1(2 

I~ 
! l 

1 0 
1-

!~ 
I~ 

I 
! 
I 
I 
I 
I 
i 
j 



Part 
Item Number 

1 5226710 
2 5226913 
3 5226717 
4 5226560 
5 5226394 
6 5226723 
7 5226397 
8 5226396 
9 5226400 

10 5226567 
11 5226719 
12 5226563 
1'< v 5226564 
14 52<'26565 
16 5226901 
17 5226409 
IH 5226410 
19 5226411 
20 5226570 
21 5226407 
22 5226888 
23 5226",,15 
24 522641::; 
25 522618G 
26 5?.26414-

27 51,}0?A9 
20 !5150250 
29 5150251 
30 011041 

31 51502Q!1. 

32 { 805625 
GOL',,20tx 

33 (}12087 
34- 5150584-
35 5150260 
36 5150033 
37 5153618 
38 51502G3 
38A 010274, 
3G 51500D4 
"xO G150890 
41 GlS0265 
42 000070 
43 5150011 
44- Ot,,0"x03 

Q,ty. 

4 
4 
4 
4 
4 
4 
4 
4 
4 
4 
4 
4 
4 
4 
4-
4-
4 
4-
4 
"x 
8 
8 
8 
8 
8 

4 
4 
4 
L'r 

2 

"" 4 
2 
1 
4 
4-
i.J 
1 
1 
1 
1 
1 
2 
1 
1 

INJECTOR GROUP 
(See Plate 10) 

Name 

Injector Assembly (Includes items 2 to 26 inclusive) 
Injector Body Assembly (I-Body; I-Plug; I-Dowel. Separate parts are not serviced) 
Injector Stop Pin 
Injector Plunger and Bushing (Separate parts are not serviced) 
Injector Follower 
Injector Foll~ver Guide 
Injector Follower Guide Pin 
Injector Follower Spring 
Injector Plunger Gear 
Injector Plunger Gear Retainer 
Injector Control Rack 
Injector Nut 
Injector Seal Ring 
Injector Spill Deflector 
Spherical Valve and Seat Assembly (Not serviced separately) 
Spherical Valve Spring 
SpherIcal Valve Stop 
InjectorChecl, Valve (Disc) 
Injector Check Valve Spacer 
Injector Spray 'rip 
Injector Filter ~lenent 
Injector Filter Spring 
Injector Filter Cap 
Injector Filter C:ap Gasket 
Injector ShippinG Cap 

Injector Clanp 
Injector Cla;1p :[asher 
Injector Clamp Stud 
Hex Hut 3/(3" H.F. 

INJECTOR CONl'ROL 
(See PIa to 10) 

Injector Control Tube Braclcet 
HGX Capscreu 1/4" Ii.C. x 3/4" 
Locl0.7asher 1/11 11 

Ball Bcarlnc: 
Injector Control Tube Assembly (I-Tubo; 2-1'nd Pins) 
:lack 0ontrol Lever Assenbly (Includes i te~lS 36 and 37) 
Hacl(0ontrol Lever Pin } ~~ 
Ji'11lister £Iead 0apscreu l/tr " x 3/4" In iten 00 

Control 7ube Lever 
Groove Pin l/B" x 3/4" 
Control ,"'ube SprinS 
Governor Control Linle 
Governor Control Link Pin 
Cotter Pin 1/16" J: 1/2" 
Governor Control Linl, ~'Iasher 
Clip 

H) 



N o 

7 

38 

FUEL STRAINER PARTS SERVICE STANDPIPE 

5 

-DISCONTINUED-

PLATE 11- FUEL TANK AND L1NES(FIRST TYPE) 



Item 

1 
2 
3 
4 

Part 
Number 

OH166 
71545 
U-2964 
041165 

{ 

70469 
5 911043 

6 

7 

8 
9 

10 
11 
12 
13 
14 
15 
151\ 
15B 
16 
17 
18 
19 

20 

21 

22 
23 
24 
25 

26 

27 

28 
29 

30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 

43 

44 
45 

910B06 
041177 

{ 
70469 
910806 
040607 
040809 
040604 
040606 
040603 
032132 
040025 
040605 
042584 
042671 
040026 
040599 
0"10602 
040601 

{ 
911041 
910804 

{ 36034 
910804 

040810 
040744 
041176 
041163 

{ 
36032 
910804 

{ 36032 
911041 
910804 
0'10743 
()LWB08 

{ 
45174 
91080:1 
041162 
0/l07'12 
0.<':1161 
040713 
OU1G4 
01;,1175 
040740 
CY~125? 
CYr0743 
04.-1~~5o 
Qlj,074-1 
0~r0796 

{ 
36032 
911041 
910004 
041332 
041330 

1 
1 
1 
1 
6 
6 
G 
1 
3 
3 
1 
1 
1 
'1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
4 
4 
4 

1 
4 
1 
4 
3 
3 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
,,~ 

3 
3 
3 
1 
1 

FUEL TANK AND LINES 

Name 

rIns'r TYPE - Discontinued on tractor HDIO-311. (See Plate 11) 

Fuel Tank (See Service Note below) 
Fuel '['ank Cap (Includes item 3) 
Fuel Tank Can Gaslcet 
Fuel Tank Gauge 
Capscrew 1/2" x 1-1/1]," 
Hex Nut 1/2" N.F. 
Lockwasher 1/2" Heavy 
Rear Enclosure Plate 
Capscrew 1/2" x 1-1/4" 
Lock'lIasher 1/2" Heavy 
nlel Strainer Gasket 
Fuel StralnerAssembly (Includes items 10 to 21 inclusive) 
Strainer Base Assembly (Includes items 11 and 12) 
Strainer Cover Stud } I it 10 
Strainer Element Stud n em 
Strainer Drain Cock 
Strainer Filter Element 
Strainer Sleeve Valve 
Stand PIne } For Special service to 
Stand Pipe Support replace items 14 and 15 
Hut 
Strainer Sleeve Valve Cover 
Cover Gasket 
Cover Clamp Rin~ 
Hex Nut 3/8" N.F. 
Lockwasher 3/8" Heavy 
Capscrew 3/8" x I" 
Locl,wasl1er 3/8" Heavy 

Fuol Shut-off Cock 
Half Union 

In item 9 

nlel Line with Nuts 77-3/4" Lone - Tank to Pump (Rear Section) 
'rube Cllp 
CapscrG'11 3/811- x 3/4" 
Lockwasher 3/8" HeaV'J 
Capscre':{ 3/0" x 3/4" 
Hex Nut 3/8" N.F. 
Loc]cwasher 3/8" HeaV'J 
Tube Union 
Tube Clamp 
Capscrew 3/e" x 2..,1/2" 
LocJmasher 3/0" HeaV'J 
l"uel Line wi th Huts 13" LOD(~ - Tank to Pump (Ji'ront Section) 
Fuel Return Elbo'll 
nlel Return Line wLh l~llts 24" Long (Front Section) 
Union ?itting 
Fuel Return Line wi tll Euts Go-l/2" Lone; (Center Secti on) 
Fuel Return Line with Nuts 23" Long (Rear Section) 
Female ~oupling 
Heater Pumn Inlet Tube wi th Nuts 51" Long; (Front Section) 
Union l"itting 
lIeater Pump Inlet Tube vlith Nuts 81" Long (Rear Secti on) 
Half Union 
Tube :;lip 
Capscren 3/0" x 3/?" 
Hex Nut 3/8" N.l". 
LocJ0i1asher 3/0" Heavy 
"ALLIS-CHhU,£RS" Transfer} 
,iHDIO DIESEL" Transfer l"or rear of fuel tank 

SERVI::::E NarE: ';[hen replacement Fuel Tank is required for tractors prior 
to HDIO-311, Fuel Tank Service Group Ho. 043323 should be ordered. This 
conSists of the late type nlOl Tan]c vlith i;;]proved sediment sumps and '.7ith 
the late type Fuel Filter Arrangement. 

(c: ont inned) 

21 



FUEL FILTER PARTS 

PLATE IIA - FUEL TANK AND LINES (SECOND TYPE) 



Item 

1 
2 
3 
4 

5 

6 

7 

8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24.-
25 
26 

27 

28' 

29 

30 

31 
32 
33 
34.-
35 
36 
37 
38 
39 
40 

41 

42 
43 
44 
45 

46 

47 
48 
49 

50 

51 
52 

Part 
Number 

041166 
71545 
U-2964 
041165 

{ 

70469 
911043 
910806 
041177 

{ 
70469 
910806 
042645 
042641 

{ 
35167 
910804 
032132 
042639 
041159 
040810 
040744 
042993 
042575 
042574 
042606 
043127 
901652 
043128 
043132 
043130 
043131 
043129 

{ 
905657 
910802 

{ 

12992 
911041 
910804 
042613 

{ 
36707 
910808 
042611 
040744 
043026 
042985 
040742 
040744 
041161 
040743 
040796 
040808 

{ 
45174 
910804 
041164 
041175 
040744.-
042672 

{ 
36032 
910804 
042995 
040744 
040796 

{ 

36032 
911041 
910804 
041332 
041330 

Q.ty. 

1 
1 
1 
1 
6 
6 
6 
1 
3 
3 
2 
2 
8 
8 
2 
1 
3 
1 
5 
1 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
8 
8 
4 
4 
4 
1 
2 
2 
1 
2 
1 
1 
1 
1 
1 
2 
2 
2 
2 
2 
1 
1 
1 
4 
3 
3 
1 
1 
2 
3 
3 
3 
1 
1 

FUEL TANK At·m LINhl3 (Continued) 

H3.me 

SECOND TYPE - Effective wi th tractor HUlO-311. (See Plate lJA) 

Fuel Tank 
Fuel Tank CaD (Includes item 3) 
Fuel Tank Cap Gasket 
Fuel Tank Gauge 
Capscre\'J 1/2" x 1-1/4" 
Hex Nut 1/2" N.F. 
Lockvlasher 1/2" Heavy 
Rear Enclosure Plate 
Capscrew 1/2" x 1-1/4" 
Loc]<I'lasher 1/2" Heavy 
Sediment Sump 
Sediment Sump Gasket 
Cupscrew 3/8" x 7/8" 
Lock.1:;asher 3/8" lIeaV'J 
Drain Cock 
Outlet Bushing 
ElboVi 
Fuel Shut-off Cock 
Half Union 
Fuel Line with Nuts (Tank to Filter) 
Tee Fitting 
Fuel Line with Huts (Filter to Filter) 
Fuel Filter Assembly (Includes itel'!1s 20 to 27 inclusive) 
Fuel Filter Head 
Pipe Plue; 1/4" Standard 
Filter 'Shell Assembly (Includes iten 23) 
Drain Screw (In item 22)' 
Filter Gaslcet Fuel Filter cteP'lirs 
Filter Cla~p Ring 
Filter Elenent 
Hex CapscreYl 1;C~" Ii.C. x 1" 
Loclmasher 1/4" HeuV'J 
Caps crew 3/8" x 1-1/4" 
Hex Nut 3/8" N.F. 
Loclmasher 3/8" lieaV'J 
Fuel Filter Bracket 
Capscrew 5/8" x 1-3/4" 
Loclmasher 5/8" HeaV'J 
Fuel Line ni th Nuts - Tank to ]'1.mp (LonG Section) 
Half Union 
Tee Fitting 
Fuel Line with Nuts - Tank to Pump (Short Section) 
Fuel Return ElboVI 
Half Union 
]i'uel Return Line nit,1 Nuts 13" Lone; (Front Section) 
Tube Union 
Tubing Clip 
Tube Clamo 
CapscreVl . 3/8" x 2-1/2" 
Lockwasher 3/8" lIeaV'J 
Fuel Return Line with Nuts 68-1/2" Long (Center_ Section) 
Fuel Return Line VIi th Nuts 23" Lonr; (Rear Section) 
Half Union 
Tubing Clip 
Capscrew 3/8" x 3/4" 
Lockvlasher 3/8" Heavy 
Heater Pump Inlet Tube 
Half Union 
Tubing Clip 
Capscrew 3/8" x 3/4" 
Hex Nut 3/8" N.F. 
Locbv-asher 3/8" l!eaV'J 
t1>ALLIS-CHA.LMERS" Transfer} For rear of fuel tank 
"HDI0 DIESEL" Transfer 

23 



BY-PASS VALVE ASSEMBLY 

PLATE 12 -OIL PUMP 

24 



Item 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 

15 

16 
17 
18 
19 
20 
21 

2lA 

22 

23 
24 
25 
26 
27 
28 
29 
30 

31 

32 

33 
34 
35 

Part 
Number 

5153874 
5153553 
5151197 
515272() 
5152707 
5151187 
5153615 
5153616 
5153626 

{ 
903626 
904205 
5153247 
5152617 
5152613 
040399 

{ 
5150129 
911041 
904206 
5152798 
5151252 
905121 
5152719 
5152721 
5151206 

{ 5156228 
5156229 

{ 
36034 
904206 
5152992 
5152993 
515299<1-
5155026 
5153850 
5153627 

{ 
903772 
904205 
5154182 

{ 

903626 
904205 
910335 

{ 
36032 
904206 
911115 
5153286 
5153284 
5153285 

36 {5155605 
23775 
5153972 
5151370 

37 
38 
39 
40 
41 
42 
43 
44 
45 

{ 
903626 
904205 
5151400 
5151461 
905365 
5150032 
040942 
5154199 

46 { 903772 
904205 

47 { 
905664 
904205 

Qty. 

1 
1 
1 
1 
1 
1 
1 
2 
1 
4 
4 
1 
1 
2 
2 

2 
2 
2 
1 
1 
1 
1 
1 
1 

2 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
2 
1 
1 
2 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

OIL PUMP 
(See Plate 12) 

Name 
all Pump Assembly (Includes items 2 to 14 inclusive) 
Oil Pump Body Assenbly (Includes item 3) 
all Pump Driven Gear Shaft (In Item 2) 
Oil Pump Drive Gear Shaft 
Drive Gear Shaft Key 
Oil Pump Drive Gear 
Oil Pump Driven Gear Assembly (Includes item 8) 
Oil Pump Driven Gear Bushing (In item 7) 
Oil Pump Cover 
Hex Capscrew 5/16" N.C. x 3/4" 
Lockwasher 5/16" 
Oil Pump Relief Valve 
Oil Pump Relief Valve Spring 
Relief Valve Plug 
Copper Gasket 

Oil Pump Stud 
Hex Nut 3/8" N.F. 
LockYlasher 3/8" 
Oil Pump Sprocket Shaft Assembly (Includes items 17 to 21 inclusive) 
Oil Pump Sprocket 18T. } 
#5 Woodruff Key 1/8" x 5/8" 
Oil Pump Sprocket Shaft In item 16 
Sprocket Shaft Thrust Washer 
Sprocket Support with Bushings 
Oil Pump Shim .015" ThiCk} Use as required 
Oil Pump Shim .010" Thick 
Capscrew 3/8" x I" 
Lockwasher 3/8" 
Oil Pump 0rive Chain 45 Links (Includes items 24 and 25) 
Drive Chain Connecting Link} In item 23 
Connecting Link Side Bar 
011 Pump Drive Sleeve 
Oil Pump Inlet 
Oil Pump Inlet Gasket 
Hex Capscrew 5/16" N.C. x 1" 
Lockwasher 5/16" 
Oil Pump Inlet Bracket 
Hex Capscrew 5/1611 N.C. x 3/4" 
Lockwasher 5/16" 
Plain Hasher 5/16" (Small) 
Capscrew 3/811 x 3/4" 
Lockwasher 3/8" 
Plain ~Iasher 3/8" (Snall) 
Oil Screen 
Oil Screen Retainer 
Oil Screen Cover 
Hex Capscrew 5/16" N.C. x 11/16" - Drilled Hea>iJ. 
Lock'llire 1/16" x lO" 
Oil Pump OUtlet Pipe 
011 Pump OUtlet PIpe Gasket 
Hex Capscrew 5/16" N.C. x 3/4" 
Lockwasher 5/16 11 

Oil E,r-Pass Valve Assembly (Includes items 41 to 44 inclusive) 
E,r-Pass Valve Spring } 
Steel Ball 5/8" Diameter In item 40 
E,r-Pass Valve Plug 
E,r-Pass Valve Plug Gasket 
E,r-Pass Valve Gasket 
Hex Capscrew 5/16" N.C. x I" 
Lockwasher 5/16" 
Hex Capscrew 5/16" N.C. x 1-3/411 

Lockwasher 5/16" 

25 



~ .. 

i 
L~ 

DETAILS OF 040290 OIL FILTER OIL COOLER AND PRIMARY FILTER 

PLATE 13·- OIL COOLER AND FILTERS 



Part 
Number 

1 5153228 
2 5150154-
3 { 040382 

904-206 

{ 
04-4249 

4 904-206 
5 { 04-1914 

904-206 
6 5153229 
7 5151467 
8 8526 
9 20704-6 

10 515304-6 
11 04-0395 
12 8501328 
13 5150152 
14 51504-64 
15 5150155 
16 { 913189 

904-205 
17 901652 

18 
19 
20 
21 
22 
23 
24 
25 

26 

27 

28 

29 
30 
31 
32 
33 
34 

04-0290 
034914 
()L',,0331 
04,0328 
04-0327 
04-0788 
04,0330 
040805 

{ 
900872 
904-204-
901652 

{ 
36032 
910804-
0"aZ52 
041253 
0/]'074"',, 
()L'11159 
01]'1242 
5150020 

35 { ()L',,1250 
010805 

36 { 

37 { 

()LU251 
81104-1 
910804-
04-Qt1.00 
811115 

1 
2 
4 
4 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
8 
8 
1 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 

4 
4 
1 
1 
4 
4, 
1 
1 
2 
2 
1 
2 
1 
1 
1 

Name 

OIL COOLER AND FILTERS 
(See Plate 13) 

Oil,8001er and Primary Filter (On Right Side of Engine) 

011 F11 ter and Cooler Adapter 

Hex CapscreVl 3/8" N.C. x 1-3/8" 
Lockwasher 3/8" 

Adapter Gasket } 

Hex Capscrew 3/8" N.C. x 1_1/8", Adapter to Cylinder Block 
Lockwasher 3/8" 
Hex Capscrew 3/8" N.C. x 1-'1/8" 
Lockwasher 3/8" 
011 F11ter Stud 
011 Filter Element 
011 F11 ter Hous ing 
011 F1lter HousinG Gaslcet 
011 F11t.er Retainer 
011 Filter Hetainer Gaslcet 
011 Cooler Element 
Oil Cooler Element Gasket 
011 Cooler HousinG 
011 Cooler Housing Gasket 
Hex Capscrovi 5/1611 N.C. x 2-7/8" 
Lockwasher 5/16" 
Pipe Plug 1/4" Square Head 

Secondary 011 F11ter (on Left Side of Engine) 

011 F'1lter Assembly - AC #1503586 (Includes items 
Oil Filter Element Package (Includes item 22) 
Oil Filter Spring 
Oil Filter 80ver 
011 FUter Cover Gasket (Included with item 19) 
011 F1lter l:ut 
Oil Filter Nut Gasket 
011 F11ter Bracket 
Stove Bolt 1/4" N.C. x 2-1/2" with Nut 
Locknasher 1/4" 
Pipe Plue 1/4" Square Head 

19 to 27 inclusive) 

In ite:.1 18 

11e;( 0apscrew 3/8" x 3/4" 
Loclmasher 3/3" Heavy 
011 Line with ;~uts .,. mock to F11ter 12" Lon2: (Inlet) 
011 Line nith Euts - F11ter to. 310cl< 9" Lone (Outlet) 
Straizht Fi ttin:::; 
Elbow FittinG 
Oil Filter Bracket 
"andhole Gover Gaslcet 
Gapscrew 7/16" x 1-1/4" 
Locle{asher 7/16" Heavy 
Stun 3/8" x 4-3/8" 
Hex "ut 3/8" n.F. 
Loclvllasher 3/8" Heavy 
Copper Gaslcet 
Flat dashor 3/8" (Cimall) 

27 



/ 
'-- -

PLATE 14 - RADIATOR AND WATER MANIFOLDS 

SHUTTER CONTROL 
(MOUNTED ON COWL) 



Item 

1 
]A 

2 

3 
4 
'5 
6 
7 
8 
9 

10 
.11 

12 

13 
14, 

15 

16 

17 

18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 

33 
34 

35 

36 
37 
38 

39 

40 

41 
42 
43 

44 

45 

46 

47 

48 
49 
50 
51 
52 
53 
54 

55 

56 
57 

58 

59 
60 
61 
62 
63 

64 

Part 
Nll!:lber 

041299 
207041 

{ 
36032 
01080-1 
040144 
010227 
040145 
040146 
910145 
040147 
010227 
040148 
0<=0149 

{ 
45295 
910il03 
U-16'll 
040580 

{ 
36032 
910804 
040701 

{ 

910441 
911026 
9108()L'r 
040702 
040704 
911115 
040705 
911026 
900942 
033056 
911041 
033069 
041222 
033067 
3223668 
5150361 
5150362 

{ 
911041 
904206 
3222484 
3222555 

{ 
903686 
904205 
040276 
3224176 
3222489 

{ 
013025 
904205 

{ 
905665 
904205 
5153238 
5151189 
5151191 

{ 
903772 
904205 
5151190 

{ 
905663 
904205 
913049 

5154078 
5150195 
5150197 
5150198 
040383 
Qt,,1235 
041234 

{ 
35733 
910806 
041236 
040798 

{ 
35439 
910804 
()L'.2678 
041237 
129G2 
46419 
35336 

{ 
911041 
G10804 

Qty. 

1 
1 
8 
8 
1 
2 
1 
1 
2 
1 
2 
1 
1 
2 
2 
1 
1 
8 
8 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
8 
8 
8 
1 
1 
2 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 
1 
2 
2 
1 

1 
2 
5 
5 
5 
1 
1 
4 
4 
1 
2 
e 
G 
1· 
2 
2 
1 
1 
4, 

4 

Name 

RADIATOR AND WATER HANIFOLD 
(See Plate 14) 

Radiator (Includes item ]A) 
Radiator Cap (In item 1) 
Capscrew 3/8" x 3/4" 
Lock;Tasher 3/8" Heavy 
Radiator Inlet Hose 2-1/4" LD. - 3-1/2" Lon~ 
Hose Clamp 2-5/8" Diameter 
Radiator Inlet Elbow 
Hadiator Inlet Hose 2" LD. - 3-1/2" Lone: 
lIose Clamp 2-3/8" Diameter 
Radiator Outlet Hose 2-1/4" I.D. - 11-3/4" Long 
Iiose Clamp 2-5/8" Dia'!Ieter 
Lower Water 80nnection 
Lower Water Connection Gaslmt 
Hex CaDSereYl 5/16" x I" 
Loe:masllOr 5/16" Heavy 
Radiator Drain 00ek 
Radiator Shatter Assembly 
Hex GaDserm-J 3/8" x 3/4" 
Loekwasher 3/8" Heavy 
Shutter Control Bracket 
Carria[,;e :Solt 3/8" xl" less Nut 
Hex ]Jut 3/8" N.C. 
LoelG7asher 3/8" Heavy 
Shutter 80ntrol Lever 
Bhutter Control Spring 
Plain ;18sher 3/8" Standard 
Bolt 
Hex Nut 3/0" N.G. 
Cotter Pin 3/32" x 5/8" 
Adjustable Yolce Bnd 
Hex Nut 3/8" N.F. 
YoJ{O Pin Vii th 3/32" x 5/8" Cotter Pin 
Shutter Control Rod 
Yoke Pin Wit!l 3/32" x 1/2" Cotter Pin 
'·{ater Outlet l!anifold 
Water l,ianifold GaSket 
Water Eanifold Stud 
Hex Nut 3/8" N.F. 
Loe10,vasher 3/0" 
','later lc'anifold Cover 
;'ilater lfanifold Cover G8sket 
'Hex Capserew 5/16" N.C. x 3/4" 
Lock'.'!asher 5/16" 
Thel'!!lostat 
Thermostat Housing 
Thermostat Hciuslne; Gasket 
Hex Capserew 5/16" N.C. x 3-1/4" 
Loc]masher 5/16" 
Hex Caps~rew 5/16" N.C. x 2-1/4" 
Lockwasher 5/16" 
By-Pass l'ube Assembly - IlBnifold to 011 Cooler 
13y-Pass Tube Clip 
By-Pass Tube Gasket - Upper 
Hex Capserew 5/16" N.C. x 1" 
Loek'V;asher 5/16" 
By-Pass Tube Gasket - Lower 
Hex Capserew 5/16" N.C. x 1-1/2" 
Loewmsher 5/16" 
Brass Pipe Plue; 3/8" Slot·od 

EXHIIUBT MAmFOLD AND UUFFLER 
(See Plate 14) 

Exhaust Hanifold 
J::,'xhaust l:lanifold Gasket 
Sxhaust lJanifold Stud 
t'xhaHst nlllifold Stud WaSher 
Hex Nut 7/16" E. F. 
Liuffler l!;lbow 
Muffler LlborT Gasket 
CapscreYJ 1/2" x 1-3/8" 
Loel(washer 1/2" Ileavy 
Exhaust Muffler 
l!;xl1aust l.luffler Gasket 
Capscrew 3/811 x lfl 
Loclmasher 3/8" Heavy 
Ey~aust Tail Pipe 
Huffler Support Strap 
Capscrew 3/.8" x 1-1/4" 
Capserevi 3/8" x 2" 
Capserew 3/8" x 1-3/4" 
Hex Nut 3/8" N.F. 
Loeln'lasl1er 3/8" HeaV'J 

29 



FIRST TYPE PRE-CLEANER 

ARRANGEMENT (DISCONT INU ED) 

SECOND TYPE PRE-CLEANER 

ARRANGEMENT (DISCONT INUED) 

PLATE 16- AIR CLEANERS 

30 

THIRD TYPE PRE-CLEANER 

ARRANGEMENT 



Item 

1 
2 
3 
4 

Part 
Number 

041054 
041117 
041347 
041893 

5 { 35244 
910804 

6 { 35061 
910806 

7 0431SG 
8 043252 

{ 
35190 

9 910806 
10 042687 

{ 
13058 

11 910lJ04 

12 911041 { 
45174 

13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
:30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 

42 

43 

910804 
36992 
043133 
043406 
043407 
Ot,,3449 
913532 
913533 
904153 
043276 
043403 
043400 
()L13408 
910422 
044246 
044255 
044256 
044254 
044252 
044253 
041128 
040568 
041052 
041865 
041869 
041867 
041866 
0'11868 
041053 

{ 
040570 
910804 
041903 

{ 

12992-
911115 
911041 

911041 
{ 

36034 

44 91060-1 

45 

46 
47 
48 
49 
50 
51 

52 

53 
54 
55 
56 
57 

911115 

{ 
35221 
910806 
041129" 
041132 
913217 
041130 
910001 
040118 

{ 
35439 
910804 
041131 
5150780 
904261 
910245 
910804-

Q.ty. 

1 
2 
2 
2 
8 
8 
3 
3 
1 
1 
3 
3 
2 
8 
8 
2 
2-
2 
2-
2 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2-
1 
2 
2 
2 
2 
2 
2 
2 
2 

12 
12 
"2 
2 
2 
2 
1 
1 
1 
1 
4 
4 
1 
1 
2 
1 
1 
1 
4 
4 
1 
1 
2 
2 
4 

AIR CLEANER 
(See Plate 16) 

Name 

Air Cleaner Bracket (Not serviced. Order items 7 to 14 
"UNI1'ED" Pre-Cleaner - Model B-0745 
Sediment Ulass Bulb } I it 2 
Sediment Bulb Hubber Gasket n em 
Capscrew 3/8" x 3/4" 
Lockwasher 3/8" Heavy 
Capscre\'{ 1/2" x 1-1/4" 
Locl(washer 1/2" Heavy 
Air Cleaner Bracket 
Air Cleaner Bracket Gasket 
Capscrew 1/2" x 1-1/2" 
Lockwasher 1/2" Heavy 
Pre-::;reaner Blbow 
Capscrevl 3/8" x 1-1/4" 
Loc~lasher 3/8"" Heavy 
Capscrew 3/8" x 2-1/2" 
Hex Nut 3/8" N.F. 
Lockvlasher 3/8" Heavy 
Pre-Cleaner Extension Tube 

Effective with 
tractor lIDIO-515 

"CYCLO}.qi;" Pre-Cleaner (Order item 26) 

Pre-Cleaner Cover l 
Pre-Cleaner Screen 
Louvre Assembly 
TappiTI£; Screw #7 x 1/2" 
Tapping Screw #4 x 1/4" Repairs 
"Iling Nut 1/4" N.C. for 
Pre-Cleaner Glass Jar item 14 
Pre-Cleaner Jar Gasket I 
Pre-Cleaner Jar C:lamp Assembly 
Pre-Cleaner Clamp (Includes item 25) " 
Carriage Bolt 5/16" !II.C. x 1-1/4" with Nu1;\ 
"UNITED" Pre-Cleaner 
Pre-C:leaner Cap and· Nut Assembly } 
Pre-Cleaner Cap Gasket 
Pre-Clem er Outer Shell Repairs for item 26 
Pre-C:leaner Body and Stud Assembly 
Pre-Cleaner Clamp with Screw 
Air Tube Gasket 
Pre-C:leaner Gasket 
Air Cleanor - Model CTB5-9665 

gii g~~ Gasket } 
Baffle Repairs for item 34 
Baffle Ring 
Bail Assembly 
Air Cleaner Gasket 
::::apscrew 3/8" x 4-1/4" 
Loc~lasher 3/8" Heavy 
Air Cleaner Strap 
Capscrew 3/8" x 1-1/4" 
Pla"in Hasher 3/8" 
I:ex Nut 3/6" N.F. 
Capscrew 3/8" x 1" 
Hex l<ut 3/8" N. F • 
Lockwasher 3/8" Heavy 
Plain Washer 3/8" 
Capscrevi 1/2" x 1" 
Locll'Nasher 1/2" Heavy 
Air Cleaner Tube 
Rubber Eose 
Hose Clamp 
Intake Elbow 
Expansion Plug 5/8" Diameter 
Gasket 
Capscrevi 3/8" x I" 
Lockwasher 3/8" Heavy 
Air Inlet Housing 
Gasket and Screen 
Capscrew 3/8" x 2-1/4" 
Capscre'll 3/8" x 1-3/8" 
Loc~lasher 3/8" Heavy 

31 

inClUSiVe! 

Discontinued on 
tractor lID10-515 

) 

Used on tractors 
HDI0-515 to HDlO­
inclusive only 

1 
Effective with 
tractor HDIO-



Part 
!tern NUr.lber Qty. -1 044467 1 

2 040086 1 
3 042623 1 
4 042624- 1 
5 042622 1 
6 040087 1 
7 040088 2 
8 911051 1 
9 040093 1 

10 040094 1 
11 040095 1 
12 040096 1 
13 040097 1 
14 042986 1 
15 040098 1 
16 040099 1 
17 042979 1 
18 040089 1 
19 912840 1 
20 900802 1 
21 910261 1 
22 040100 1 

23 { 45312 4 
910800 4 

24 040786 1 
25 040881 1 
26 042627 1 
27 040085 1 

28 ~ 35712 3 
.. 910806 3 

29 040090 1 
30 911043 1 
31 910e06 1 
32 6029404- 2 

PLATE 15 - FAN 

FAN 
(See Plate 15) 

Name 

Fan Hub Assembly (Items 2 and 6 to 23 inclusive) 
Fan Pulley 
Fan Pulley (Spec ial. Used with item 26 only) 
Fan Pulley Bnd cap} 
Bnd Cap Lock Screw Used vri th item 3 only 
Fan Spindle 
8larnp Nasher 
Hex Jam Nut 1" N.F. 
Cork Retainer 
Lockwire Snap Ring 
Cork Washer 
Cork Retaining Washer 
Gasket 
Ball Bearing (Rear) 
Spacer 
Clamp 'iiasher 
Ball Bearing (Front) 
J;;nd Washer 
Slotted Hex Nut 5/S" N.F. 
Cotter Pin 3/32" x 1" 
Grease Fl ttlng 
Fan Blade Gasket 
Capscrew 5/16" x 3/4" 
Lockwasher 5/16" Heavy 
Fan Blade (Standard - 2-1/4" Deep) 
Fan Blade (Special for '{ot Climate - 3" Deep) 
Fan Blade (Special - Provides reverse flow of air. 
Bracket 
Capscrew 1/2" x 2-1/4" 
Lockwasher 1/2" Heavy 
Arljusti"ng Screw Assembly (l-Screw; I-Knob) 
Hex Nut 1/2" N.F. 
Lock'llasher 1/2" Heavy 
Fan Belt 

32 

REVERSE FLOW FAN 
=SPECIAL EQUIPMENT-

Used with item 3 only) 



IteY.! 

1 
2 

3 { 
4 
5 
6 

7 { 
8 { 
9 

10 { 

Part 
FU'1ber 

o<g~08 

()t=()t~20 

03t186t1 
910802 
()1W3G2 
040738 
040737 
04Qtz2G 
811041 
9()1'z206 
30439 
D10004 
5150057 
()i12407 
042899 

1 
2 
4 
4 
1 
1 
1 
4 
4 
4-
2 
2 
1 
1 
1 

(D ISCONTINUED) 

PLATE 20 - HOUR METER (FIRST TYPE) 

1 ~. i' 1 

(Sec Plate 20) 

liar.1e 

FIRS'f TYPB - Discontinued on tractor "IIDI0-303. (Sec Pote beloe,'!) 

Hour ;i:eter 
lloYiel Pin 
Capscrew 1/4" x 3/4" 
Loclmasher 1/4" Heavy 
Hour Eeter Gasket 
Adapter Plate Assembly (Includes iteY.! 6) 
Bushing; (In item 5) 
Gapscrew 3/8" x 5" 
Hex Hut 3/0" N.F. 
Lockwasher 3/0" 
Capscren 3/8" x 1" 
Loclcwasher 3/e" Heavy 
Adapter Plate Gasket 
Hour Meter Drive Shaft 1-7/1G" Lone; (For ensines prior to If47115"r9) 
Hour :Ietdr Drive Shaft 2-5/16" Lone; (Lffective wi til en::;ino .(kt~71154Q) 

Nal'S: See Instruments for the later type Hour i,ieter as used on tractor:::; 
"HDlO-303 and a'oove. 

<>Except tractors HDlO-309, 322, 327, 328, 330 to 33'5 i.nclusive, 33'1, 33fl, 
341, 343, 344 and 346. 



REAR VIEW OF PANEL 
SHOWING DASH LIGHT 
ARRANGEMENT 

COWL I 

I 

~._J 

IGNITION&LIGHT ~ 
SWITCH - PARTS 

47 

PLATE 19 - INSTRUMENTS 



Item 

1 

2 

3 
4 
5 
6 
7 
8 
9 
9A 

'10 
11 

12 

13 
14 
15 

17 
18 
19 
19A 
19B 
19::: 
20 
21 
2Z, 
24 
25 

26 

27 
28 

29 

30 
31 
32 
33 

34 

35 
36 
37 
38 
39 
40 
41 
42 
43 

44 

45 

46 
47 
48 
49 
50 
51 
52 
53 

54 

55 

56 
57 

Part 
Number 

040151 

{ 
033064 
910802 
034910 
910221 
913498 
901834 
040744 
040S82 
041221 
041225 
901S26 
040796 

{ 

36032 
911041 
9108Ot" 
040152 
913038 
040036 
913112 
910221 
0..10744 
042325 
043952 
907059 
040740 
041159 
040758 
03<1912 
041581 
034,911 

{ 
040226 
912729 
031334 
03<1'167 

{ 

03LW76 
911023 
91111S 
042438 
042458 
042489 
042459 

{ 910164 
()4,~62 

042463 
0424.91 
042460 
042493 
042492 
042461 
042490 
042464 

{ 
042494 
910164 

{ 04250~~ 911116 
042635 
042643 
040936 
031S05 
040974 
040973 
040969 
040963 

{ 
034076 
911118 

{ 

913162 
040968 
911118 
911023 
043306 
043305 

Qty. 

1 
4 
4 
1 
1 
1 
1 
2 
2 
1 
1 
1 
3 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

15 
15 

1 
3 
2 
2 
2 
1 
1 
1 
1 
4 
4 
1 
1 
2 
2 
2 
2 
2 
2 
2 
2 
2 

2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
3 
3 
1 
2 
1 
1 
1 
1 

Name 

Instrument Panel 

I NSTRU!.lENTS 
(See Plate 19) 

T8.pping Screvi 1/4" x 5/S" 
Lock .. asher 1/4" 
Oil Pressure Gauge 
Reducing Elbow 1/4" x 1/8" (Discontinued on tractor ;;HDI0-303) 
Side Outlet Elbow 1/4"} . ~ 
Reducing Bushing 1/4" x 1/8" Effecti ve vn th cractor "'HDIO-303 
Half Union 
Oil Pressure Gauge Flexible Tube 19" Long 
Oil Pressure Gauge Tube with Nuts 30" Long (Steel) 
Tubing Clip 
Reducing Bushing 3/8" x 1/4" 
'rube Clip 
Capscrew 3/8" x 3/4" 
Hex Nut 3/8" N.F. 
LockNasher 3/8" Heavy 
Fuel Pressure Gauge 

Fl .. 1 T b 36" L DIscontInued on traccor HDIO-~OO. Item 1 s Female Elbow FIttinG }.. ~ ') 5 i 

He~X~~p;leu ~/4" P. ~~~ead not serviced. Order items 17, 18 and 19. 

Reduc ing ]:;lbow (Discontinued on JiulO- 'I'll } 
Half Union (2 used prior to IiDIO- 771 l:.:ffective Vii til HillO-200 
Flexible 'rube 36" Long 
Restril;tion Unit I 

90° Street Ell 1/U"~ ]:;ffective with HillO- 771 
Fenale Coupling J 
Elbo';! FittinG 
Rubber bushing 
Thermo Gau::;e 711th t:xtension Tube 
Rubber Bushing 
Ammeter 
Tapping Screw ,76 x 1/2" 
Sha!ceproof Lockwasher #6 
LiGht Switch with Keys } 
Switch Key #80 . '. _ , " 
Tapping Screw 118 x 1/2" DIsconti~ueQ on tractor I.DlO~4,O~. Hen 27 i3 
Square Nut #8 not servlcerl. Order item 30. 
Loc lmasller ilU 
Combination Swi tcll Assembly (Non-Loc!cing) 
Swi tch Housing Assembly (I-Housing; I-Plug) 
Switch Housing Gasket 
Swi tch 3ack Assembly (Includes terminal nuts) 
Fill. Head Machine Screw #10-32 x 7/16" 
Loclmasher #10 
Contact Assembly (I::;nltlon) 
Contact Assenbly (L1zhts) 
Contact Spring (Large) 
Contact Support 
Ratchet Cup 
Ratchet 8up Spring (Small) 
S\'Ii tch Lever Shaft 
Felt Washer 
Swi tcll Lever 
S,,-,i tcrl Lever Screw 
Loc]ewasher InO 

Tapping Screw f/s x 3/8" 
Loclcw8.s11er /18 

Switch 
Repairs 

Switch Loclc Assembly with Keys } Special Equipment. For 
Swi tcll Eey 042438 Switch only. 
Dash Light Assembly (Includes items 49 to 52 inclusive) 
Dash Licht Uulb - 6 Volt } 
Dash Light Glass Dash Light Repairs 
Dash Light Cover . 
Dash Light Cover Gasket 
Dash Light Bracket 
Tapping Screw #8 x 1/2" 
Locl<.washer #8 
liiachine Scre\,1 li8 x 1-3/4" 
Centerinc \rasher 
Lock1i.rasher !J8 
Square Nut #8-32 

1 Effective wi th 
tractor HDlO-402 

Electric liour Meter (Cannot be service(j in tIle field)} Effective with 
Hour lJeter Pressure Switch tractor "HDIO-303 

«Except tractors HDIO-309, 322, 327, 328, 330 to 333 inclusive, 337, 338, 
341, 343, 344 and 346. 

35 



eN 
0) 

,-------------{26 

I(FRONT COW, PANEe 

J...-_--"\61 

FLYWHEEL HOUSING 

CHECK VALVE REPAIRS 

PLATE 20A - AIR HEATER 



Item 
Part 

Number 

1 5153383 
2 5153385 
3 5153388 
4 5153389 
5 5051518 
6 5151921 
7 { 5153390 

904204 
8 5152774 
9 1556346 

10 5153395 
13 5154125 
14 1115479 
15 { 901227 

904204 
16 5152779 
17 910268 
18 033040 
19 { 913032 

904204 

20 
2Oo1\. 

21 

22 
23 
24 
25 

5153386 
5154066 

{ 
913189 
904205 
23176 
5150020 
5153139 
040400 

26 5151922 
27 5152909 
28 5152902 
29 5151907 
30 5151909 
31 5151908 
32 5152899 
33 5152900 
34 5152778 
35 5152897 
36 5152901 
37 5152674 
37A 913206 
38 5151920 
39 911049 
40 5153315 
41 5151910 
42 5153358 
43 913037 
43A 5153357 
44 041255 
45 044437 
46 044439 
47 913676 
48 912064 
49 912367 
50 044435 
51 044434 
52 044433 
53 905358 
54 044428 
5q 5151910 
551\. 044438 
56 033044 

{ 

36032 
57 911041 

910804 
58 ALI-9622 

60 
61 

031337 
040739 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 

1 
1 
2 
2 
1 
1 
1 
1 

1 
1 
1 
2' 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

1 
1 

AIR HEATER 
(See Plate 20A) 

Name 

Air Heater 

Air Heater Assembly (Includes item 2 to 19 inclusive) 
Air Heater Body 
Air Heater Filter 
Air Heater Filter Spring 
Air Heater. Spray Nozzle 
Spray Nozzle Gasket 
Electrode Screw Assembly 
Lockwasher 1/4" 
Insulator Assembly (Includes Gasket) 
copper Gasket 
Insulator Retaining Nut 
I!1gh Tension Lead (Coil to Insulator) 
Air Heater Coil Assembly (DELCO) 
Fillister Head Capscrew 1/4" N.C. x 5/S" 
Lock';,asher 1/4" 
Coil Ground Lead 
Elbow Fitting 1/8" ·P. Thread - 3/16" Tube 
Inlet Tube Clip 
Hex Capscrew 1/4" N.C. x 5/16" 
Lockwasher 1/4" 

Air Heater Cover 
Air Heater Cover Felt Gasket 
Hex Caps crew 5/16" N.C. x 7/8" 
LockVlasher 5/16" 
Rubber Bushing 
Gasket } 
Bolt Air Heater to Block 
Copper Gasket 

Air Heater Pump 

Air Heater Pump Assembly (Includes items 27 to 431. inclusive) 
Pump Plunger Assembly (Includes items 28 to 37A inclusive) 
Pump Plunger 
Pump Piston (Leather) 
Pump Piston Separator 
Pump Piston Retaining Screw 
Pump Plunger Nut 
Pump Plunger Lock Pin In item 27 
Pump Plunger Lock Spring 
Expansion Plug 3/16" Diameter 
Pump Jillob Adapter 
Heater Pump Knob 
Groove Pin 1/16" x 3/4" 
Heater Pump Body 
Hex cTam Nut 5/8" N.F. 
Outlet Check Valve Adapter 
Outlet Adapter Gasket 
Outlet Chec], Valve 
Female Adapter Fitting 1/8" P. Thread - 3/16" 1'ube 
Inlet Check Valve 
j-leater Pump Outlet Tube with Nuts 48" Long (Discontinued on HDIO-771. Order 1 terns 
Heater Pump Outlet 'l'ube 3911 Long 45 to to) 
Heater Pump Outlet Tube 10" Long 
Flared !~ut 
::!ompress iOll l;ut 
Compression Sleeve 
Checlc Valve Assembly (Items 51 to 55) Effective with HDl0-7?l 
Check Valve Body } 
Check Valve 0pring 
Steel. Ball 1/411 Dia. Repa~rs 
Check Valve Spring Housing for tem 50 
Gasks.t 
Clip 
Tube Clip 
Capscrew 3/8" x 3/411 

Hex j,ut 3/8" N.F. 
LoclCNash.er 3/8" Heavy 
Tube ::!l1p 

AI£{ HEfl.TER S,IITCH 

Push Button Switch 
··flire - heater Switch to Light S',vite]1 18" Lone; 

37 



t.N co 

PLATE 17 - ENGINE CONTROLS 



Part 
Iter:1 Hunbor 

1 041200 

2 0110!n { 

36034 

010£304 
3 CY~1199 
4 033904 
5 CY10512 
6 900605 
7 001201 

.8 03305G 
.9 011041 
10 03:3069 
11 CY'_0517 

12 

l~-) 

14 
15 
H, 
17 
Hi 
19 
20 
21 

22 

23 

24 

25 

26 
27 
28 
20 
30 
301, 
302 
30:; 
31 

32 

33 
34 
35 
36 
37 
38 
39 
40 
4-1 
42 
43 

44 

45 
46 
46[\. 
47 
48 
49 

50 

51 
52 
53 
54 
55 
56 
57 

58 

{ 
37450 
010Q03 
005121 
m120Q 
?l79El 
044244 
71808 
71799 
72369 
7lf100 
901651 

{ 

36034 
011041 
9l0e04 

{ 

{ 

36032 
9ll0n 
ClI0(3M 
71995 
3G03t1r 

SHMI 
9108Clt'. 
03305G 
911cyn 
033069 
OLU2CY" 
033067 
04<1245 
004243 
U-2862 
64-0530 

{ 

12992 
011041 
910804 
28980 
005361 
0'10513 
9110-11 
041202 
0~.3~'3 

040519 
033069 
0-11203 
911026 
38515 

{ 

36034 
911041 
910804 
O401fA 
040156 
041206 
0430-1-5 
033067 
70385 

{ 
906905 
010803 
040161 
040157 
042946 
0-12948 
005360 
14704 
043460 

59 
GO 
61 
62 ' 

{ 

U-3188 
911041 
910804 
900802 
91021'A 
040302 
M0164 
Clt'''o162 
0401G3 

63 
64 

1 
iJ, 

~r 

1 
1 
1 
2' 
1 
1 
1 

2 

1 
2 
1 
2 
1 
1 
2 
1 
2 
2 
2 
4 

4 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 

ENGUrr:; cournow 
(Soo Plato 17) 

'COlltrol Brac}~ot 
CapscroVi 3/(3" x I" 
Eo:;.; ,':ut 3/(3" Ic.F'. 
Locl<::Nashor 3/(3" lIeaV'J 
Throttle Lever 
Lever Grip 
Pivot Shaft 
'Cotter Pin 1/8" x 3/1," 

Throttle Rod 
lAjustable Yoke End 
Hex Hut 3/8" N.F. 
Yolcc Pin \7ith 3/32" "_ 5/B" ,;otter Pin 
Lever 
CaDscrew 5/16" x 1-1/4" 
Loc~lasher 5/16" 
-:ioodruff Key #5 
Throttle Shaft 
Pros sure Plate 
Pressure Plate Sprint: 
Friction Disc (Fibre) 
Cover Assembly } 
Cover Assembly Include item 20 
Cover Bushing (In items 1[3 ami 19) 
Pipe PluS 1/(3" Square Head 
Capscrew 3/(3" x 1" 
liex Nut 3/13" N.F. 
Loc];washer 3/(3" Heavy 
GapScrevl 3/5" x 3/4" 
Hex Ifut 3/G" N.F. 
Loclmasher 3/8" HeaTJ 
Bracket 
JapscrevI 3/G 11 X lit 
lIex I:llt 3/8" I). F. 
Loclcsasher 3/8" !leaV'J 
j,djustable Yo]<e Snd 
Hex };ut 3/(3" n.r. 
Yoke Pin ':Ii th 3/32" x 5/5" Cotter Pin 
'l'hrottle ::::ontrol Eod 
Yoke Pin YIi t11 3/32" x 1/2" Cotter Pin 
'l'hrottle :::ontroi Rod Spring} Eff . ti' 
Spring Bracket ec Ii e 
Shut-off Rod Knob 
Shut-off Rod Bracket 
;)apscrevl 3/(3" x 1-1/~:" 
Hex Lut 3/B" N. F. 
Lock'.'lasher 3/B" Heavy 

wi th tractor EDlO-7?l 

SprinG Discontinued on tractor FDIO-515 
Steel Ball ? /16" Diameter 
tlhut-off iitOD Hod 
He;, )-,ut 3/81• Ii.F'. 
Roar Shut-off Rod 
Hear Shut-off Rod (Effective \"litll tractor IlulO-515) 
Shut-off Lever 
Yoke Pin ,']i th 3/32" x 5/G" Cotter Pin 
Fuel and Air Shut-off aod 
Hex Nut 3/e" H.:::. 
Bracket 
Capscrm, 3/(3" x I" 
Hex Nut 3/8" N.F. 
Lockvlashor 3/8" Heavy 
Lever Assembly (Includes itom 46) 
Pivot Pin (In item 115) 
Front Shut-off Rod 11-1/(3" Lone (lJiscontinued on tractor HDIO-515) 
F'ront Shut-off Rod 11-1/2" Lon3 (t:ffecti ve ':li th tractor HDlO-515) 
Yolcc Pin ',Tith 3/32" x 1/2" Cotter Pin 
Surinr' 
Hex NLit 5/16" N.F. 
Lockwasher 5/16" Heavy 

i~~e~alve Shaft} Discontinued on tractor HUIO-515 

Lever 
Air Valve Shaft } 

Steel Ball 3/(3" Diameter Ef:t;ective with tractor IIDI0-515 
Spring 
Ball Sleeve 
Capscrew 3/8" x 1-1/2" 
Hex Nut 3/8" N.F. 
LocK'lIasher 3/13" Heavy 
Cotter Pin 3/32" x I" 
Plain Washer 1/2" S.A.E. 
Seal 
Air Valve 
Sn8clal Janscre\v 
Loc;':\7ire 7" Lon::; 

39 



PLATE 18 - ELECTR I CAL SYSTEM 



Item 

1 
Z 
2A 
3 
4 
5 

6 

7 
8 
9 

10 

U 
12 

14 
15 

16 

1M 

17 
18 
19 
20 

21 

22 

23 

24 

25 

26 
27 

28 

29 

30 
31 
31A 
32 
33 
34 

35 

36 

37 

38 

39 
40 
41 
42 
43 

44 

44A 
45 
46 
47 
48 
49 
50 
51 

52 

52A 
53 
54 
55 
56 

Part 
Number 

0413]2 
041827 
041830 
913158 
042534 
O'UV54 

{ 

70469 
9U043 
910806 
040933 
041301 
031719 

{ 
36032 
906960 
040947 
041303 

{ 

36032 
911041 
910804 
034917 
034924 

{ 
35440 
910808 

{ 

35248 
911044 
m0808 
(yn316 
040762 
033067 
041314 

{ 

36034-
911041 
910804 
3222817 

{ 
913030 
904207 

{ 
3222369 
911168 
906905 
904205 
034916 
905121 

{ 
904706 
910805 

{ 
45312 
910335 
040128 
040549 
040946 
042760 
040842 
207091 

{ 
36032 
911041 
910804 
033044 

{ 
35439 
910804 

{ 37131 
37132 
032793 
033140 
033142 
033143 
033141 

{ 
36032 
910804 
040979 
042764 
23176 
A!;!-9622 
033044 
033027 
031806 
034014 

{ 
91i040 
910802 
041872 
042763 
0418'Zl 
AM-96Z2 
041318 

Q.ty. 

8 
2 
1 
6 
6 
1 
4 
4 
4 
2 
1 
1 
1 
1 
1 
3 
3 
3 
3 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
3 
3 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
2 
2 
2 
2 
2 
2 
1 
1 
2 
2 
2 
2 
2 
6 
6 
1 
1 
2 
1 
5 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 

ELECTRICAL SYS'fEM 
(See Plate Un 

Name 

Battery Base (Wood) 
Battery Hold-down 
Bqualizer Bar 
Machine Bolt 3/8" N.C x 10-1/2" 
Rubber Blocle 3" Long 
Battery Bupport 
Capscrew 1/2" x 1-1/4" 
Hex Nut 1/2" N.F. 
LocKwasher 1/2" Heavy 
Stora~e Battery 25 Plate (6 Volt) 
Cable 18-1/2" Long (Connects 2 Patteries) 
Cable - Pattery to Ground 30" Long 
Capscrew 3/8" x 3/4" 
Shal<eproof Lockwasher 3/8" 
Cable - Pattery to Starting Eotor 80" "Long 
Cable Clip 
Capscrew 3/8" x 3/4" 
Hex Nut 3/8" N.F. 
Lockwasher 3/8" Heavy 
Starting Motor - DELCO-Illilc'lY 1/1108714 
Starting Iilotor Switch (In item 14) 
Capscrew 5/8" x 1-1/2" 
Lockwasher 5/8 11 HeaV'J 
Capscrew 5/8" x 2-1/4" 
Hex Nut 5/8" N.F. 
Lockwastler 5/8" Heavy 
Starter Rod 
Starter Rod Button 
Yoke Pin Hith 3/32" x 1/2" Cotter Pin 
Starter Rod Bracket 
Gapscrevl 3/8'" x In 
Hex Hut 3/8" N.Y. 
Lock\'lasher 3/8" l!eaV'J 
Generator Bracket 
Hex Capscrew 7/16" H.C. x 1-1/8" 
Lockwasher 7/16" 
Generator Belt Adjusting LipJ< 
Hex Capscrew 5/16" N.F. x 7/8" 
Hex Nut 5/16" N.F. 
Lockwasher 5/16" 
Generator - DELCO-Illi!;lY #1105377 
Vloodruff Key #5 (In item 26) 
Hex Capscrew 7/16" N.C. x 1-1/4" 
Lock':lasher 7/16" Heavy 
Capscrew 5/16" x 3/4" 
Plain Washer 5/1G" Standard 
Generator Pulley 
Generator Belt 
WirinG Harness (Discontinued on -HDIO-531. Hot serViced. -Order. items 32, 4.5- and 53) 
Vl1rin;:; Harness (Effective Ylith tractor HDlO-531) 
Rubber Bushing 
Clip 
Capscrevr 3/S" x 3/1" 
Hex Nut 3/8" N.F. 
Lock'Nasher 3/8" HeaV'J 
Clip 
Capscrew 3/8" x 1" 
LocK:nasher 3/8" Heavy 
Headlight - Left } Headlight _ Right Includes Itens 39 to 43 inclusive 

Headl.1ght Bulb 12 Volt - 32 CP } 
Headlight Lens 
Headlight Moulding (Rim) Headlight Repairs 
Headl ight Lens -.1asher 
Headlight Reflector 
Capscrew 3/8" x 3/4" 
Lockwasher 3/8" HeaV'J 
Headlight 'Iare (Discontinued on tractor lID10-53l. Order item 45) 
Headlight Wire (Effective vritll tractor HDI0-531) 
Hubber Bushing 
Clip 
Clip 
Tail Light - Complete (Includes items 50 and 51) 
Tail Light Bulb - 12 Volt 
Tail Light Lens 
Hex Nut 1/4" N.F. 
Lock>vasl1er 1/4" Heavy 
Tail Light Vl1re 60" Long (Front Section. Discontinued. Order item 53) 
Tail Light Wire 100" Long (Front Section. Effective with tractor HDlO-531) 
Tail Light Wire 12" Lone; (Rear Section) 
Clip 
Fuse 20 Amp. 

41 



PLATE 21 - TRANSMISSION CASE AND COVERS 



Item 

1 

2 
3 

5 
G 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 

18 

19 
20 

21 

22 
23 
24 
25 
26 
26A 
27 
28 
29 

30 

30ft 
30B 
308 
31 
32 
33 

34 

35 
36 

37 

38 
39 

40 

41 
42 

43 

44 
45 
46 
47 
48 
49 
50 
51 
52 

53 

54 

{ 

Part 
humber 

OU2G5 

()t,,1302 
0320G5 
0317/17 
36523 
911037 
35399 
7100.4 
13173 
031750 
901GG7 
3G454 
0.31049 
031844 
G12725 
383GG 
38397 
452% 
GI0803 
0.310.47 
o.3104G 

r 3515G 
"\. 910808 

0.31045 
031044 
350Gl. 
Ot~1322 

041320. 
042046 
Otrl:S23 
041324 
031248 

{ 
35440. 
910800 
032197 
032196 
70590 
044056 
044050 
36032 

{ 
3G707 
"10608 
031051 
031048 

{ 
70109 
"10809 
031037 
031030 

{ 
35221 
GI0806 
040.1338 
35252 

{ 
35tr39 
910G04 
35250 
3524-9 
70285 
71014 
12767 
031055 
12505 
031056 
040104 

{ 
350Gl 

. GI000G 
034G36 

Qty. 

1 

1 
2 
2 
2 
2 
2 
2 
4 
2 
4 

10 
2 
2 
2 
1 
1 
3 
3 
1 
1 
6 
G 
1 
1 
4 
1 
1 
1 
1 
1 
2 

25 
25 

2 
2 
4-
2 
2 
o 
6 
6 
1 
1 
6 
6 
2 
2 
8 
8 
1 
1 
2 
2 
1 
1 
4-
~x 

o 
4-
2 
G 
1 
3 
3 
3 

Transmission Case Assembly for 62" Tread ,,:odel (Includes itel'ls 3, 
and items 5 to 14 inclusive) 

'l'ransmlssion Case Assombly for 74" 
Sprocket Shaft for 62" Tread ;,Iodel 
Sproclcet Shaft for 74" Tread Lodel 

!lex Jam but 3/4" N.C. 
Pedal Lever Fulcrum Pin 
Dmvel 

Tread ],iodel (Includes iter:Js 4 to 14 inclusive) 
40" Lons (In item 1) 
46" Lone (In item 2) 

Set Screw 1 
vowel In items 1 and 2 
Bra:<e Column f 
Countersun]e Pipe Plug 1-1/4" 
Plug I" N.C. 
Plug Screw 3/4" x 1" 
Plug Screw Gaslwt 
Pipe PluG 1/2" Standard 
Odometer Hole ,:;over 
Odor1oter Hole Cover Gasl(et 
Capscrew 5/16" x 1" 
Locl(,.'I0.sher 5/16" Heavy 
diele Cover 
Siele Cover Gasket 
CapscreVi 5/8" x 1" 
Loclmasher 5/8" iieavy 
i,\aster Clutch Inspection Cover 
Inspection Cover Gasket 
Capscrew 1/2" x 1-1/4" 
Top ::;over Plate 
Top Cover Flate Gasket (Rear Section) 
Top Cover Plate Gasket (Front Section) 
Top Cover - Left }':ihen for tractors prior to EDI0-802, 
Top Cover - Right order items 31, 32 and 33 also. 
Top Cover Gaslwt 
Capscrm1 5/8" x 1-1/2" 
Lockuvasher 5/8" Heavy 
Brake Adjustir:G Hole Cover 
Brake Adjustir:g Hole Cover 
Cepscrew 5/8" x I-I/O" 
Brake Ad;iusting Iiole Cover 
Bralce Adjusting Hole Cover 
Capscrew 3/8" x 3/4" 
Capscrew 5/0" x 1-3/4" 
Loclmasher 5/0" Heavy 
Rear Cover - :;enter 
Rear Cover Gaslmt 
Capscpew 3/4" x 1-1/2" 
Locl(washer 3/4" Jieavy 

- 'fOP} 
Gaslwt Discontinued on tractor llD10-802 

- Top } 
Gasket Effective with tractor HDI0-802 

Brake Adjustment C.over - Rear 
Brake Adjustment Cover Gaslmt 
Capscrew 1/2" x I" 
Locl;:uasher 1/2" HeaV'y" 
Cover 
Cover Gasket 
Capscren 3/(3" x I" 
Lockwasher 3/8" Heavy 
Plug 
Plu'" Gas]eet 
cap~creVi 3/4" x 3" 
C2pscrew 3/4" x 4-1/2" 
HiGh Nut 
Capscrew 1" x 3-3/4" 
Capscrew 1" x 4" 
High Nut 
Cover 
Capscrew 1/2" x 1-1/4" 
Locl(,llasher 1/2" JieaV'J 
Plug 

43 



PLATE 22 - MASTER CLUTCH 

PLATE 23 - MASTER CLUTCH CONTROL 

44 



Item 

1 
2 
5 

6 

7 
8 

9 

10 
11 

llA 

12 
13 
14 
15 
16 
17 
18 
lBA 
18B 
18:'-: 
19 
20 
21 
22 
23 

24 

25 
26 
27 
28 

29 

30 
31 
32 
33 

34 

35 

36 
37 
38 
39 
40 
41 

1 
2 
3 
4 
5 

6 

7 

8 

9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

20 

21 
22 

Part 
Number 

041043 
033702 
041393 

{ 
041742 
033751 
043484 
043485 

{ 
905340 
900970 
033752 
204664 

{ 
903731 
040769 
040219 
041390 
041394 
040782 
040781 
040784-
040783 
042938 
042767 
911048 
040301 
()<U395 
040222 
040220 
040221 

{ 
900805 
901165 
041396 
030801 
030800 
030799 

{ 
905G61 
910803 
042848 
041398 
()LU739 
911132 

{ 
042432 
042433 
042406 

2363.'3 
35061 
35196 
45496 
911049 
911160 

041184 
35953 
033904 
031029 
35285 

{ 
35061 
910806 
70312 

{ 
35068 
911043 
910806 
36997 
OLU182 
041183 
37443 
033058 
911043 
033072 
041181 
041179 
041180 
36997 

{ 
35068 
911043 
910806 
910006 
040940 

Q,ty. 

1 
1 
1 
3 
3 
1 
3 
3 
3 
3 
6 
6 
6 
3 
1 
1 
1 
1 
1 
1 
1 
2 
2 
6 
1 
3 
3 
3 
6 
6 
1 
1 
1 
1 
4 
4 
1 
1 
2 
6 
2 
2 
1 

1 
9 
9 
1 
1 
1 

1 
2 
1 
1 
2 
3 
3 
3 
3 
3 
3 
3 
1 
1 
1 
2 
2 
4 
1 
1 
1 
1 
2 
2 
2 
2 
2 

Name 

l.ill.STER CLUTCH 
(See Plate 22) 

l.aster Clutch Assembly (Includes items 2 to 35 inclusive) 
Drive Disc Assembly (Facings are cemented and not serviced separately) 
Pressure Plate Assembly (Includes items 11 and llA) } Discontinued on HDI0-772-
Stud 5/16" x 2-7/8" (Disc. on HDI0-280. Order 033751) Item 5 is not serviced. 
Hex CapscreVl 5/16" x 2-1/2" (EfL with HDlO-280) Order items 7, 8 and 9 
Pressure Plate Assembly (Includes items 11 and llA) 
Fillister Head Capscrew 5/16" N.C. x 2-7/8" (Effective \7ith llD10-772) 
Castle Nut 5/16"} .,. 
Cotter Pin 1/16" x 1/2" Not used on tractors HDI0-~80 to HDI0-171 
Return Spring 
Cam Block 
Flll1ster Head Capscrew 1/4" N.C. x 3/8" 
Screw Lock 
Camshaft (Advise replace in sets of three) 
Back Plate 

1 Replace Cam Blocks in Sets only. 
Order Cam Block Package 043397. j 

Adjusting Ring Assembly (Includes items lBA to 19 inclusive) 

Adjusting Lock Bracket FIRST TYPE LOCKING ARRANGEt'iENT 
Adjusting Lock } 

A~justing Lock Pin Discontinued on tractor HDI0-239 
Adjusting Locle Spring 

Adjusting Lock 'Z " • .,} SECOND TYPE LOCKING ARRANGEMENT 
Flat Head Screw 0/8 x 13/16 Eff tive with tra to HDI0-0~9 
Hex Jam Nut 3/S" N.F. ec c r ~o 
Adjusting Ring Stud (Riveted in item 14) 
Adjusting Ring Plate 
ConnectIng LInk 
Link Pin (Long) 
Link Pin (Short) 
Cotter Pin 1/8" x 3/4" 
Plain 'ilasher 1/2" Standard 
Clutch Sleeve with Bushings (Separate parts are not serviced) 
Snap Ring 
Release Bearing Carrier 
Release Bearing Plate 
Hex Capscrew 5/16" N.C. x 5/S" 
Lockwasher 5/16" Heavy 
Ball Bearing 
Clutch Brake Assembly (Includes items 32 to 34 inclusive) 
Clutch Brake Facine; (Half only) } 
Brass Tubular Rivet 3/16" x 7/16" I item 31 
::;apscreVl 7/16" N.F. x 3" n. 
Hex Nut 
Set SCreYl 1/2" N.C. x 5/S" (Effective approximately with tractor HDIO-52) 

Lockwire 12" Long (Effective approximately with tractor HDIO-fi2) 
Capscreri 1/2" x 1-1/4" 
Scre,l Locle 
Grease 'rube 
Hex Jam !:ut 5/8" LF. 
Grease Fitting 

MA.STER 8LUT'::;H COI,,'rROL 
(See Plate 23) 

Lever Assembly (Includes item 2) 
Bushing (In item 1) 
Lever Grip 
Bearing Cage Assembly (Includes item 5) 
Bushing (In Item4) 
8apscrew 1/2" x 1-1/4" 
Locl{',vasher 1/2" Heavy 
Sub Lever 
Capscrew 1/2" x 2-1/4" 
Hex Nut 1/2" N.F. 
Lockwasher 1/2" Heavy 
Woodruff Key #13 - Hardened 
Shaft 
Clutch Rod - Outer 
Clutch Rod - Inner 
Yoke End 
Hex Nut 1/2" N.F. 
Yoke Pin with 1/8" x 7/8" Cotter Pin 
Yoke Shaft - Left 
Yoke Shaft - RiGht 
Throwout Yoke 
'iloodruff Key #13 - Jlardened 
CapscreVi 1/2" x 2-1/4" 
Hex Nut 1/2" N.F. 
Lock'llasller 1/2" Heavy 
Expansien Plug 1-lll" Diameter 
Sliding Block 

45 



PLATE 24 - TRANSMISSION GEARS 



Item 

1 
2 
3 
4 

5 

6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
22A. 

23 

24 
25 
26 
27 

28 

29 
30 
31 
32 
33 
34 
35 
36 
36A 
36B 
37 
38 
38A 
39 
40 
41 
42 
42ft. 
43 

44-

45 
46 

47 

Part 
lJumber 

211013 
040996 
040997 
041001 

{ 36707 
910808 
033146 
204751 
042982 
041005 
041002 
041003 
041004 
041006 
031903 
041007 
042826 
041008 
041009 
041010 
042852 
040831 
041011 
042638 

{ 
35772 
11259 
23633 
030965 
030974 
030975 

041012 

042795 
041026 
041025 
041024 
041023 
041022 
041021 
042864 
041027 
041020 
042180 
042176 
042179 
041017 
043880 
040831 
044557 
030982 
04<1560 

{ 
044558 
044558 
030969 
030968 

{ 
71113 
910308 

48 040lJ89 
49 71057 
50 030063 

{ 

35061 
51 030D61 

Gl0806 
52 030901 
53 030880 
54 040991 
55 (;,10983 
56 040894 
57 0£10995 
58 042825 
59 040982 
60 040990 

Q,ty. 

1 
1 
1 
1 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 

1 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
4 
5 
1 
1 
4 
4 

1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
5 
2 
1 

TRf.N3}AISSION GEARS 
(See Plate 84) 

Name 

Sliding Gear Set 

full Bearing 
Clutch Shaft and Gear - 25 T. 
Bearing Cage 
Bearing Sage Gasket 
CapscreVi 5/8" x 1-3/4" 
Lockl'lasher 5/8" Heavy 
Seal 
Ball Bearing 
full Bearing 
Top Shaft 
Snap Ring 
Front Sliding Gear Hub - 25 TeetJ1 
Front Sliding Gear - 25 Internal Teeth and 37 External Teeth 
Spacer 
WaSher 
Gear - 29 T. and 20 T. 
BearinG ROller Assembly 
Rear Slidinc; Gear Hub - 20 Teeth 
Rear Slidins Gear - 20 Internal Teeth and 33 J:;xternal Teeth 
Gear - 26 'r. and 20 T. 
Ball Bearing (Includes item 21) 
Snap lUne; (In item 20) 
Bearing Retainer 
Shim 1/16" 'fhick (Use as required) 
Capscrew 1/2" x 1-1/4" - 1rilled Head 
Capscrew 1/2" x 1" - Drilled JIead 
Locl{,lIire 12" Long 
Spacer 
Loclcwasher 
Nut 

Bevel Pinion Set 

Bevel Pinion and Shaft - 9 'f. (Recommend service with !'latched 
Gear 031115. Order 042022 Gear and Pinion Set) 

Roller Bearing 
Gear - 34 T. 
Spacer 
Gear - 31 T. 
Reverse Gear - 45 T. 
Washer 
Spool Gear - 35 T. 8.nd 23 T. 
Bearing Roller Assembly 

DiscontInued on tractor HDI0-849. ItcrJ 36A is 
not serViced. Order items 37, 38 and 3UA. 

Bearing Inner Race ,1-3/4" Long } 
Dearing Spacer 2-3/8" I.D. 
Bearing Inner Race 1-3/4" Long } 
Bearing Spacer 2" I.D. Effective with tractor HDI0-849 
Shim .010" Thick 
\'lasher 
Ball Bearing (Includes item 41) 
Snap Ring (In item 40) 
Saver Plate 
J:;nd Can (Discontinued on HlJlO­
Lnd Gap (J:;ffective Yilt11 HDlO­
Shim .010" Thick }. c 

Shim .005" Thick [J"e as required 
Loc]masher 
Hut 
Sapscrew 5/8" x 2" 
Lockwasher 5/8" heavy 

Reverse Gear Set 

Roverse Idler Slmft 
Shaft Plug 
Shaft Lock 
Capscrel1 1/2" x 1-1/4" 
Set Scren 
Loc](,,1asl1er 1/2" neavy 
Spacer 
',lasher 
Reverse Idler Gear - 31 T. and 14 'f. 
Idler Sliding Gear Hub - 14 'I'. 
Idler Sliding Gear - 14 Internal Teeth and 27 ]:;;;:ternal Teeth 
Gear - 34 T. and 14 T .. 
Bearlnt; Roller Assembly 
Spacer 
Sp2.cer 

4·7 



AUXILIARY GEAR SHIFT ARRANGEMENT MAIN GEAR SHIFT ARRANGEMENT 

PLATE 25 - GEAR SHIFT 



GEA.R SHIF'f 
(See Plate 25) 

Part 
Item Number Qty. Name 

1 041187 1 Gear Shift Housing 
2 041348 1 Gear Shift Housing Gasket 

3 { 35014 5 Capscrew 5/8" x 1-1/2" 
910808 5 Loclcwasher 5/8" Heavy 

4 { 36707 2 Capscrew 5/8" x 1-3/4" 
910808 2 LoclwIasher 5/8" Heavy 

5 034268 1 Filler Plug 
6 034304 1 011 Gauge Rod 
7 034265 1 011 Gauge Cap 
8 034269 1 011 Gauge Cap Gasket 
9 031081 2 Gear Shift Lever Assembly (Includes items 10 and 11) 

10 031229 2 Pivot" Shaft } I item 9 
11 031157 2 Plvot Shaft Pin n 
12 031074 2 Clamp Ring Assembly (Separate parts are not serviced) 
13 031076 2 Clamp Ring Gasket 
14 032056 2 Rubber Boot 
15 032059 2 Clamp Plate 

16 { 032062 8 Capscrew 5/16" x 1-1/2" - Drilled Head 
23775 2 Lockwire 10" Long 

17 45543 2 Dust Cap 
18 45546 2 Felt Seal for Dust Cap 
19 45544 2 Cover 
20 U-175 2 Spring 
21 U-176 2 Collar 
22 910302 2 Cotter Pin 5/32" x 1-1/4" 
23 040476 1 Gear Shift Lever Extension 
24 033904 1 Lever Grip 

{ 35336 1 Capscrew 3/8" x 1-3/4" 
25 911041 1 Hex Nut 3/8" N.F. 

910804 1 Lockwasher 3/8" Heavy 
26 031230 1 Gear Shift Lever Extension 
27 14210 1 Ball Handle 

{ 36039 1 Capscrew 3/8" x 1-3/8" 
28 911041 1 Hex Nut 3/8" N.F. 

910804 1 Lockwasher 3/8" Heavy 
29 37412 2 Shifter Guide 
30 37424 4 Shifter Guide Gasket 
31 37426 2 Shifter GUide Cover 

32 { 37450 8 Capscrew 5/16" x 1-1/4" 
910803 8 Lock:washer 5/16" Heavy 

33 041197 1 Gear Sh1fter Lock 
34 37420 2 Shifter Lock Spring 
35 37421 2 Shifter Lock Plunger 
36 45384 2 Shifter Lock Snap" Ring 
37 031848 1 Shifter Shaft 
38 0312'32 1 Shifter Shaft Bracket 
39 35439 4 Capscrew 3/8" x I" 
40 031231 2 Screw Lock 
41 041192 1 Shifter Fork - Rear 
42 041808 1 Shifter Fork Lock Bar 

{ 031080 2 Flat Head Capscrew 3/8" x 1-7/8" - Drll1ed End 
43 911053 2 Castle Nut 3/8" N.F. 

900802 2 Cotter Pin 3/32" x 1" 
44 041195 1 Shifter Fork - Center 
45 044283 1 ShIfter Fork - Front 
46 041193 1 ShIfter Fork Lock Bar 

47 { 033182 2 Capscrew 3/8." x 1-1/2" - Drilled Head 
23633 1 Lockwlre 12" Long 

48 041188 1 Plunger Bracket 

49 { 13044 2 Capscrew 3/8" x 7/8" - Drilled Head 
70101 1 Lock1Nire 8" Long 

50 36425 1 Plunger 
51 36422 1 Plunger Spring 

52 { 911052 1 Castle W\lt 1/4" N.F. 
900800 1 Cotter Pin 1/16" x 3/4" 

49 



(J1 
o 

PLATE 26 - STEERING CLUTCH AND BEVEL GEAR 



Item 

1 
2 
3 
4 
5 
6 
7 
8 

9 

10 

11 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
~3 
25 
26 
27 
28 

- 29 
30 
31 
32 
33 

Part 
Nut:lber 

031115 
031114 
36209 
72366 
031116 
042876 
042875 
031121 

{ 031118 
031119 

{ 
35440 
910808 

{ 
032050 
70291 
70132 
031122 
031123 
031117 
032852 
033620 
033999 
35078 
044832 
041852 
041858 
041857 
041806 
041781 
041855 
041810 
041862 
70139 
041861 
041859 
041856 

1 031198 
2 35689 
3 37000 
3iI. 03lH83 
3B 032879 
4 041743 
5 041798 
6 031467 
7 032878 
8 032877 
9 032876 

10 031191 
1011. 031468 
11 041851 
12 { 36707 

910808 
13 033480 
14 031893 
15 034631 
16 042951 
17 033479 
18 033478 
19 033476 

20 { 
35440 
910808 

2011. 033483 
21 041815 

{ 
71113 

22 910808 
23 031197 
24 031202 
25 35078 
26 042953 
27 042952 
28 031186 
29 031187 
30 {35061 

910806 
31 031195 
32 031194 
33 { 35733 

35196 
34 { 35772 

36999 
35- 033255 
36 031193 

{ 
35712 

37 910806 

Qty. 

1 
1 

12 
12 

6 
2 
2 
2 

10 
20 

8 
8 
4 
4 
2 

10 
2 
1 
2 
2 
2 
2 
2 
2 
2 
2 

34 
32 

2 
18 
18 

2 
18 
18 

2 

2 
16 

8 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 

10 
10 

2 
2 
2 
2 
2 
2 
2 

10 
10 

2 
2 

10 
10 

2 
2 
2 
2 
2 
2 
2 
8 
8 
2 
2 

10 
10 
16 

2 
2 
2 

20 
20 

STEERING CLUTCH AND BEVEL GEAR 
(See Plate 26) 

Name 

Bevel Gear 45 T. (Recommend service with matched Pinion 041012. Order 042022 
Bevel 3ear Hub Gear and Pinion Set) 
Capscrew 5/8" x 2-3/4" 
High Nut 
!'Jut Loc), 
Bearing Roller Assembly 
Bearing Cup 
Retainer 
Shim .005" ThiCk} 
Shim .010" Thick Use as required 
Capscrew 5/8" x 1-1/2" 
Lockwasher 5/8" Heavy 
Capscrew 5/8" x 1-1/2" - Thin Head 
Screw Lock 
Retainer Lock 
Packing 
Gland Nut 
Steering Clutch Shaft 
Spacer 
Washer 
Loc)masher 
Nut 
Steerip~ Clutch Assembly (Items 21 to 33 inclusive) 
Steering Clutch Hub 
Smp Ring 
Hub Plate 
Outer Disc (Bi-Metallic Type) 
Inner Disc (Steel) 
Pressure Plate 
SlEcer 
Capscrew 
Lockwire 24" Long 
Steerlne; Clutch Spring 
Insulating Washer 
Shifter Pla te 

FH<A.L DRIVE 
(See Plate 27) 

Brake Drum 
Capscrew 1/2" x 1-3/8" 
Lockvlire 16" Long 
Driven Hub } Disc;Jntinued on tractor HDI0-102 011 Slinger 

giiv~~a~Ub } Effective with tractor HD10-102 

Final );rive Pinion 13" Long \ lJuprene Seal 
Oil Sl1nger 
Oil Shield 
Bearing Srap Ring - Used on 62" Tread Model only 
Bearing. Gag.e (Dis.continued on tractor H.lJ10-102) 
Bearing Cage ~Effectiv~ with tractor HD10-102) 
Capscrew 5/8' x 1-3/4' 
Lockvrasher 5/S" Heavy 
Final Drive PlmoI'l 19" Lone; 
Duprene Seal 
Spacer 
Roller Bearing 
Bearing Spacer 
Bearing Gage 
Bearing Retai ner Gas),et Used on 74" Tread '.lodel only 
Capscrew 5/8" x 1-1/2" 
Lockwasher 5/8" Heavy 
I3earine; Retainer (Discontinued on tractor llDlO-I02) 
Bearing Retainer (Effective with tractor HDI0-102) 
Capscrew 5/8" x 2" 
Lockwasher 5/8" Heavy 
Bearing Cage Gasket 
Lockwasher 
Nut 
Roller Bearing 
Roller Bearing 
Bearing Cover 
Bearing Cover Gasket (Use as required) 
Capscrew 1/2" x 1-1/4" 
Locll:'Nasher 1/2" Heavy 
Side Plate 
Side Plate Gasket 
Capscrew 1/2"- x 1-3/8" 
Screw Lock 
Gapscrew 1/2" x 1-1/4" - Drilled Head 
Lock.vire 36" Long 
Gear Case 
Gear Case Gaslmt 
CapSCrell'l 1/2" x 2-1/4" 
Locic'lasher 1/2" Heavy 

(Continued) 

51 



COAT SURFACES "C" 
WITH NEOPRENE CEMENT 

FIRST TYPE 
SEAL ARRANGEMENT PARTS FOR 62"TREAD MODEL 

PLATE 27 - FINAL DRIVE 



Part 
Item Number 

38 { 45252 
910805 
35073 39 

40 
41 
42 

43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 

58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 

90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
101 
102 
103 
104 
105 
106 
107 
108 

109 

110 
111 
112 

113 

031671 
35892 
031207 

{ 
911043 
910805 
031206 
35250 
35249 
032124 

{ 
35190 
910806 
043447 
032123 
031210 
043311 
043290 
043486 

{ 
35220 
910806 
043287 
043288 

911063 
042911 
043289 
043286 
043285 
043295 
043294 
031204 
031872 
032795 

{ 
35772 
35999 
031873 
043514 
043512, 
043515 
042879 
031185 
12567 
70400 
032378 
031219 

{ 
35061 
910806 
043448 
040336 
032380 

{ 35439 
910804 
043298 
043457 
O43I'r87 

{ 35221 
910806 
043282 
043283 

911063 
042911 
043284 
043280 
043279 
043278 
042930 
043489 

{ 35244 
910804 
032382 
032383 
031182 
040333 
034277 
040265 
040266 

{ 
70400 
910810 
040337 
031570 

{ 
35229 
911044 
910~8Qa 
040181 
040334 
040335 

{ 
13238 
910809 

Qty. 

2 
2 

18 
14 

2 
4 

22 
22 

2 
4 
4 
2 

20 
20 

2 
2 
2 
2 
2 
2 

16 
16 

2 
2 

6 
24 

2 
4 
2 
2 
2 
2 
2 

10 
10 

2 
2 
2 
2 
2 
2 
2 

16 
16 

2 
2 

12 
12 

2 
2 
2 
4 
4 
2 
2 
2 

12 
12 

2 
2 

6 
12 

2 
4 
2 
2 
6 
2 
8 
8 
2 
2 
2 
2 
2 
4 
4 
8 
8 
2 
4 
4 
4 
4 
4 
2 
2 
4 
4 

FHLI\.L DRIVE (Continued) 
Name 

Capscrew 1/2" x 4-1/2" 
Lockl'lasher 1/2" Heavy 
Capscrew 1/2" x 1-3/4" (6 required on 62" Tread Model) 
Capscrew 1/2" x 4-1/2" (IO required on 62" Tread Model) 
Capscrevl 1/2" x 2-l/2"} Used on 62" Tread Model only Caps crew 1/2" x 5-1/4" . 
Hex Nut 1/2" N.F. 
Lockwasher 1/2" Heavy 
Lower Dirt Guard 
Plug 
Plue; Gasket 
Seal Bearing Plate 
Capscrevl 1/2" x 1-1/2" 
Locklvasher 1/2" Heavy 
Seal Ring and Boot Assembly 
Retainer Ring 
Gland Guard 
Inner Seal Drive Plate 
Inner Seal Drive Plate Gasket 
Inner Seal Guard 
Capscrew. 1/2" x 1-1/8" 
Lock'ilasher 1/2" Heavy 
Inner Seal Boot 
Inner Seal Follower Assembly (I-Plate; 

12-Pins. Separate parts not serviced) 
Cotter Pin 1116" x 7/16" 
Seal Spring 
Inner Seal Washer 
Inner Seal Ring 
Inner Seal Ring Gasket 
Guide Ring AssemblY (I-Ring; 2-Dowels) 
Rubber Seal Ring 

FIRST TYPE SEAL ARHANGEMENr 
Discontinued on tractor HDI0- 702 

SECOND TYPE SEAL ARRANGEMENT 
Effecti ve with tractor HDlO- 702 

Spacer 
Gear AssemblY 72 Teeth (I-Gear; I-Hub; l':"Key. Separate parts are not serviced) 
Lock Plate 
CaDscreVl 1/2" x 1-1/4" - Drl11ed·Head 
Lockwire 36" Lone; 
Sprocket Hub 
Bearing Cup (Inner) 
Bearing Cup (OUter) 
Bearing Roller Assembly (Inner) 
Bearing Roller Assembly (OUter) 
Track Sprocket 
Capscrew 7/8" x 3-1/4" 
High Nut 
Bearing Plate 
Bearing Plate Gasket (Order item 85) 
Capscrew 1/2" x 1-1/4" 
Locklvasher 1/2" Heavy FIRST TYPE SEAL ARRANGEMENT 
Seal Ring and Boot Assembly (Service Package) Discontinued on tractor HDlO- 702 
Hear Axle Bracket 
Dirt Shed 
8apscrew 3/8" x 1" 
Locklvasher 3/8" Heavy 
Outer Seal Drive Plate 
Seal Drive Plate Gasket 
Seal Gl''l.rd 
Capscrew 1/2" x I" 
Locklvasher 1/2" Heavy 
Outer Seal Boot 
Outer Seal Boot Follower Assembly (I-Plate; 

6-Pins. Separate parts are not serviced) 
Cotter Pin 1/16" x 7/16" 
Seal Spring 
Outer Seal "lasher 
Outer Seal Ring 
Outer Seal Ring Gasket 
Rear Axle Bracket AssemblY (Includes item 96) 
Dowel (In item 95) 
Outer Seal Dirt Shield 
Capscrew 3/8" x 3/4" 
Lockwasher 3/8" Heavy 
Spacer Assembly (l-Spacer; I-Key and 2-Hivets) 
Thrust Vlasher 
'ilasher 
Clamp Nut 
Ciamp Screw 
Bolt 7/8" x 10-1/4" 
Bolt 7/8" x 10-3/4" 
Hie;l1 Nut 
Locklvasher 7/8" Heavy 
Sprocket Guard 
Spacer 
Capscrew 5/8" x 2" 
Hex Nut 5/8" N.F. 
Lockwasher ·5/8" Heavy 
Plue; 
Gasket 
End Cover 
Capscrew 3/4" x 2" 
Lockwasher 3/4" Heavy 

53 

SECOND TYPE SEAL ARRANGEl.1ENI' 
Effective with tractor HOlD 702 



Item 

1 
2 

Part 
]>Jumber 

040551 
040552 

3 { 35014 
910808 
911160 
040179 
72431 
23614 
35061 
042120 
041033 
041034 
35285 
71899 
72432 

4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 { 70590 

910808 

16 

17 

18 
19 
20 
21 
22 
23 

24 

25 
26 

27 

28 

29 
30 
31 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 

44 

45 
46 
47 
48 
49 
50 

51 

52 
53 

54 

55 
56 

57 

58 
59 
60 
61 
62 
63 
64 
65 
66 

67 

68 

{ 
{ 

70934 
910808 
36707 
910808 
041037 
041038 
034673 
72601 
040977 
033904 

{ 
35068 
38234 
905126 
041715 

{ 

70469 
911043 
910806 
040573 

{ 
35236 
910806 
040556 
041030 
033072 
040553 
910244 
040550 
911042 
030182 
030181 
72410 
45266 
72422 
72426 

{ 
042828 
042829 
72427 
72425 
70939 
70579 
031108 
35878 

{ 70593 
900802 
034257 
35793 

{ 
35067 
911043 
042306 
034350 

{ 
911045 
910809 
034351 
907059 
901468 
901763 
45496 
911049 
911160 
71120 
71121 

{ 
70299 
911W. 
910808 
900819 

Qty. 

1 
1 
4 
4 
2 
2 
2 
4 
4 
2 
1 
1 
4 
4 
2 
4 
4 
2 
2 
2 
2 
1 
1 
4 
2 
2 
2 
2 
2 
2 
1 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
4 
2 
4 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 
2 
4 
4 
4 
4 
4 
4 
2 
2 
4 
4 
4 
2 
2 
2 
2 
2 
2 

STEERING CLUTCH COl.'l'ROL 
(See Plate 28) 

Name 

Steering Clutch Cover - Left 
Steering Clutch Cover - Right 
Capscrew 5/8" x 1-1/2" 
Lockwasher 5/8" Heavy 
Grease Fitting 
Ventilating Cover 
Ventilating Cover Gasket 
Capscrelv 5/8" x 5-3/4" 
Capscrew 1/2" x 1-1/4" 
Tube 
Bracket Assembly - L~ft } Include items 12 and 13 
Braclcet Assembly - Rlght 
Bushing 1-1/2" Long } ~ 
Bushing 1-7/16" Long In item" 10 and 11 
Cup Plug 
Capscrew 5/8" x 1-1/8" 
Lockwasher 5/8" Heavy 
Capscrew 5/8" x 4" 
Lockwasher 5/8" Heavy 
Capscrew 5/8" x 1-3/4" 
Lockl"lasher 5/8" Heavy 
Steering Lever Shaft - Left 
Steering Lever Shaft - Right 
Packing 
Packing Retainer 
Steering Lever 
Steering Lever Grip 
Capscrew 1/2" x 2-1/4" 
High Nut 
Vloodruff Key #15 
Lever Stop 
CapscreVl 1/2" x 1-1/4" 
Hex Nut 1/2" N.F. 
Loclmasher 1/2" Heavy 
Lever Arm 
Capscrew 1/2" x 1-3/411 
Lockwasher 1/2" Heavy 
Key 
Rod 
Yoke Pin vlith 1/8" x 7/8" Cotter Pin 
Spring 
Washer 1/2" Standard 
Rod Connector 
Hex Nut 7/16" N.F. 
Capscrew 7/16" x 3" 
Ball 
Bell Crank Assembly (Includes items 41 and 42) 
Hardened BUShing} In 1 tem 40 
Bell Crank Stud . 
Bell Crank Pivot Pin 
Bearing Roller Assembly 
Bearing Outer Race 
Viasher 
Thrust Pin 
Thrust Pin Cover 
Adjusting Screw 
ThrovlOut Fork Assembly (Includes item 50) 
Pivot Ball (In item 49) 
Pin 
Cotter Pin 3/32" x 1" 
Throwout Fork Spring 
Dowel Pin 
Capscrew 1/2" x'2" 
Hex Nut 1/2" N.F. 
Ball Bearing 
Bearing Pin 
Hex Nut 3/4" N.F. 
Lock'llasher 3/4" lIeavy 
Spacer 
900 Street 1:;11 1/8" 
Pipe Nipple 1/8" x 1-1/2" 
Pipe Coupling 1/8" Standard 
Grease Tube 
Hex Jam liut 5/8" N.F. 
Grease Fitting 
Throwout Fork Equalizer 
Equalizer Spacer 
Capscrew 5/8" x 3-'1/8" 
Hex Nut 5/8" N.F. 
Lockwasher 5/8"· lieavy 
'[{rought Washer 5/8" Standard 

55 



PLATE 28 - STEERING CLUTCH CONTROL 



C!1 
OJ 

PLATE 29 - BRAKE 

8 



Item 

1 
~ 
2A 
2B 
3 
4 
4A 
4B 
5 
6 

7 

8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 

28 
2M 
29 
30 
31 
32 
33 
34 
35 
36 

37 
38 
39 

40 

41 
42 
43 

44 
45 
46 

47 

48 
49 
50 
51 
52 

Pare 
Number 

044396 
042013 
042496 
044395 
042014 
034352 
911131 
911005 
030170 
031095 

{ 
031512 
900806 
031819 
031671 
35337 
032869 
032717 
032716 
907059 
911160 
45507 
910808 
911049 

{ 
031813 
900805 
031818 
35335 
35334 
031810 
031814 
900818 
031098 

{ 
031609 
900806 

{ 
031807 
031808 
35953 
041243 
041244 

{ 
911159 
910259 
041241 
041015 
35997 
903093 
35938 

{ 
35934 
900942 
041018 
041239 

{ 
45312 
910803 
041319 
72438 

{ 
46321 
9n025 
041019 

{ 

{ 

35439 
910804 
70312 
35068 
911043 
910806 
36997 
041240 
033058 
911043 
033072 

Qty. 

2 
8 

40 
2 
2 
4 

12 
96 

2 
2 
4 
8 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 
2 
2 
2 
2 
1 
1 
2 
1 
1 
3 
3 
2 
2 
2 
2 
2 
2 
2 
2 
2 
4 
4 
2 
2 
4 
4 
2 
4 
4 
2 
2 
2 
2 
2 
2 
2 
2 
4 

BMI\];; 
(See Plate 29) 

Name 

Brake Band Assembly (Includes items 2B to 4B inclusive) 
Bral<e fund Lining 2-1/2" Long (BI-Metallic) } Discontinued HDI0-785. 
Steel Rivet 3/16" x 7/16" (For item 2) Order item 2B 
Brake l3and Lining 10-3/4" Long (Molded. Effective with HDI0-785) } 
Brake fund Lining 8-3/8" Long (;1 oven) In 
Brake Band Lining 10-3/8" Long (woven) 
Brass Rivet 3/16" x 7/16 lt

} 
Brass Rivet 3/16" x 5/16" For items 2B, 3 and 4 
Anchor Screvi 
Screvi Lock 
fund Pin 
Cotter Pin 1/8" x 1" 
Fulcrum Sleeve 
Capscrew 1/2" x 4-1/2" 
Spring 
Adjusting Screw Lock 
Adjusting Screw 
Fulcrum Sleeve Plug 
900 Street l!:ll 1/8" 
Grease Fitting 
Grease Tube 
Loclcwasher 5/8" Heavy 
Hex Jam Nut 5/8" N.F. 
Fulcrum Pin 
Cotter Pin 1/8" x 1" 
Bell Crank 
Swivel Pin 
Adjusting Nut 
Brake Rod 
Bralre Rod Spring 
Ylrought Vlasher 1/2" Standard 
Felt Washer 
Brake Rod Pin 
Cotter Pin 1/8" x 1" 
Bell Crank Assembly - Left } 
Bell Crank Assembly _ Right Include item 2M 
Bushing (In item 28) 
Pedal Lever Shaft - Left 
Pedal Lever Shaft - Right 
Plain Washer 1" S.A.E. 
Cotter Pin 5/32" x 1-3/4" 
Spacer 
Pedal Lever 
Woodruff Key #13 - Hardened 
Headless Cup Point 8et Screw 3/8" N.C. x 5/8" 
Pedal Pad 
Pedal Pad Pin 
Cotter Pin 3/32" x 5/8" 
Pedal Lever Lock 
Pedal Lock Lever 
Capscrew 5/16" x 3/4" 
Lockwasher 5/15" Heavy 
Yoke Pin with 1/8" x 7/8" Cotter Pin 
Spring 
Capscrew 5/16" x 1-1/2" 
Hex l;ut 5/16" N.C. 
Lock Bracket 
Capscrew 3/8" x 1" 
Locl(washer 3/8" lleaV"y 
Lever 
Capscrew 1/2" x 2-1/4" 
Hex Nut 1/2" N.F. 
Loclmasher 1/2" Heavy 
Woodruff Key 1113 - Hardened 
Brake hod 
Adjustable Yoke End 
Hex Nut 1/2" N.F. 
Yoke Pin with 1/8" x 7/8" Cotter Pin 

57 

item r 



o 

19 

c 
12 

;[p';-;.:-.­
!I: )------1 

" ~'- -

PLATE 30 - STABILIZER CRANK AND SPRING 

o o o o o o 0 0 

r 
PLATE 31 - TRUCK FRAME 

58 



-------------------------------------------

Item 

1 
lA 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 

43 

44 

45 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

Part 
Number 

031451 
031159 
71086 
031161 
031163 
71085 
71093 
71083 
71087 
71084 

{ 
21797 
910808 

{ 
23755 
910808 
041087 
041088 
032632 
032638 
032639 
030876 
030877 
911081 
36045 
031166 
71086 
031164 
031168 

{ 
031165 
70400 

{ 
37694 
910811 
041273 
041277 
041276 
041275 
041274 
041280 
041284 
041283 
041282 
041281 
032425 
70400 
032424 
031135 
033389 
041270 

{ 
35733 
910806 
041271 

{ 
031145 
910813 

{ 
041143 
041144 

{ 
041139 
041140 

{ 
041141 
041142 

{ 
12453 
911045 
910809 
04lJ..47 

{
. 23465 

Gl0808 
030917 

{ 
911045 
910809 

{ 030911 
030912 

{ 
030909 
030910 

{ 
72595 
12767 

Q.ty. 

2 
2 
8 
4 
4 
6 
6 
6 
6 
6 

16 
16 

8 
8 
2 
2 
2 
2 
2 
2 
2 
2 
8 
1 
4 
6 
1 
2 
2 
8 
8 
1 
2 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
2 
1 
1 
2 
2 
1 
2 
2 

1 
1 
1 
1 
1 
1 

40 
40 
40 

2 
-6 
6 
2 
8 
4 
1 
1 
1 
1 

34 
34 

STABILIZER CRANK AND SPRING 
(See Plate 30) 

Name 

Stabilizer Crank Assembly for 62" Tread Model } 
Stabilizer Crank AssemblY for 74" Tread Model Include items 2 and 3 
Dowel Pin } 
Crank Collar In items 1 and 1A 
Oil Retainer 
Bolt 
Lockwasher 
Thrust Washer 
Stabilizer Crank Cap 
Cap Gasket 
Capscrew 5/8" x 1-3/4" 
Lockwasher 5/8" Heavy 
Capscrew 5/8" x 2-1/4" 
Lock\'lasher 5/8" Heavy 
Thrust Washer (OUter) 
Gasket 
Stabilizer Link Assembly (Includes items 15 to 19 inclusive) 
Bushing 3-7/16" Long (Inner) } 
Bushing 4-15/16" Lono- (OUter) 
Bushing 5-1/4" Long (OUter) In item 14 
Bushing 5-1/8" Long (Inner) 
Slotted Pipe Plug 1/4" Standard 
Grease Fitting 
Stabilizer Link Shaft Assembly (Includes item 22) 
Dowel (In item 21) 
Oil Retainer 
Stabilizer Bracket 
Clamp Screw 7/8" x 5" 
High Nut 
Capscrew 1" x 3" 
Lock'llasher 1" Heavy 
Stabilizer Spring Assembly 66" Long (Includes items 28 to 31, } 
Main Spring Leaf 66" LOng} and items 40 and 41) For 62" Tread 
Third Spring Leaf 50" Long 
Second Spring Leaf 38" Long In item 27 Model only 
Top Spring Leaf 26" Long 
Stabilizer Spring Assembly 78" Long (Includes items 33 to 36, 1 
Main Spring Leaf 78" Long } and items 40 and 41) 
Third Spring Leaf 63-3/4" Long item 32 
Second Spring Leaf 53-1/2" Long In For 74" Tread 
Top Spring Leaf 43-1/4" Long Model only 
Spring U-Bolt 
High Nut 
U-Bolt Saddle 
Stabilizer Spring Bushing } In items 27 and 32 
Stabilizer Spring Center Bolt 
Stabilizer Spring Pivot Shaft 
Capscrew 1/2" x 1-3/8" 
Lockwaslier 1/2" Heavy 
Pivot Shaft Bracket 
Capscrevi 1-1/4" x 6-1/2" 
LockNasher 1-1/4" Heavy 

TRUCK FRAM8 
(See Plate 31) 

OUter Channel - Left 
OUter Channel - Right 
Inner Channel - Left 
Inner Channel - Right 
Top Channel - Left 
Top Channel - Right 
Capscrew 3/4" x 2" 
Hex :Nut 3/4" N.F. 
Lock'!msl1er 3/4" Heavy 
Spring Seat 
Capscrevi 5/8". x 1-5/8" 
Lockwasher 5/8" Heavy 
"U" Bolt 
Hex Nut 3/4" N.F. 
Lockl'lasl1er 3/4" Heavy 
Outer Guard - Left 
OUter Guard - Right 
Inner Guard - Left 
Inner Guard - Right 
Capscrew 3/4" x 1-3/4" 
High Nut 

59 



Item 

1 
2 

1" c> 

16 

17 { 

L------------------I(D~----------------~ 

Part 
Hunber Qty. 

034019 6 
0340020 4 
0340042 10 
0340043 10 

12742 40 
12767 40 

Name 

PLATE 32 - TRUCK WHEEL 

TFTJCK i'/HEEL 
(See Plate 32) 

Truc!, 'aheel Asser.1bly - Single Flange (Complete) 
Truck Wheel Assembly - Double Flange (Cor.1plete) 
Shaft Plug, } 
Plug Gasket In items 1 and 2 

Capscrew 3/4" x 2-1/4" 
HiGh hut 

~ Due to the precision assembly of these Truck ';/heel Assemblies, 
replacement of parts in the field is deemed impractical. 
Accordingly, none of the cOr.Iponent parts, except tll0se idlcated 
above, are available for field service. 

60 



Part 
Item Hunber City. 

1 043472 2 
2 040983 2 
3 040984 2 
4 042888 4 
5 042887 4, 

6 040208 4 
7 70192 24 
8 040204 4 
9 043465 4 

10 J 13058 24 
l 910804 24 

11 043461 4 

12 { 040207 12 
040206 12 

13 043570 4 
14 034042 2 
15 034043 2 

16 040985 2 

17 { 13238 4 
910809 4 

PLATE 33 - TRACK SUPPORT ROLLER 

Name 

TMCK SUPPORT ROLLLR 
(See Plate 33) 

Support Roller Assembly (Includes items 2 to 15 inclusive) 
Support Roller Bracket 
Support Roller Shaft 
Bearing Roller Assembly 
Bearing Cup 
Bearing Retainer } Discontinued on JIDIO-Flat Head Capscrevl 3/8" x 1-1/8" not serviced. Order items 9, Track Support Roller 
Bearing Retainer 

} Capscrew 3/8" x 1-1/4" 
Effective with tractor HDIO-Lockwasher 3/8" Heavy 

Track Support Roller 
Shim .007" Thick } Use as required Shim .010" '['hick 
011 Seal (Vias 040211), 
Shaft Plug 
Plug Gasket 
----------
Gasket 
Capscrew 3/4" x 2" 
Locklvasher 3/4" Heavy 

61 

Item 6 is 
10 and 11 



Part 
Item Hunber 

1 042195 
14 034042 
15 034043 

16 041223 
17 041221. 

18 { 35392 
910808 

19 04·0002 
20 70512 

21 { 70103 
910010 

22 { 70865 
910810 

Q,ty. 

2 
2 
2 

2 
2 
8 
(J 
4 
4 
(J 
8 
8 
8 

y 

o 
PLATE 34 - FRONT IDLER 

FRONT TRACK IDLER 
(See Plate 34) 

Name 

Front Track Idler Assembly (Includes items 14 and 15) 
Shaft Plug } 
Plug Gasket In item 1 

Front Idler Guard - Left 
Front Idler Guard - Right 
Capscre'li 5/8" x 1-1/4" 
Lockvrasher 5/8" Heavy 
Idler Bracket Guide 
Idler Bracket Shim (Use as required) 
Capscrevl 7/8" x 2" 
Loclcwasher 7/(J" Heavy 
Capscrew 7/8" x 2-1/2" 
Lockwasher 7/8" HeaV'J 

NOTE: Due to the precision assembly of these Front Idler Assemblies, 
replacement of parts in the field is deemed impractical. 
Accordinsly, none of the component parts, except those indicated 
above, are available for field service. 

62 



Item 
Part 

Number 

1 { 
041081 
041082 
030877 
030876 

2 
3 
4 { 12984 

12767 
5 
6 

912769 
3G()L1L5 

7 {' 042257 
042258 

8 041080 
9 { 37576 

910808 
10 041073 

11 

12 

13 
14 
15-
16 
17 
18 
19 
20 
21 
22 

23 

{ 
71113 
910808 

{ 
70299 
72366 
041074 
041075 
041076 
034974 
034921 
041077 
041086 
041078 
041079 
040181 

{ 
042427 
()L1L2428 

Q.ty. 

1 
1 
2 
2 

20 
20 

4 
4 
1 
1 
2 

12 
12 

2 
8 
8 
4 
4 
2 
2 
2 
4 
4 
2 
2 
2 
2 

36 
8 
8 

PLATE 35 - TRACK RELEASE 

TRACK RELEASE 
(See Plate 35) 

Harne 

Track Release Housing Assembly - Left } I 
Track Release Housing Assembly - Right ncludes 
Stabilizer Crank Bushing - Outer } 
Stabilizer Crank Bushing _ Inner In item 1 
Capscrew 3/4" x 2-3/4" 
High Nut 
Pipe Plug 1-1/4" Standard 
Grease FItting 
Rear Cover - Left 
Rear Cover - Right 
Rear Cover Gasket 
Caps crew 5/8" x 5" 
Lockwasher 5/8" Heavy 
Track Release Yoke 
Capscrew 5/8" x 2" 
Lockwasher 5/8" HeaVY 
Capscrew 5/8" x 41l} For Cl mping Yoke 
High Nut al 

Adjusting Screw 1-5/8" N,C. 
Cross Head 
Cross Head Seal 
Push Rod 
Push Rod Pin 
Bell Crank 
Bell Crank Shaft 
Spring Plunger 
Track Release Spring 
Threaded Plue; 
Shim 1/32" 'fhick } For Track Release Yoke 
Shim 1/16" Thick Use as required. 

63 

items 2 and 3 



GROUSER SHOE FLAT SHOE 

FLAT SHOE - CUT OUT 

SKELETON SHOE 

GROUSER SHOE - CUT OUT 

k
6 

1 i .::.... TRACK BOLT 
- <:-,-" .. 

-~.--- .... 
=--""~r~~~;"-"''''''''''''~ TRACK BUSHING 

SIDE BAR LEFT SHOWN MASTER PIN HIGH NUT 

TRACK RAIL PARTS 

PLATE 36 - TRACK 

PLATE 37 - DRAWBAR 

64 



r----------------------------~ 

Part 
~ Number ~ 

1 060212 2 
2 060213 64 
3 060214 64 
4 060215 62 
5 060216 2 
6 OZD679 64 
7 23776 256 
8 72366 256 
9 71439 64 

.10 70516 64 
11 72598 64 
12 71060 64 
13 71579 64 
14 71726 64 
15 042454 64 
16 71927 64 
17 72363 64 
18 71329 64 
19 042188 64 
20 71256 64 
21 '12528 64 
22 71203 64 

23 060211 2 
24 031922 2 
25 031923 2 
26 031924 2 
27 031925 2 
28 031926 2 
29 031927 2 
30 031928 2 
31 031929 2 
32 031930 2 
33 031931 2 
34 042452 2 
35 042455 2 
36 042189 2 

1 030923 1 
2 70561 4 
3 70273 4 
4 35467 4 
5 71375 4 

6 { 030925 1 
030926 1 

{ 70272 4 
7 911047 4 

910811 4 

8 { 35424 4 
910811 4 

9 030918 1 
10 030919 1 

11 { 35392 1 
910808 1 

12 030922 1 
13 034314 2 
14 031056 2 
15 900814 2 
16 70271 1 

TMCK 
(See Plate 36) 

Track Rail Assembly - 32 Links (Items 2 to 6 inclusive) 
Side Bar - Left 
Side Bar - Right 
Track Pin 8-3/8" Long 
M'l.ster PIn 9-1/8" Long 
Track Bushing 
Traclc Shoe Bolt 
High Nut 
Grouser Shoe 18" (Standard) 
Grouser Shoe 20" 
Grouser Shoe 22" 
Grouser Shoe 24" 
Grouser Shoe 18" 
Grouser Shoe 20" 
Grouser Shoe 22" 
Grouser Shoe 24" 
Grouser Shoe 18" 
Grouser Shoe 20" 
Grouser Shoe 24" 
Flat Shoe 16" 

- Heat Treated 
- Heat Treated 
- Heat Treated 
- Heat Treated 
- Cut out 
- Cut out 
- Cut out 

Flat Shoe 16" - C;ut Out 
Skeleton Flat Shoe 16" 

Special Equipment. Shoes over 18" wide 
cannot be installed on 62" Tread Model 

COt.:1PLETE 'l'MCK ASSEl.IBLIES I'II'i'i. SHOES - 32 LINKS EA,GIi 

Track Assembly (Includes item 9) 
Track Assembly (Includes item 13) 
Track Assembly (Includes item 17) 
Track Assembly (Includes item 10) 
Track Assembly (Includes item 14) 
Track Assembly (Includes item 18) 
Track Assembly (Includes item 12) 
Track Assembly (Includes item 16) 
Track Assembly (Includes item 20) 
Track Assembly (Includes item 21) 
Track Assembly (Includes item 22) 
.Track Assembly (Includes item 11) 
Track Assembly (Includes' item 15) 
Track Assembly (Includes item 19) 

DM'ilBAR 
(See Plate 37) 

Drawbar Plate 
Drawbar Plate Bushing 
Capscr'ew I" x 3-1/4" 
Washer 
Screw Lock 
Drawbar Plate Bracket - Left 
Drawbar Plate Bracket - Right 
Capscrew 1" x 3" 
Hex Nut I" N.F. 
Locbvasher I" Heavy 
Capscrew I" x 2-1/4" 
Lockwasher I" Heavy 
Drawbar Pivot Pin (Front) 
Pivot Pin Retainer 
Capscrew 5/8" x 1-1/4" 
Lockwasher 5/8" Heavy 
Drawbar 
Capscrew 1" x 411 

- Drilled End 
IIigh Nut 
C;otter Pin 1/4" x 1-1/2" 
lJrawbar Coupling Pin 

65 



O'l 
O'l 

L ~ { 

~ 
L ~ L 
C. ~ L 

16 L ~ { 

@--~ 

PLATE 38 - FRONT FENDERS, RAD IATOR SHELL, BUMPER AND HOOD 



1 

Part 
Nurnber 

2 I 
041013 
70469 
911043 
910806 

3 { 
701;,69 
910800 

4 041067 

{ 
38203 

5 911047 
910011 

6 { 70273 
9l0Gll 

7 041295 

{ 
72595 

8 910809 
9 0412G5 

{ 
12453 

10 910G09 
11 { 12585 

910811 
12 041298 

{ 

040921 
13 911042 

910G05 
14 040576 

{ 

912112 
15 911028 

910G06 
16 041329 
17 { 033073 

910164 

18 
19 

20 

041014 
041049 

[ 903627 
'- 910804 

040585 21 
22 040999 

r 030G09 
23 -{ 900405 

L 911115 
24 
25 

040848 
042058 

{ 

35439 
26 910804 

27 
911115 
042060 

1 70467 
28 . 911043 

29 

30 

31 
32 
33 

l 910806 

041211 
r 36034 
~ 911041 

910804 
041328 
041333 
034076 

Q.ty. 

2 
6 
6 
G 
2 
2 

1 
4 
4 
4 
2 
2 
1 
2 
2 
1 
4 
4 
2 
2 
1 
8 
8 
8 
1 
2 
2 
Z 
Z 
8 
8 

1 
1 • 
3 
3 
1 
1 
4 
4 
4 
Z 
Z 
4 
4 
4 
4 
8 
8 
8 

1 
6 
6 
G 
1 
1 
8 

FRONT Fl:J'JDERS 
(See Plate 381 

Name 

Front Fender 
8apscrew 1/2" x 1-1/4" . 
Hex Nut 1/2" N.F. 
Lockwasher 1/2" Heavy 
Capscrew 1/2" x 1-1/4" 
Lockwasher 1/2" Heavy 

MlJIATOR SHELL AND BUMPER 
(See Plate 38) 

Radiator Shell Base 
Capscrew 1" x 4-1/Z" 
Hex Nut 1" N.F. 
Locl{",vasher 1" Heavy 
Capscrew 1" x 3-1/4" 
Locl\'.va.sher 1" Heavy 
Radiator Shell 
capscrew 3/4" x 1-3/4" 
Lockwasher 3/4" Heavy 
Bumper 
Capscrew 3/4" x Z" 
Lockwasher 3/4" Heavy 
Capscrevl 1" x 4" 
Locl0.vasher 1" Heavy 
Radiator Grill 
T-Bolt 7/16" x 5" 
Hex Nut 7/16" N.F. 
Lock"lasher 7/16" Heavy 
Radiator Monogram (Top) 
Sq. Hd. lI'1achine Bolt l/Z" x 1-1/2" 
Hex Nut' 1/2" N.C. 
Lockwasher l/Z" Heavy 
Radiator hlono~ram (Sides) 
Tapping Screw 
Lockifasher #10 

HOOD 
(See Plate 38) 

Hood Top Plate 
Center Bar 
Heix: Capscrew 3/8" N.C. x l/Z" 
Lockwasher 3/8" Heavy 
Front llood Strap 
Hear Hood Strap 
Machine Bolt 3/8" x 2-1/Z" 
Square Nut 3/8" N.C, 
Plain Washer 3/8" Std. 
"ALLIS-8HALl,;ERS" Transfer 

Loclcwasher 3/8" Heavy 
Plain Washer 3/8" 

~~~~c~~~r 3/8" x 1" 1 
Hood Door Support Special Equipment 
Capscrew l/Z" x: lR 
Hex Nut 1/2ft N.F. 
Locl=sher . l/Z" 

ca.vL 
(See Plate 38) 

Cowl 
Capscrevi 3/8" x 1" 
Hex Nut 3/8" N.F. 
Lockwasher 3/8" Heavy 
Shifter Instruction Plate} 
General Instruction Plate 
Tappin;; Screw 

Attached to Dash 

67 



OJ 
CD 

P LA TE 39 - REAR FENDERS AND SEAT 



REA.R Ft:NDERS 
(See Plate 39) 

Part 
Item Number Qty. Name 

1 041125 2 Hear Fender 
2 040719 2 Fender Support Angle 

{ 70469 8 Capscrew 1/2" x 1-1/4" 
3 911043 8 Hex Nut 1/2" N.F. 

910806 8 Lockl"lasher 1/2" HeaV'J 

4 { 37060 6 Capscrew 5/8" x 2" 
910808 6 Lockl'lasher 5/8" Heavy 

5 { 70469 4 Capscrevl 1/2" x 1-1/4" 
910806 4 Loekwasher 1/2" Heavy 

6 041091 1 Top Fender - Left 
7 041092 1 Top Fender - Hight 

{ 36032 6 Capscrew 3/8" x 3/4" 
8 911041 6 Hex Nut 3/8" N.F. 

910804 6 Lockwasher 3/8" Heavy 

{ 70467 8 CapsereVi 1/2" x 1" 
9 911043 8 Hex Nut 1/2" N.F. 

910806 8 Lock'llasher 1/2" Heavy 
10 041119 1 Floor Plate 

11 { 35439 4 Capscrew 3/8" x 1" 
810804 4 LoekNash,;r 3/8" Heavy 

12 { 35244 2 Capscrew 3/8" x 3/4" 
910804 2 Locl{INasher ' 3/8" Heavy 

r 3(;034 2 Capscrew 3/8" x 1" 
13 i 911041 2 Hex Nut 3/8" N.F. , 910804 2 Lock\vasher 3/8" Heavy 
14 041123 2 Floor Support Angle 

{ 36034 8 Capscrew 3/8" xl" 
15 911041 8 Hex Nut 3/8" N.F. 

910804 8 Lockwasher 3/8" Heavy 
16 041126 1 Floor Plate Cover 

17 { 36034 2 Capserew 3/8" x I" 
910804 2 Loel<washer 3/8" Heavy 

SEAT 
(See Plate 39) 

20 041231 1 Seat Frame 

21 { 040661 1 seat Side Plate - Left 
040662 1 Seat Side Plate - Right 

22 041229 1 Seat Bael< 

{ 70467 8 Capserew 1/2" x 1" 
23 911043 8 Hex Nut 1/2" N.F. 

910806 8 Loekl'lasher 1/2" Heavy 

24 { 70590 6 Capserew 5/8" x 1-1/8" 
910808 6 Loekwasher 5/8" Heavy 

{ 70590 6 Capscrew 5/8" x 1-1/8" 
25 911044 6 Hex Nut 5/8" N.F. 

910808 6 Loeklvasher 5/8" Heavy 
26 0!~1228 1 Bac1< Cilshion 
27 040669 2 Side Cushion 
28 041227 1 Seat Cushion 

29 { 911028 2 Hex Nut 1/2" N.C. 
910806 2 Loekwasher 1/211 Heavy 

30 040666 2 Clip 

31 { 35244 4 capscrew 3/8" x 3/4" 
910804 4 Lock\¥asher 3/8" Heavy 

32 041848 1 'fool Box 

{ 36032 4 Capserew 3/8" x 3/4" 
33 911041 4 Hex Nut 3/8" N.F. 

910804 4 Loel;;washer 3/8" Heavy 
'34 041331 2 "ALLIS-CllI\.UiLRS - HDlO iHl.:SEL" Transfer 

69 



1 
2 

3 { 

4 { 

5 { 

6 { 

7 { 

8 { 

9 
10 
II 

12 { 

13 { 

14 

15 { 

16 

Part 
Number 

041071. 
35285 
041069 
031056 
12585 
031056 
13059 
91000t;, 
28271. 
910804 
031055 
031056 
72022 
91.0Gll 
041.068 
040,)78 
04()081. 
35229 
91.1.044 
.91080$ 
040202 
910307 
041072 
35014 
910808 
OfJ,0503 
1256'1 
91.1.0'16 
91.081.0 

PLATE 40 - ENG,INE SUPPORT AND PULL HOOK 

Q,ty. 

1. 
t~ 

2 
2 
2 
2 

1.0 
1.0 

2 
2-
2 
2 
2 
2 
1. 
1. 

20 
2 
2 
f? 
2 
2 
1 
6 
G 
1. 
4 
4 
4 

EWHNE SUPPORT AND PULL HOOK 
(See Plate 40) 

Spacer Assemb1.y (Inc1.udes item 2) 
BushinG (In item 1.) 
Capscrew 1." x 4" 
High Nut 
Capscrew I" x 4 u 
lIi~h Nut 
Capscrevi 3/8" x 211 
Lockwasher 3/8" lieavy 
::::apscrew . 3/8" x 1-3/4," 
Lockwasher 3/8" Heavy 
Japscrew In X 3-3/4l! 
til;,';h Nut 
Capscrevl III X 2-1/21l 

LOCK:Nasher 1" Heavy 
EnGine Support 
En~~ine Front Hanger 
Shim 1/32" Thick (Use as required) 
Capscr-ew '5/8" x 2" 
Hex Nut 5/8" N.F. 
Loc]CI'/apher 5/8" Heavy 
Capscrew 9/1.6" x 1-3/4" 
Loclmasher 9/1.6" Heavy 
Engine Support Bottom Cover 
::::apscrew 5/8" x 1-1./2" 
Lockwasher 5/8" heavy 
Pull Hoole 
Capscrew 7/8" x 3-1/4" 
liex Nut 'l/8" t·;.F. 
L081{washer '1/8" Heavy 

70 



1 
2 
3 
4 
,5 

6 
7 
e. 
9 

10 
]} 

12 
13 
1tl 

15 
16 
~ y'! 
1,1 

Ie 

Part 
I;umoer 

?20~/1 

72C;69 
911031 
910610 
:311116 

'/2307 
72;50,:3 
~:::;):)~1~; 

2374,7 
f:!l1045 
:';'lD8D9 

?:Y;,(:\2 
23420 
12767 

7152..Z 
1&lc,3 
91104-5 
r~l.{)F~or:. 

t:J4 
6/" 
64 
C4 
64 

32 
32 
ul 
G'k 
64 
64 

eli-
l:':~B 

12B 

64 
128 
128 
J.Z-3 

PU\TE ,Lj I -- GROUSERS ,il,ND STREET PLATES 

G20user 
Jrou.ser 
Hex i;ut 
Lock':!Jftsher 
Plain ~~r:tsher 

GrO'J.S8:;:' ~ L(~ft 

Grouser - RiCht 
Grouser Belt 3/tJ~H x 4 11 

:-:0:( 3/..Il!,-H 1,i,,J, ... 

Loci:'.7a~~h6r :5/4 n Heav;:v 

(T Type -

GrO"l.lser 
Grouser Bolt 
111:;-11 Nut 

Street Plate 
St:~'Bet Plate Bolt 
Hex l"lut; 3/;::J}~ 

71 



PLA TE 43 - POWER PULLEY 



Pay';; 
number 

l 032349 
-' 03234:·6 

c 13238 := t 910309 
4 ,)1002:3 
5 912726 
6 (Y13003 
7 Ot.r3004 
8 032:yJ..:6 
9 032347 

10 032325 
II 21527 
12 03'7000 
13 0323-10 
14 ~·:>85Gl 

r 35~~30 

15 1 91J.053 
9DDi3()5 

16 032320 
17 c85G3 
13 0-,-:1262:,3 
19 910851 

r ::YJOJ3 
20 t ~jb09c1 

cCCH)S 
21 03235(1 

{ l2:\()·1-<1 
22 03~?()':13 

23 O~S2335 
2~:;' :552bO 
25 352,L19 

26 1 032941 
;, 032~}Z9 
r 3522:0 

2'7 .( 
l 91020C 

2S 032331 

{ 361~O 

29 ~61~1:1 
30142 

30 ~ 1::5058 
l 91030",-

'2, 211567 t..J.J.-

32 04308,~ 

7;3 032336 
35 91ll£.c) 
36 042659 
"'~ ~I OL128G8 
32 0428'73 
39 07 ';)019 

... fi-,'C"".:l-1..i'..< 

Ll0 032341 
41 (>:32.3·4,·5 

( 28113 
42 1 281l4,-

28115 

43 { 13058 
91080 .. 1 

44 J323Ll~ 

·45 032-'342 
46 71209 
47 9]1058 
'" .,,0 D04-0D6 

'~ty" 

1 
1 
6 
6 
1-
2 
2 
2 
1 
1 
1 
4 
1 
1 
1 
2 
2-
~ 

1 
1 
1 
1 
3 
3 
4 
1 
r, 

'" 1 
1 
.') 
c:.. 
2 
?~ 

8 
6 
6 
1 
3 
4 
:3 
S 
G 
1 
1 
}, 

1 
1 
1 
1 
1 
1 
1 
,/ 
'-' 
4-
3 
8 
8 
1 
.L 

1 
1 
1 

Po\ver Pulle;! Braclzet 
Ga~)~_':8t - Case 
Capscre~1 

LOjil(washer 
45\" Street 
Plp'3 Plug 
BearIng Cup 
3c2.rinG Roller P..538Y3c.ly 
Shaft 
Oil Retainer 
2ca,:r'ing Retainer 

3/81
) x 1-.-5/U 1

\ ~ Drl11ect Head 
lei'; Long 

Shifter 
Shifter 
CapseY'BYI 
Sast16 1:~ut 

Shlfter 
Eaudle 
Gear 
·"oo(lruff 
Shim 
~3hlm 

- Drilled End 

'j 

~ Use 2.0 J'sQuirD:--l 
BIlira "C20u Th:cl.;: 
::h:sher 

J 

::;('J.pr::,cren 
Loc}::Nire 
Porler Pulley 
Plug; 
Plu;.:; Gask.et 
Shim 
Shin; 
~apscrevr 

fJh'L~l 

::;apGcr"e\V 
Lock\.'ia.S[J.er 

Staft 
Bearing 
BeariI'.[2 

Pulley 
Eey 
7iasher 
Castle l':ut 
Cotter Pin 

)~ J'l/S!? 
LonE; 
.:as8 

Heavy 

Assembly 

Asser:lbly 

Heavy 
Lla. 

n .. F~ 

as reclu:l.red 

as required 

as reQuired 

x 2-~3/4-H 



~ 
r-z 
w 
"'" .L 

C5 « 
I-

~ 
LL 
Lt-
0 
W 
2L 

~ 
ex: 
w 
$: 
0 
(L 

I 
..q-
"t 
w 
I-« 
...J 
(L 



Item 

1 
2 

3 

4 

6 
? 

3 

9 
10 
11 

Par~~ 

Number 

032:398 
0;32774 

~ 70109 
L 910609 

J" 13238 
_ 11100 
r ?GI09 
t 12238 

9016~S3 
(Y1132iG 
35252 

r 35£139 
1. 910604 

2>5250 
35249 
032772 

12 032779 
13 211507 
14 043004 
15 211567 
16 043006 
17 3i2750 
18 0327811 
1[1 032754 

J 1;~044 
20 L 37000 
21 032759 

22 

23 

24 
25 

032r'/Lle 
032749 
130f)u 
910G04 

2EJ, { 

l4c210 
042362 
043387 
9()0942 
042360 26 f 4G41\~ 

~ 91l(yn 
l 9108CL1· 

2'7 03305G 
28 0;525069 
29 OCJ2365 
30 91104:-1 
31 04-23C6 
3lA 042359 
31B 03~~0?2 
32 0112364-
33 033069 
35 2·l537 

37 
08 
39 

40 

41 

43 
44 
1;::', 
48 
4~1 

50 
51 
52 
::03 
5L.k-
55 

{ 

{ 

06 { 

57 { 

53 
59 
60 

61 

02 
63 

[ 

9053C1 
033391 
032:,2)93 
U-~~G'l 

35244-
910804 
03:3:394 
35280 
011053 
9G0(306 
O:S:;?78 
032,700 
211608 
OL13000 
04-30~)1 

::)':1-:3002· 
032751 
U:527;_;~5 

:~203 

eX32'/52 
03278b 
032::),:14· 
032946 
350Gl 
Sl10806 
032?62 
0:327"17 
032764 
lZ:;207 
~10400"l 
033{)o5 
032763 
13058 
2l0130J l 

1 
1 
2 
2 

2 
2 
2 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1. 
1 
1 
1 
1 
4 
1 
1 
;3 

5 
3 
fc:l: 

4. 
1 
1 
1 
1 
2 
4, 

1 
2 
1 
1 
1 
1 
1. 
1 
1 

1 
1 -, 
.L 

1 
[j, 

4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
3 

12 

4 
_l 

1 
1 
1 
1 
1 
1 
5 
5 

Eame 

Gear Case 
Gasket 
8anscroVl 
LO~-::1('.'Jash8r 
Cap ~~c re-u'f 
Scrs\v Lock 

Gasket 

Plug 
Gaslcet 

3/4" A 1-1/2" 

{:)/a ll x 111 
3/8 11 Heai.ry 

Assembly 

Assembly 
RetaIner 

Gasl<..et 
Ca.pscrc'.;[ 
Locl'vlire 

3/8 li J{ 7/S(\: 
loll Long 

Eetainel' 

- lJ:,:'illed Bnd 

Shim 
Sl"lim 
Shim ,,020H 

Capi3crew 
LIJC ;:\.';'Ias~ner 

Ball Handle 
Lever 

I ruse 
Thiel.: 
Thicl( 

J 

l-l/:i·1i 
Heavy 

Levor Stop Rod 

Bearing 
2?L1)3Cre1;; 

~Iex Eut 
X 2H 

N .. F" 
LOC~C';'18.511er 5/S!f Hea "vy 
Yoke 1:nd 

required 

Yo~~e Pin YJit-11 ;3/32u 
.. ~ 5/6a Cotter PtYl 

S::-l1.ftcr Hod 
Hex i>Jut 3/SH l'J., F .. 
Le'ler 
Pi vot 3racket 
Yoke Pin vrii:h liB!! x 7/S'.i cotter Pin 
Shifter Shaft 
Yo1<:e Pin v:'ith 3/3~2.lt X 5/Bll Cotter Pit'~ 

7/1G" Dia;r]eter 
Cover 
Gasket 
()il r'ilJ..er 
Capscreu 
LQc~:washeI~ 

Shifter 
Gapscrevi 
Hex Lut 

14 Teeth 
Gear 52 'lleeth 

(Slotted) 
x. lit 

~:earing 
Bee,!'lr,r; 
Bear ins 
13eB.rin2.: 

Assembly 

Bearing 
Gas:cet 

hsse:nbLJT 
Retainer 

Satter FIr: 
neal" :22..8.e Botto~ll 

Bottom 
x 1-1/4" 

Loc:z:}}as11e:c 3/Su I-ieav:{ 
75 



76 

0:: 
W 
t­« 
W 
I 

ld 
Z 
(') 
Z 
W 

to 
~ 
w 
t­« 
....J 
0... 



Part 
Item :~wnber 

1 (X'.:2?4D 
2 C1(l:-ST?13 

"" 984223 
5 0'12715 

6 
r 0~%O76 

'" 910163 L 
? 042~j30 

e 902\623 
'\ b 910304 

f~ 0112752 
10 042,,751 
11 042,"1'38 
12 51.51921 
13 0Il-2·74-3 
]A O{12739 
l~::' D.r.l2744 
16 (Y~2?32 

17 04Jk~571 

1?A 5151g21 
1713 
10 OL1~~'7~:rl 

19 O/1-~~~llG 

20 C4:?71(J 
0' .;":,.l.. Oi127l7 
22, ()Ll:~~721 

23 9l.2--12:'1 
2L.~ ~·l52f)7t.l-

25 16702 
2~6 042 r722 
2'c ()fl-2723 
28 042724· 
f~D 0-'12725 
;3C' (}1:272G 
3J 01~~~n~7 

32 Q315(~':; 

3Z) OL:~2??,g 

34 Ot.i:2,729 

35 
r 9056513 
1 910802 

36 Oi27L15 
37 Qil·275.3 
38 803742. 
39 0427'1-7 
40 ?O624~ 

41 9011001 
42 042731 

( 906692 
43 t s,10e02 
44 042.750 
45 03~5200 

46 031580 

47 OL12C)95 

{ 042,6(1(\ 

48 911041 
9108r}1-

49 042694 
50 G-12G92 
51 042693 
t":2 904-001 
53 042691 
54 9041['-'5 
55 911115 

56 { U-27:3'l 
911063 

t:f~' 
vi 5150020 

~~ 

1 
1 
1 
2-
2, 
.l-
n 
to 

2 
1 
1 
1 
1 
1 
1 

.1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
J. 

1 
1 

1 
6 
G 
1 
1 
3 
l 
1 
2. 
1 
2 
2 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 
2 
2 
1 

8ns1ne H88,te;:"' A~;s~1ml)ly· (;0Y1Si3ts of ltc~r_':.s 2. to 4.fJ in01~Js.Lve) 
b41~~ ina Hea tor :2.88 
Pipe PIng 1/2/j CounterslHll( 
Air Deflector blade 

Handle 
Hex Capscre'.,"} 
Lock;;asher 

Plu::; 

#=8-32 x l/2H 

1·~~C~ X 5/8H 

Heavy 

Gasket 

F'l.i_Bl li'iltGr PIu;; 
I~\;[el 

1·:eed18 
Neo(ile Valve Body 
(}ack.ct 
TIe}: Jam E~,lt l/~~n l'"Fo! 
I'~ee,:tle "\J3."l \)"8 niL": .. '''L' 
A.ir Purap 
AIr Fump 

items 20 to 33 iJ:1el"!JBive) 

Air P'llmp \\lbe Nut 

Spring 
\'lasl1er 

Leat.her 
(S'DaU) 

·V2.J.ve (}asket 
~Ialve 

-,falve 
Valve 

Air F\n:lp C}aSl(0t 
Hex GapscrevJ _'- G/f3 11 

Lcc}<.:;'1asl1er 
.Fr-ef5SL~re Gaur;e 
F.:-c'Oc.;JrtI'('; Ck:~\1:':;8 

:,2.cl1ine Sere:! y 3/8 11 

Heater t:xtenslon {rube 
Pin 
Pin 3/32 11 x 

131o'JJer l·,:otor &nd Fan 

Stud 

Inlet· 
Inlet Cover Gasket 

P:tn 
Pin. 3i32l! x 1/2 11 

Cover Stud 
Nut ~=/GIt E"C~ 
'·/lc~f3hGr 3/8 11 SIIiall 

Stu(i 
Cot.ter 
Gasl(et 

Pin 

r;r; , r 

19 



l'art Par't 
Item :i.~~ Name Item 

1 042·l,~Y±· 1 Front. Pusher 12 ~)5689 
2 030J2D 2 13 70101 

6 Ca 1:':5;:; re\7 
2 Loc l':::.r ire 

3 04~111O 1 Support 14- 03£.10G6 2 Wec..~'" Plate 
4 0::],1102 2 Dowel f 70408 , 

:3e203 ;3 CapBC~e\'1 In 4-·1/2H 15 <! 
SlO80f) \ X l 5 i 9~10-'1'7 2 Hex i'Jut 1" 16 0420'/2 

L:)Gk.rasher 
2 Tie Bar 

6 
l3:1t)5 .~ Gapscrevi x 2-1/211 1'7 041099 

1. 8l0dO~J <1 Loclnvasher 3/411 Heav-:I l8 900822 
2 Tie 2ar Pin 
G Plain '{{asher 

'7 U~Ybu7\) 4, Roller c '3 901S1~3 4 ~otter Pin 
8 (Jil,1151 2 Holler Pir,. (Front) , 

042061 
20 J 9 04v±93 2 Eoller Pin (Rear) l 042062 

10 I :?O64-05 I± Hex llut 1-1!I1," n .. F" 
210:)13 11- Loe r~.7aBl1er 1-1/4.11 Heavy 

1 Pull Hoc;';' - Left 
1 Pull Hook - RiL~;1t 

()'~(J492· 2 "I'Veal' Pls.te (SIl~all 

78 



10 
II 
..... :::. 

1..:" 
:1.4 
Uc 
Hi 
17 
18 
19 
2D 
21 
2~~ 

23 
2 .. 4 
25 
26 
27 

42 
·'13 
44 
45 

040285 
ihUECTOR SERVICE KlI 

VALVE LIFTER AND 
INJECTOR REMOVEF\ 

040284 
INJECTOR NUT WRENCH 

71098 
TRACK BOLT WRENCH 

Part 
11tuItber' 
(}~0285 

Qil.rLh2:.:)tl 
04L1S25 
UL}-02L14 
O,~J2G5 

12~)37 

12009 
362G8 
1~:::377 

36429 
043769 
71098 
O'~0'/36 
O.l0'7:J4-
DI2'jZO 
3GIES 
;36060 
;.)Y/0~:O 

03(:G33 

034672 
024Ml 
()L13031 
024241 

1 

1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

l 
1 
1 
1 

r~-"-=~ 
912730' 

HEX WRENCH 

~-:: 
12389 
PLIERS 

= 
36429 

OLi3769 
PLUG V'lRFNCf-:L 

37990 
SUPPORT 8QlJ"ER PULLJ;li 

36268 
o£REW DRIVER 

9rr=-------J 
12387 
HAMME~ 

36!55 
SOCKET WRENCH 

PLATE 42 -- SPECIAL TOOLS 

3 044-815 
4: ():JJ1-222 
5 04.L.i:818 

Valve Lifter 
Valve Lifter 

Ha,:ll:ler 
Pllers 

1 
1 

SP2,:~IAL TOOLS 
(::lee Plate 42) 

(Includes Ite-IitS 2, 

aYl~ In~;~~;;;~ l~~tl~~cr Tool 
F'ule.l'~lJJ (Used \:lth item 10) 
' .. ''lroncll 

to 

71337 
END WRENCH 

f~" 
f!.-"-~'\ -'->"----~- -----.~ --- ____ \ 

~J ~--------~ 
~ 36086 

END WRENCH 

("--'0-----=--===------, 
~-==-~;::;JJ 

040736 
TRACK RELEASE ADJUST!NG WRF.:!',]CH 

9 in a cloth case) 
Qty", 1\3HLe. 
1- i'irT:fi 

7 CX4B12 1 i:3rush 
S C44t311 1 Brus1:1 
Q OL.10E339 1 

Screw urlver 
Wrench Kl't (Six C;3.se - Not sold sepal:"cttcly) 
Hex 
Square 35250 Flug 

Soclcet Vlreneh 
Ftnal uri ve \;'[rencI1 

29 033869 1 

"Name 
Bolt 
Fill;;] Assembly 

~lutch 

35078 
35078) 

iteos .s~3 to 41 incllls17S) 
Item Part No. Qty. Fame 

35 ~ 1 DoweJ (In it-err! :::4) 
36 033875 1 Bronze .H:.3her 

ZIJ 03ocJt_H5 1 
::~l 02:3870 2 

[(am 37 033876 1 
38 033879 1 

item 29 
flam 

32 033871 1 Nut rtO";"'''''Ic).l"J 

33 033640 i)mvel 32) 
34: 033873 1 Space:r Assenlbly 

:~~~~il~i~e;~~~!C~~~~S~i ~~rt\~~~h Hose 
~'Sman PreSSl)re Grease Gun with Hose 
~t-3Y[2.11 Pressure Grease GLU1 ~ Push Type 

39 033640 
40 910262 
41 033880 

Lever Type 
Lever Type 

1 
1 
1 

Grease Fitting 
Adaptor 

Order 1tem 4L~) 
43) 

For 
the 

line of service to~ 1.8 for GenerE.l Llotors Diesel 
Ors;anization, General Liotors Research BuildinG, 

-i:.F'or Repair p2.rts of Lubricat.ing Equ ipmentjl see tr£ f'ollo',vlnG" pat.~es I> 

79 

I 
1 

I !l 
I 



co 
( ) 

., 
e 
9 

10 
II 

m 12 

I :! 
I [1 

19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 

040273 
040317 :0 
040171 
0347:'1 
0:34758 
034761 
03452.9 
034752 
034,:; 7 
034759 I 
034756 2 
(J34763 2. 
906905 
0.34754 
034760 
0347{l4 
034755 I 
905365 
905360 
034750 
034762. 
034753 1 
901722 
034746 
02>4747 
034745 
040272 , 

CONTAINER ASSEM. (iNCLUDE.S ITEM e) 
COVER SCREW (IN ITEM 7) 
COVER AND HI'.!lDU: BR./ICKE'r 
PUMP ASSEM. (INCLUDES ITEMS II TO 29 INCLUSIVE) 

Flfo.NDLE 1 HANDLE CAP 
PISTON ROD r-,NOa 

PI STON ROD 
STOP TUB~ (UPPER) 
STOP TU6£ (L,OWER) 
PISToN ROD WASHER 

PISTON LEfo,TMER 
HEX NUT 5/I~" N, F. 
GUIDE NUT 
PUMP TUBE 
COOT VALVE: 
PUMP DISC 
STEEL BALL 5/8" 011\, 

Sn:EL BALL 011\, 
FOOT VALVE PLUG 
FOOi' VALVE SPRINt; 
OUTLET TlJBf. 
90 STRn:T ELL 1/4" STD. 
HOSE 36"LONG 
REDUCING BUSHING 
NOZ ZLE TU8( 
PLUG WR,:NCH 

IN IrEM 10 



.:>.\;~"T 

!.!..o:.~;~ ~~?~.3. 9J.1. ~Wi~ 
j 03-1.785 1 l.F,VER GUN A5S-£M8L1' (I)~CLU(;[S lH)4S2 T019 I:KUJS1V£) 
2. 0::; .... 762> ! CONT/,IM:? TV;;!E AS£EMBLY '(SEPARATE PARTS 1.!Ot" S!:lW!CEO) 

COl-lTAlI,E"R CASK!:T 

034770 ! HE,>,D AhD PUJNGER ,:"SStMBt.y (Sr:.r-AHA,t; ?AR"TS 1'01" 

G 034[<;9 1'"nTt!~G tmT 

7 034780 I LuBRICATOR PLUC 

10 03.1782 I 

II ()Oe.35! I 

12 0..14773 

13 02l4UZ 

" 15 Q347f>! ! 

Hi <300,)'{0 2 

J7 034777 

H){~~~~~~ 2 

NOZZLE ADAPTER 

rlOZZLE ADA~T£H GASKET 

VALVE SPR!NG. 

S,2EL BALL 7/15-' DL"'_ 

PU)"NGt:R PAcr,!NG WASHER 

PLUNGER PACK!NG 

PAC..Kl!~C GLAND 

?U.!NGCR P!l~ 

COTTER PH< 'j,r,·x Ifz' 

Toe",-!'. PIN (f";:., ... V,L£) 

·rOGGLE P!:.j (;"(ALE) 

19 0347e4 I LF.V;:" HAt4.t>Lf. 

IT;::M 1 

PART 
nr.M~i~9.::D::·~ 

21 :;~:;: ~ ~~~:~~~\~\;:1~3~:S(~~~~~~;;~C~~~~; 21;~~~:::~L~~1!:[C)LUSIVF) 1 
04087! ( 60ClY CAP 1 'I" 

034192 SO!)Y CAP GASK£T 

~:~:~~ l ~~~~~~~ ~~~: PLtiG I ! 
!{OZZU: 80DY PLUG G .... SK£T lIN [TEM 21 1 
COUPLER SPRING ~ 

0:14616 I COUPL.<:R S?RINt; 'NASHER i '--
l)3·~·:200 l :~~~~Gc. ~:~~~r-;: J f IN ITEM 2.0 

~~ ~~;~~~ I ~~~~~~~;~~~~ZR ~I' 
0::!47e3 ! SW1'JEL ENO 

034785 (;U? L£{,rH£R 

03"" 795 ! S~"'!Vf,L WASH!,:F( 

034E~7 SWIVEL .sPR!NG 

034.8!8 MAL£: CONtlECTOI'l 

LARGE HAND PRESSURE GUN 043031 

10 



I 
.2 
:3 
4 
5 
6 

9 
10 
II 
12 
13 
14 
15 
16 
17 
18 
!9 

PAR.T 

034213 
034214 
034215 
0342 
034217 
034230 

040376 
040367 

040366 
040366 
03423! 
034232 
034233 
912738 
034235 
034237 

NOZZLE ASSEMBLY (INCLUDES ITEMS 2.3 AND 4) 

NOZZLE CAP '} 
NOZ ZLE PACKING ! N ITEM! 
NOZZLE BODY 
NOZZLE D<TENS!ON 
PUMP !-IEAD ASSEMBLY ClNCLUDES 

PUMP BODY 
PLUNGER. & KNOB ASSEM, 
PUMP PACKING 
PACKING WASHER 
SPACER 
NOZZLE EXTENSION ADAPTER 
NEEDLE PAC}<ING 
PUMP CHECK SPR j NG 
PUMP CHECK BALL 7/32" DIA, 
CONTAINER AND Pi STON ASSEMBLY 
CONTAI NER GASKET 

IN ITEM (5 



Part no. 

U-175 
1J-l?G .. 
U-ZEi7 ., 
U-1671~ 
LJ-27B7 ~ 
U-2362" 
1:-2964 .. 
U-~)168~ 

8525" r 

i~_:;I-B[jOl 

_4; .. :-D6:22-
111UO 
122:30 
12:377 
12387 
12·~3C::~9 
12t±5:5 
125G? 
12f..iC5 
12742 

Pac:e 

27 
10 

G~57,~ill 
75 
75 
79 
79 
79 

60 
Li.3 to 71 

G3 
12.767 
12984 
~~2s)92 

]_304-.l.~ 

l?){Yl'/ 
loDS!3 
1:3CJ59 
131725 
13207 
13239 
134:65 
1,+210 
14-70L1 
16702 
21b27 

,,23.\129,31,39 
4-9,73:;75 
, •• 10 
Gl,73,75 

70 
~ '" ~ 43 
". .... 75 

.. 5:.5,.s,1,73,75 
., ." r7G 
• 49,75 

2::797 
23175 
234-1G 
2Z4r35 
2359~~ 
23G14 
(236:33 
23747 
2375S 
::'?3T75 
2·~37·?6 

2.dllZ") 
23114 
2,8115 
~2S271 
28l1-20 
28980 
030170" 
()301EU" 
030132" 
030679 .. 
030799" 
030800 .. 
00J801~ 
030809,. 
0302,76 .. 
030877" 
O~-;09()9~ 

030910 .. 
030911-
030912,,. 
()3891'?" 
030918. 
830919 .. 
02,0922 .. 
030 r1~.~~3 " 
030D2,,5~ 
03C~j26. 
OoO~13() .. 
030~?f)1" 
0;::,0963 .. 
030965" 
0:S0968. 
030~]e.G", 

030874 .. 
03097500 
QZ()98G" 
0:C\09LH. 
030~J32.~ 

39 
7? 
'73 
75 
59 
4l 
62 
59 
?l 
E5 

73 

70 
71 

45 
45 

59 
59 
59 
59 
G5 
65 
65 
65 
G5 
65 
78 
47 
47 
4? 
47 
4'7 
!±7 
47 
li:7 

O:~)l04"6" 
0;~1047. 
03104f3. 
0310/1-9" 
031051" 
0610:)6. 
0310fSo., 
031074<> 
031076" 
03108J~ 
03108L 
031(}9S" 
0010S.~8" 
031108 .. 
031114- .. 
031115., 
0311lG. 
031117" 
0311113. 
031119" 
O~51J21" 
O~:)11224-

:)31123" 
031135 .. 
031145 .. 
03Hti7 • 
031159 • 
031161" 
D31163~ 
0311(,,10 
031~L65" 
031166., 
03116S. 
0311132 .. 
0311U5" 
031186. 
G311E,7 " 
031191-
031193. 
031194" 

031E)7. 
03119B~ 
031202 .. 
03180!l-. 
03120G~ 
0312D'7" 
031210 .. 
D31219 .. 
031229" 
03:1_230", 
031231, 
02~12,~32<> 
0312~f3,~ 

031,-J,G?<l> 
031.:.1·62 .. 
032.530" 
031670. '. 
0316'71 .. 
031719. 
061?4? 
031750. 
031805 .. 
031806+ 
03180'!. 
03l(]0i3. 
031809. 
031810 .. 
O~)lel:3s 

031813 .. 
()31_n14~ 

031iJlfl. 
03:.t319. 
031544,. 
D31E4·8~ 
(X3Hl72. 
031:373. 

43 
43 
43 
43 
43 
43 
4·3 

49 
4-9 
b7 
'j? 

55 
51 

.. l,47,:':ll 
51 
51 
5l 
51 
51 
DJ.. 

.51 
59 

49 
59 
5Sl 
59 
59 
59 
59 
59 

51 
;31 
51 
51 
5J.. 
51 
51 
51 
51 
53 

53 
53 
53 
49 
49 
49 
ie9 
43 
35 
Z// 
59 
51 
51 
77 
53 
b3 
41 
43 

35 
41 
57 
57 
co7 
57 
57 
57' 
57 

57 
4-3 
49 
53 
53 

0319Q3~ 

O~)1922" 
031923. 
Oo192-4~ 
03192.5. 
031926. 
03192?~ 
031928. 
031!j29~ 

001930. 
031931. 
032050. 
032056. 
032.059" 
032062" 
0:32123. 
032124. 
O~32132" 
032196 .. 
032197. 
032312 .. 
032326. 
032:526. 
032331~ 

032~535 .. 
0:.32336" 
032(:'40 .. 
032341. 
032342 .. 

03234-:5" 
C.X:'i:2YJ:.6b 
032347" 
032348" 
032349 .. 
03235S. 
032373" 
0323[.10" 
032382: 
03232)3 .. 
O~32A-2<k· " 
032425. 
032632 .. 
032638" 
()32639~ 

032716. 
032717. 
032747. 

03274-9" 
032(;:50" 
032751-
O~:527b2 .. 
032753 .. 
03:::7::04. 
0:32759" 
032/'7G2." 
038763" 
O~)2?6;t:t:" 
032/772" 
032,7?4:<> 
0321''77" 
0;:32778 .. 
032779., 
032780 .. 
03275L1~ 

032'793~ 
032796" 
032652. 
03-206·5" 
032fj6f.l~ 

032876" 
032[17? ~ m_ 

Page 

65 
65 
65 
65 
65 
65 
65 
65 
65 
55 
51 
4·9 
49 
49 
53 
53 

21,23,53 
4:3 
,~3 

73 
73 
73 
??) 
73 

83 

{.~ 

73 
73 
73 
73 
73 
73 
73 
73 
73 

53 
53 
53 
53 
59 
59 
59 
59 

57 
57 
75 
75 
75 
75 
75 
75 
75 

12; 

75 
75 
75 
75 
7:5 
75 
7"5 

53 

51 
51 
51 

'75 
ii-I 
37 

Part flo. Page 

033064 .. 
033067. 28,39,41 
033069~ ,. 29,,38,75 
033072~45J55J57,75 
ij33073~ 67 
033140. 41 
033141. 41 
033142. 41 
033143. 41 
033146. 47 
033182. 49 
033200, 77 
0:::3240. 
033255. 
033388., 
0:33;389" 
033391" 
033393" 
033394. 
033398" 
03:5476 .. 
O;j~)'i~?f3 ., 
033479 .. 
03Ut80. 
03~Y:183" 
:)33620 " 
03~363:5" 
033640 • 
033751., 
033752 .. 
033762" 
033856. 
033il65. 
033f368~. 
G33869 .. 
033070 •• 
033071. 
033Cl73~ 
033f3'75" 
03337G" 
033879" 
033llS0. 

59 
75 
75 
75 
75 
51 
51 
51 
51 
51 
51 
'l9 

79 
79 
79 
79 
79 
79 
79 
79 
7D 

033f]04- .. 3S1 ~45 ,49,55 
0;:53999.. c")1 
0:31;,014. 4-1 
034019Q 60 
0(04020. GO 
034023~ GO 
O~}4024 ~ tV) 
034033~ 60 
03'103-±-" 
034035. 
03'W39. 
C .. '34040" 
034,042. 
0340(~3,. 

034070. 

O~~4101" 
034-104·. 
03il108~ 
0:j4184", 
034185 .. 
034192. 
03419Su 
O:'i~199 .. 
OO,;200~ 

0&1,213. 
034214" 
034215~ 
034,216. 
0:=4217 " 
03~225" 

034:-230. 
03Ll-231~ 

0::.04233. 
0342~)G" 
03423'7. 
034241., 
034:{34-~3 " 

60 
60 
60 
60 

3~-), G7 s '7'7 
62 
62 
62 
00 
80 
81 

61 
82 
82 
82 
82 
82 
82 
(31 
88 
62. 
82 
f32 
82 
82 
79 
62 
62 

Part NOb 

034256. 
03~125? " 
0342c.)2~ 

034263" 
O~Y'1264 .... 
034·265" 
034268,. 
O~34-2f)f1 .. 

()~4304-<. 

OcA-314. 
02:4:325:::1 .. 
03-'b'3504' 
024351. 

03-i-615 .. 
03~b61S .. 
O~4()31~ 

O&1-l3?2 .. 
034673. 
024713~ 
iJ~:.A71':b .. 
0:')4,74-5. 
O~:;f.t?l~G .. 
O~>17<b-7 " 
O::;47,J[)~ 

03,(;1-749 .. 
0347;"10" 
Oc;t1-?51 .. 
O{~<.1?5:(:~ 

0:::;:1752;" 

034.-7b5 .. 
OZ4/,~St). 

034-750 .. 
034759. 

03470L 
0:';,1762. 
05.176::)" 
03f1-7(1.::l . .,. 
O:::4?C7 ~ 
03~1-';\)B~ 

C.34,'769. 
0:34'170. 
OC:A-?'?l .. 
OZ477 .. 3~ 
034/17~3 .. 
02.t17·l4~ 

O:34-775~ 
CK5'J .. 7?G .. 
03:~7?? ~ 

~X~Y177e .. 
034779 .. 
00<1:780" 
03'"17L11" 
';:):Y~'{·U2" 

O~54·?83<, 
~;24?B4 .. 
OZ:4'!,8J~ 

OZ4?Ec:.,. 
0?A.789. 
034795. 
~);3<l:H17 ~ 

03<~SlS ~ 

02491.0" 
CG19l1 ~ 
C(f~81~~ " 
03!.1~j14~ 

O~~/191G '" 
0&1917. 

0;:'2)."1-924 .. 
Ou±9G4" 

35014-
350~)1 
358Cr

/' 

3[:")DG8 

?age 

62 
55 
GO 
fiO 
60 
'.~9 
4-9 
49 
53 
49 
65 
62 
55 

BO 
81 
81 
51 
.(1::3 

.7,'),60 
55 

80 
80 
dO 
(JO 
80 
:30 
80 
[3'0 
60 
bO 
DO 
dO 
80 
80 
60 
80 
SO 
SO 
bO 
dO 
35 
En 
m 
81 
131 
dl 
51 
81 
81 
81 
01 
82. 
al 
81 
31 
131 
61 
81 
Sl 
81 
[3l 

G1 
35 
3r::; 
35 
2,7 
4·1 
41 
63 

33 
63 

~~,5f:;,70 

31 to 75 
.~ .. ,. 55 
4b, 5E :t 57 
• • • 53 



35078 
35}59 

35190 
351;';6 
35220 
35221 
~352.z9 
35236 
35244· 
352'18 
35211,9 
352.~O 
3t52S2 
352·'30 
;55285 

35Z35 
3532'!(S 
3533'7 

05390 
354·24-
354-39 
354£1:0 
35..:;67 
~:;f)GS9 

~55?1~? 
35733 
;357'72 
357~3 

~3SH92 
05Ju~~: 
3S[jZ<1 
3El~\53 

2)6032 
30)02'4 
OU.)38 
~5tYJ<h-5 
36086 
3{)<>33 
2,0,OG~ 

3t32C2. 
362.33 
~-:(~'12;:; 

:=\L.o±:2S 
36'~1;?,9 

36523 

36997 
36SJS 
:3700·:) 
o70d:) 
3,7131 
37132 
:37:~J.? 
3'/,~'2C) 

:~,'(~"~~~.-
,r'l'}" 
'/.;:;"./,::: 

;~I?':J,:20 
c"/c;L~2; 

;>7::~E-:C; 
::::~.'i-;~':?6 

376D'd-
3'79DJ 

3C,;::Z~ 

2)8~·~Jt3 

~3Cf~lf, 

3B5GJ_ 

51 
<13 
23 

,,(51, 5~3 
.. L'1:5,51 

5)53 
31,~"3,53 
c •. 50)70 
" .,55)''73 

.,31,53,69,75 
• 41 

-t4·3,53, 
,,43,53, 

.. " 57 
~29j49 

• • 57 
",r_)2 j G5 

'13 
• • 65 

.,5 to· ?5 
41.0 43 ,51 

G6 

55 
53 
57 
57 

""·15,57 
21 tc 69 
21 to 69 

• • 49 
,,5~1,63 

• 79 
73 
~?~") 

L13 
;:)5 

31 
.., ~4-5,57 

~ 0I51 J 53 
f.ly?'J, '/5 

.(l:-9 
~1E! 

~3D,":1·9 

" • 5P 
• • 79 

55 
4-3 

39 

04·0C02~ .. 

21 
Zit) 

.Part, Ko .. 

00-008l. 
0-10085" 
040036" 
04·0C07 .. 
0'10088. 
040089. 
040090. 
040093. 
O/hOO 94 < 

()fJ,0095 , 
040096, 
04·0G~1? " 
0400984' 
040099. 
(jL1010(). 
0401019 
Ci!2:01O'b" 
040llS" 
04·0128" 
040144. 

040ltA3. 
040147" 
040142 .. 
C4;J149 " 
G401t)1~ 
\)Ll-015?" 
O~Ol54-" 
040156. 
040l6? 
l)L~0J.6L 

040162" 
040103~ 
O":~Ol{:4-~ 
0401'"710 
Oi.VJ179<> 
O:±OlUl .. 
O[1020C~ ... 
OL::,O?/)'± .. 
04020G. 
04-0207 .. 
04020fJa 
0400211~ 
0,1(;2,19" 
04·022. C) .. 
040221 .. 
Cfi:-02;22. 
O.{1·02~2·6 " 
04:02C5" 
0402C6~ 
04-0272. 
O<±0273" 
O"~02'76" 
0-102[1"10" 
O;·~l:-02 f)5" 
04-0.28(" 

C4030:, 
O"103()?:" 
04032,7 ~ 

(;403G2~ 

O::!O-03U() ~ 
040,,13'7. 
()';036G. 
040376. 
0!1--0:.:;'/'/ ~ 
Ol10~.578~ 

O"10~3::0" 
O'lO=2J.~ 
~>±C3Q2~ 
04(X:~j~'0 <-

040~:,~}l" 
Oil-O~·J;;~:, ~ 

04U3'J7 ~ 

'70 
32 
32 
32 
32: 

32 
32 

32 
32 
Z>2 
32 
32 
22 
.6 
43 
~,)1 

41 
29 
29 
29 
29 
29 
29 
35 
35 
29 
29 
39 
?,9 
39 
39 
39 
SO 
5[, 

"EI3, 62~ 
.. 66,70 

61 
61 
61 
61 

(45 
4-5 
45 
~'1-5 

35 
53 
53 
8() 

80 
29 
79 
79 
79 
2.7 
4-5 
39 
~!? 

Z? 

27 
53 

53 

22 
3.2 
f2 
82 
tiC 

J_5 
.1..0 
lb 
17 
15 
27 
10 

NTJMBRICAL INDEX 

Part No", 

0403S'8. 
040399 .. 
Oti.0400" 
04040~3 .. 
(}Ll0404 .. 
()"'1Ot1,20. 
040426. 
C40423" 
040429. 
040430. 
040431. 
OL10476", 
040492 .. 
040LJoG3. 
040503~ 
(YWb12. 
040513g 
040517 • 
CvbOb19 .. 
04·05~)O" 
04·U54S~ 

IY10550. 
040551. 
010552 .. 

040556. 
040568 .. 
040570. 
040573 .. 
04-057G", 
04:·0580 .. 
0405[15 .. 
04.:0599. 
040601~ 
040602,. 
~),l-0603" 
048604" 
OL'.k-G60[)" 
04-0G06,. 
Ot10607 " 
04·0661 .. 
040662. 
(j .. i,06GC) .. 
0:10069" 
Otl070L 
O!A:O?02" 
C40'l04" 
0::.1-07'05 .. 
0407l9" 
CL1-073G~ 
04-0?2Y7 .. 
U40739" 
040'74.·0~ 

040742 .. 
010'74-3 .. 

04075(3 .. 
84.0'762" 
C!l-O?69" 
0407LH. 
0407f32." 
O·Q·0783" 
C-J,070'L 
040786. 
(,l107t)~,~ • 
(>10750. 
()4·0?~J'b.; 
(}:~07~~)(3 <t 1'/ 
040798 .. 
C4C;005" 
04-0S()8" 
04·0G09., 
C4,0810o 
Ooh0831" 
D·:1·0834" 
OL~OG0~i~ 

J:i,Ut.;{;0 .. 
(}±oc42,~ 

(Yl0(}i~·n" 

0"--;OD70" 

Oi~Jb7S~ 

C4-0S81.~ 

040c182" 
040t}GD .. 

" 15 
• ;33 
6,33 

11 
11 
11 
11 
49 
78 
78 
70 
39 
39 
39 
39 
39 
11-1 
55 
S5 
55 
55 
55 
31 
31 
55 
f37 
29 
67 
21 

21 
21 

,. 2·1 
21 
2l 
69 
69 
68 
G9 
29 
28 
20 
2·9 

00 
:,~) 

1>2J.~35 

..l.i to 35 
3S 
41 

1>Ll.5 
45 

45 
32 

:52 
35 
1'1 

Ctl-08D~~~ 
040896. 
()f~089'7 • 
Ot~0899. 

040917~ 
04·0921 .. 
040925~ 
040929. 

(J<;b093~-3 ~ 

0/10936 .. 
0.40940 .. 
04.-094-2." 
04094G~ 
040~)i17 .. 
()40~jS:-:). 

G~1(,;962 .. 
()·10GCG,. 
O~QD?;)~ 

04·0074·. 

O!.109~Yl" 
C)Ll0~~E)5 " 

{)ii09Erl .. 
0409C)2~ 

()<"±09~i3", 

OLl·(YY::o .. 
0400f;J()., 
C·l-O~]D7 ~ 

OIbInG1. 
O·'110C21< 
0[1:-1003 .. 

C\~-l C] 2 .• 
OJeJOl3 .. 
C~lJ.Ol·1: .. 
0/1-1015.­
C41017 .. 

C4-101S. 
04102Q~ 
041021 .. 
('~1·1022,. 

04J 02~-)" 
04-102~1· .. 
Q41025~. 
041026. 
Oc±lV:;7. 
C4-1C30~ 
C4-l(j~')~:5 ~ 

04102":;4.·" 
041037~ 
041038. 
C41043~ 
OL11O!J,· 9 ~ 
C4·1052~ 

~)~~1()?6 " 
().>:1lD?? ,. 

17 
17 
62 
67 
~L7 
1'7 
17 
17 
17 
41 
35 
45 

i"tl. 
35 
35 
35 

G..L 

C1 
Cl 

47 
47 
47 
47 
47 
;;7 
67 

47 
47 
4'7 
47 

47 

47 

57 
57 
47 
07 

47 

'/0 
'70 
'70 
70 
63 

01U(YJ9 • 
041102. 
041110. 
OtI-IIJ.? " 
0-11 l19. 
041123 .. 
04J12b,. 
04,].12\3 .. 
OLlll~':iJ~ 

CYH129. 
0·t1l30. 
04·11::,1 ~ 
C\f1-~13~:;,. 

0,11139. 
O[!:-1.140~ 

CYr] l .. 11 ~ 
O/.1-11!J:-2~ 

U4·1l43" 

O.c.1-11.4.·7. 
0-<11151 .. 

63 
G3 
59 
59 
69 
09 
~;8 

78 
7f3 
~31 
69 
69 
69 
69 
31 
31 
31 
::31 
31 
5:~ 

59 
[59 
59 
59 
59 

041159~ 1'"/,2:::),27,35 
~111GO~ :7 
041161. 
O~ll()~~., 

Ol11If<5" 
OihllE4. 
041165" 
04-1J.J~C • 
OL~11r/5.. ~ 

0411'/6 .. 
0r.1-1177 ~ 
041179, 
041150. 
O,111t:Jl .. 
041182 " 
041183. 
04·11b4. 
o,nu)'? 
CYl:-ll :jt) ~ 

O<nlS~?' .. 
(}tllCj3~ 

O~1-1.1~~5~ 

0411E:~)-< 
041~_~(;O .. 
(}E2GL 

0-1J.20c.,. 
04-1~?,04· • 
04-1206~ 
(}-112\)G~ 

04E:11. 
G41221~ 
O~11282~ 
o.~~1,:~23 ~ 

C41~~24~ 
Oj~·122~) ~ 

~)/~.-122,7 ,. 
(;4-1~22 f-) ~ 

OL11010~ 

0.:112t::1 ~ 
Oll (~1,~:; ~ 
G4l.2-J.:. ~ ~ 
O-1-1:~4':J. -
04-1~;!:Zi s 

OtCl1~~51 ~ 
C;~~ 1~::52 ~ 

C~1-l2:)3" 

21 
.21,23 
.. 21,23 
~2JJ23 
.. 21,23 
• • 21 
..21,(23 

'1-5 
/15 

4-8 
49 
49 
4() 

39 
39 

35 
69 

29 
2~) 

29 
57 

.. ;;J;' 



04·1274~ 
041275,. 
0412,76. 
0412'7'1. 
041280. 
()t~12[)L 

041262. 
041283. 
0412G4. 
OJr 12il5. 
041295. 
041298. 
OU29'J. 
04·1301" 
041302. 
04130<). 
04·1312. 
041314. 
CUb1316,. 
01-1318. 
041319. 
041320 .. 
041322. 
041323. 
041324. 
041320. 
041329. 
041330. 
04133L 
041332 .. 
041333. 
041,538. 
0413-17. 
041048. 
041390. 
041393. 
04139'1. 
041395. 
041396. 
041398. 
04158L 
041715. 
041739. 
041742. 
0417/13. 
04178L 
0417G3. 
04rmS. 
041806" 
041808. 
041810. 
041815. , 
04liJ27. 
041830 •• 
0-U846. 
041848. 
04185L 
(iLllS52. 
041655. 
041056. 
041857. 
041858. 
041859. 
041861. 
041(362. 
041865. 
041866. 
041867. 
041868. 
041869. 
041871. • 
C41a72~ 
041893. 
041903. 
04191l. 
041913. 
041914. 
041915. 
041916. 
04-1918" 

43 
59 
59 
59 
59 
59 
59 
59 
59 
59 
59 
59 
fi9 
67 
67 
67 
29 
4·1 
4:~ 
41 
<n 
41 
41 
41 
57 
43 

'" 67 
,,21 J 23 
•. 69 
• 21,23 
•• G7 
.. 43,75 

31 
49 
45 
4'" 
45 
4-5 
45 
45 
35 
55 
45 
43 
51 
51 

.1,'7 
51 
51 
49 
51 
51 
41 
4,1 
17 
69 

• 51 
51 
51 
51 
51 
51 
51 
51 
51 
31 
31 
31 
31 
31 
41 
41 
31 
31 

.5 
5,27 

.5 
13 
,.,9 

041959. 
042013. 
04201'1. 
042022~ 
042046. 
()i12,058. 
0420601' 
042061. 
042062 .. 
042072. 
042120. 
042176 .. 
0421~l9" 

0421eO~ 
042184. 
042188. 
042189, 
0421D5" 
042257. 
0422,58. 
OL12205~ 

C4~30~, 
04032,,->, 
042";:,5Q 
042360: 
042362. 
042364. 
042365,. 
()t1240L 
042406. 
042407, 
042/108" 
OL12427 " 
042428. 
042433" 
011c:Jl34<! 
042L138~ 
04:2452., 
042454. 
042455" 
04-:2-45B~ 
()!~2459. 

042460. 
04?A61 " 
042.464. 
()i'~2489. 
04:2h-90~ 
0!~249L 

042492. 
04249~~", 
042494 .. 
04250Ll-., 
0425M .. 
042574., 
0.-':12575" 
04-2584., 
042(\0(\. 
042611 .. 
OL12d13" 
0!b2622. 
042623" 
042624. 
042Cr27" 
042635" 
042G36. 
042630. 
0112631~ 

042643" 
o.'1·2Gi15 " 
042653. 
042659" 
042671 .. 
042672" 
042678. 
()42687" 
042691Q 
Ot}269Z .. 
042G93,. 

C4269G" 
0'12713. 
042715. 
042716. 
042717. 

.. 5 
5'7 
57 

,,1;;47 p 51 
43 
67 
67 
78 
'18 
'IS 

'1,7 
78 
65 
65 
62 
63 
63 
,5 
55 
35 
75 
75 
75 
75 
75 
.6 
45 
33 
33 
63 
63 
45 
45 
35 
65 
65 
Gt) 
35 
35 
35 
35 
,35 
35 
35 

, 35 
35 
35 
35 
35 
41 
23 
23 
21 
23 

32 
32 
32 
35 
4'7 
23 
23 
3S 
23 
73 
73 
2'; 
23 
29 
:31 
77 
77 
7? 
77 
77 
77 
?? 
77 
77 
7'7 

042722 .. 
042723~ 

042724~ 

04~~725" 
G4~3725~ 
042727 .. 
0!b2ne. 
0/1272.9. 
G-12730. 
042'731. 
0'12732. 

0427:)9" 
042?40~ 

042'71}:3" 
04-2,!il!J,~ 

042745" 
042747 .. 
04:2750 .. 
0427~)1" 
0·:1:275(:"-
042\'/~:)~j ~ 

Ot.2760. 
0-1·2753" 
O!:l-2?G4~ 

042707" 
CJi12?S·'5" 
042e2,5~ 
0£12(326 .. 
04·2D48 .. 
0'12652" 
042tY13" 
042£375 .. 
J42376~ 
042579 • 
0422H7" 
042880. 
042898<> 
(}*;:~.d99~ 

04-2.911" 
042930 .. 
042938., 
04294G. 

M2951 .. 
042952" 
042953~ 
~\42964-4 
0429?9~ 

042952. 
04:2985 .. 
0429BG .. 
Ot12987. 
0429B8 .. 
042·::')89 .. 
O<1:·;~990. 

042991" 
042993" 
042995~ 

04-3000" 
CJ4.3001 ~ 
C4?;C)O(3~ 

043003. 
043004,., 
013006,. 
O':130J.l" 
()!,,,3021. 
04·3026" 
0·13031. 
043032,. 
043033" 
()i130M. 
043035,. 
C4~~03G", 

O-±303?~ 
043038., 
043039. 
043()40. 
043041 .. 
043042" 
043043, 
G-13045, 
043050, 

77 
77 
77 
77 
77 
7'1 

.. 'i'''? 
77 
'77 
77 
'1'7 

77 
?'/ 
77 
7'7 
77 
77 
't"/? 
'77 
77 
41 
4·1 
41 

53 
61 
131 
73 
3?5 
53 
53 
53 
39 
39 
51 
51 
51 
4:7 
32 

• 13,32 
19 
11 
15 
15 
13 
23 
23 
75 
75 
75 
'13 

1> $73,75 
'75 
62 
15 
23 

85 

.'79,81 
81 
81 
81 
81 
31 
bl 
81 

81 
81 
81 
~-)9 

39 
81 

043058 .• 
043059. 
04~)060~ 

0430Gl~ 
{)'4306?., 
04,012'1. 
OLl·.'31?J3" 
043120. 
Otk3130. 
O£l-3131~ 

043132" 
04::S13:3. 
043193. 
043252. 
("14327G" 
Oth32?8. 
O.:1.3;::r,"9., 
04~j2t)O", 

043282<" 
043283" '" 
04-32S4~ 
043285, 
Ot132f3EL 
01b3287. 
Of13268. 
043289. 

04:5295 . 
043298.. 
043305" 
043306 .. 
04·3311. 
043323,. 

843397. 
043400. 
043<1·03~ 
043406. 
04340'/ .. 
042'408,. 
0'1344,7. 
043448 .. 
043~':'~9~ 
0,0..:>3457., 
0Ll·3460. 
043461. 
043465 • 
043472. 
043484. 
0434-t35 .. 
04-z:,lB66 
0434(37" 
043489~ 
043!~91. 
043512. 
043514 .. 
043515. 
043570. 
043'769. 
04,3S~!O., 

043952" 
044-056 .. 
04405t). 
044243" 
Wr244" 
044245. • 
044246. 
vl4:249" 
044252~ 
044253. 
()4L~25Lj,. • 
044255. 
04'1256, 
0'14263. 
04!'}3?1~ 
0'14395. 
()!i4396. 
(./;'42e .. 

81 
81 
01 
tll 
81 
~~3 

2:3 
23 
23 
31 
31 
31 
31 
53 
53 
53 
53 
53 
53 
53 
53 
t)~5 

53 
53 

53 
53 

l,45 
31 
31 
31 
31 
31 
53 
5:3 
31 
53 
39 
61 
61 
61 
45 
45 
53 
53 
5;:) 
60 
53 
53 
53 
61 
79 
4'1 
35 
"x3 
4 .. 3 
39 
39 
39 
31 
27 
31 
31 
31 
31 
31 
49 
77 
57 
57 
37 

Part No. 

044-,-13~3 .. 
\)1J:..l-i±81~ 

:)"j..Ll-'135 ~ 
04443'1. 
0444~:SrJ. 
04.4·<!:39 .. 
O·14..t1-71~ 

0445E4~ 
Oflilb~)7 " 
Wi-15S0. 
044550~ 
C4'i:582 " 
04-1585. 
04-Wll. 

OLbL1E 1 Li- " 
O/.14}315~ 

O!j,.·;'SI8 .. 
()[1-J..:819~ 

044828 .. 
CL14G30~ 

()'14Q3~~. 
Oc~·~82i5. 

45174 
452f{:: 
4·5~~G6 
4G~~·9S 
4·s:::a2 
4532/1-
45496 
455(Yl 
455/1::':<) 
45544 
4E,~~4G 

46321 
46419 
000211, 
060212. 
060213. 
06(Y:!I'l .. 
06C:215 .. 
0f)0216. 

'i(nm5 
?0109 
70152 
70139 
70192 
(,O~203 

702?1 
'70272 
70273 
?O~~dr) 

?G~:Sl 

70299 
703:'.;3 
703G5 
70400 
70L167 
70469 
?05J.2 
70516 
705t51 
70579 
70590 
7059~-S 
70664 
70665 
70934 
70939 
710C'; 
71014 
71057 
?l060 

71Oto5 
71036 
noe'? 
?l093 
71()9g 
71113 
71120 
711:21 

3'1 
37 

60 
47 
4'7 
4'1 
62 
51 
79 

''?S1 
79 
79 
'79 
79 
79 
()2 
GO 
51 

21,~'~3,31 

• • 5~-S 
· • 55 
.2,G, .. 13 

32,4-1,57 
~ ~ .. 4,9 
45,:3Ss 57 

57 

49 

,>~~9, 75 
65 
65 
()5 
65 

1,65 
65 
78 

.. '1:3,75 
• .. 51 
.51,62 

61 
07 
65 
65 
li5 
43 
51 

..55,63 
5"1' 

,,53,59 
., i37 _~ G'0 

21 to '18 
[;2 
65 
65 
55 

62 
55 

.,1)1 1 55 
43 
43 
47 
65 
q9 
59 
59 
59 
59 
59 
70 

47,51 J 63 
55 

• " • 55 



71209 
71256 
71329 
71375 
71439 
715[~2 
71545 

71'759 
r71798 
71799 
7l8=;~) 

71808 

71927 
71a95 
72022 
72~;69 

720'71 
72363 
'723G6 
72~-569 
72397 
72398 
72410 
72422 
72l~25 
72426 
724:27 
.1i24:31 
72432 
72438 
.72462 
',1252(3 
72595 
?25D8 
72601 
204f304~ 
204751" 
20704l. 
20'7046, 
207091" 
210'74:0 .. 
211013 .. 
211567", 
211581-
2116080 
602944# 
90U405~ 
900800. 
900802. 
9(>J305" 
900806" 
800814~ 
'900818. 
900319. 
9008~~2~ 
900265" 
90()872q 
900942 ~ 
900970" 
SOl165., 
9Q1217" 
90122'1, 
,,01240. 
9GJ.c4~3~ 
901468,. 
901651. 
901652. 
901653" 
901666. 
9016G7~ 
901722. 
9017(3:3. 
901825,. 
901834" 
9cJ3093. 
903-625 .. 
903G27,. 
903628, 
90363l. 
9036f.i;1, 
903731" 
9037'18* 

G.'] 
65 
71 

• 21,23 
6" oj 

65 
39 
39 
39 
:39 
55 
65 
;;;9 
70 
'71 
71 
55 

ll:-9 ~ t;3, 05 
39 
71 
71 

L=)S 
55 
55 
55 
57 
71 
66 

.SCi,67 
• 65 
• 55 
lA5' 

47 
29 
27 
41 
62 
47 

~73,75 
60 
75 
32 
67 
49 

'" ~ 7 to 55 
39 
.5 

65 
5'7 
55 
78 
80 
27 

29,57,75 
19~45,81 

45 
15 
37 
13 
78 
55 
39 

•. 5 
'13 
80 
55 
35 
35 
57 

• 5 to 29 
67 
77 
10 
.5 

1,45 
• 7'7 

~11J;15 

90400I. 
90-1006 .. 
90~1007 f-
904153. 
904:155 .. 
904:204~ 
904205 • 
804205. 
90Ik20? 
90L1208" 
904223" 
9Otr260 .. 
9042Bl. 
9G1/l0f:),z 
905121. 
90EJ.23" 
905126<, 
905340. 
~05358" 
9053fjO~ 

[1053£.-;1" 
D0536f)~ 

905625. 
905655. 
80,5656" 
90EiG5r7 " 
905661 .. 
905662. 
9056li3. 
905664" 
905665" 
906'1-05. 
906692. 

907059. 
910001. 
910002. 
91000e .. 

75 
31 
77 

,5 to 37 
.. 5 to 4l 
.. 5 to 33 

5, 
10 

• 7'1 
11 
31 
41 

25,39,41 
.C 
:55 
45 
3? 

39,80,01 
81 
80 
1~1 
.9 
77 

11 
29 
25 

.29,80 
• • 7a 
(> ~ 77 

39~41,80 
In 
;5? 

15 
,1,.5 
73 
.5 
29 
77 

1130,67 
¢ 13 

15 
35 
29 
15 

,,39:55 
31 
57 
32-
-79 
15 
37 
19 
49 

.25,41 
31 
29 
15 

23 to 7? 

910023. 
910129. 
910145, 
910163, 
9101f>,1. 
910167. 
9101?3. 
910221. 
9102271> 
910243. 
9102<14. 
910245:1 
910259t> 
910261 .. 
910262. 
910267. 
9102CG~ 
910274. 
910302" 
910335. 
,91C422~ 

9104.41. 
910801. 
910802. 
910803~ 
9108Cv-i·" 
910nG5. 

, 29 to 57 
17 to '77 
27 to :11 
21 to ?B ,910000" 

910807. 
910808" 
Gl0809. 
910810. 
910811. 
910813. 
910851 .. 
910922" 
.910980. 
911005. 
911023 • 
9110B5. 
911026. 
911028. 
911031, 
9HOS?, , 
911Ql~O. 
:911041~ 

70 
23 to 70 
4~, to 78 
53 to f J. 

65,6'1,70 
.59,78 

'13 
.5 

911053.. 49, 
911058 • 
9110G3 .. 
9110(3L 
911115. 
911116. 
911118", 
911131. 
911132. 
911159. 
911160" 
91llC(3. 
911190 .. 
911201. 
'911327. 
912064 .. 
912112. 
912167. 
,912367" 
,912725. 
912726~ 
912729" 
912730 • 
'912738. 
912769. 
912,&10. 
913014~ 
313017. 
913025. 
913030", 
913032. 
913037. 
913038. 
913039", 
9130",0. 
9l3Ql11. 
'913044. 
913Q45~ 
9l3046,. ~ 
913048. 
91:3049. 
913112. 
913158. 
9131()2~ 

91~?le9" 
9131E10~ 

913206. 
913217,. 
913223~ 
91:.3256. 
91~3288~ 
9134;...,~~ 
913498. 
913532 .. 
81352:>3 ~ 
913G76" 
1115479 
1292039 
1556246 
3222369 
3222484 
3222489 
'3t322f355 
32;22i3l 7 
382;3068 
3224176 

'" .. 5:3,7'1 
59 

.5 to 7? 
11 
35 
5 r? 
45 
57' 

45,55,57 
41 
73 

15 
37 
67 

37 
43 

<li 5,6$73 
,. ~ 35 
# ~ 7~ 
~13,82 

63 
32 
.5 
13 
29 
31 
37 
37 
35 
13 
13 
15 

• .9 
.5 
.5 
15 

9,29 
• 35 
0$ £11 
<I 35 

<12'7,37 
.5 
37 
31 
81 
II 
15 
77 
35 
~31 
31 
37 
37 
11 
37 
41 
29 
29 
29 

• '~1 
29 
29 
37 
65 
.,5 
...0 

5127:,37~?7 
.. 5 
.5 
10 
lC' 
10 

86 

.5l50l141 
5150ifl14 
5150050 
5150051 
5150052 
5150054 
5150Q;:':;G 
5150057 
5150058 
515C)Of;G 
S,lf)OOGO 
,,;150069 
;3150071 
51500[19 
515009Ll 
5150095 
5150096 
5150097 
51S009i3 
6150099 
5150103 
51150105 
5150116 
5150129 
5150130 
5150140 
5150147 

.5150174 
'5150181 
Elb0182 
5150184 
5150187 
51501£:,e 
51501'91 
51501D2 
5150193 
<5150195 
15150197 
515019B 
5150199 
5150201 
5150205 
5150206 
5150210 
5160220 
5150222 
5150,229 
5150229 
51502;30 
5150231 
515023-3 
5150234 
5150230 
5160238 
515024,0 
5150242 
5150;:~6 
i5150249 
5150250 
l51502·S1 
51502GO 
5150203 
,s1502G4 
51502C5 
5150260 
5150268 
515J269 
5150271 
5150273 ~ 
5250274 
5150277 
5150279 
5150230 
51502[11 
5150283 
51502:36 
5Ei0288 
51502(39 
5150(2·r}O 
5150291 
51f50292 

.9 

.5 

.5 
{), :s.:s 

,,5 
.. 5 

10 

.? 
,7 
.7 
.7 
.7 
.? 
.7 
.6 
25 

.7 
13 
27 
27 
27 
.. 6 
,,5 

.11 
II 
11 
n 
11 
11 

,,1l,17 
29 
29 
?,,9 
17 
13 
13 
13 
],3 
13 
13 
17 
17 
13 
13 
13 
13 
13 
13 
13 
13 

.13,15 
19 
19 
19 
19 
19 
19 
19 
15 
.9 

9tl~S 
.6 
10 
10 
10 

13 
13 
13 
.9 

,9 
.·9 

5150002 
5150303 
5150304 
51;::;0305 
5150310 
51[-)O~:S11 

5150312 
51503r3 
iS1503lL1 
5150315 
5150018 
~)lE)0310 

5150322 
5150~j~24 
515032G 
51!-)032f3 
5150~~~:.sO 
5150333 
5150345 
5150340 
5150;Yb? 
5150C!~8 
5150349 
5150350 
5150361 
5150362 
51503'(2 
5150379 
5150380 
51503H2 
5150394 
5150396 
5150410 
515041·~ 
515Ot13a 
5150438 
51504f>4 
51504~G4 
5150502, 
5150516 
5150522 
5150~J,59 

51505GO 
5150f.)G5 
515056G 
5150568 
5150572 
5150575 
5150584 
5150710 
5150'i','30 
,5150840 
·S15GC34-o 
5150855 
5150[<56 
5150858 
'5150f363 
5150854· 
51508G9 
5150390 
5150697 
5150898 
5160900 
5150906 
5150911 
5150913 
Ei15D91'1 
5160941 
51bUS~2 
,5150846 
5150951 
51509,)0 
SI5099.'1 
5151121 
,5151122 
S1511Gl 
51511::4-
515].159 
5151J.E7 
51511E38 
G151l90 

,.9 
,,9 
.9 
.. 9 

• • D 
.9 
.9 
.9 

.9 
1:'5 
13 
13 
13 
13 
13 
29 
29 
12 
'(' "-v 

10 
.9 
15 
10 
.,.5 
17 
13 
11 
.G 
27 
13 
.6 
13 
17 
17 
17 
],7 
17 
.. 5 
.9 
19 
.6 
31 
13 
.6 
13 
13 
11 
13 
15 
15 
15 

15 
15 
15 
15 

'. 15 
15 

.15,19 
15 
15 
15 
19 
19 
17 
.5 
1:3 
~5 
..':i 
25 
29 
29 



Pa.rt "~ 1';1,..1 ~ 

b15G92? .0 
515592£; .6 

25 5152790 25 5153315 .6 515bD29 .G 
.6 515280-1 13 5153324 15 515t5?26 25 

· 25 5152314 10 515334:7 . 13 5153666 F' v 515G22D 25 
5151266 .9 5Jf52J378 . .. 5 f)153~357 37 5153374- 25 515t54-£)f3 13 
5151309 .6, 5152879 .,Q 515335() 37 51539CJ4 15 ,522G029 17 
5151317 .7 5152897 37 15153372 ~5 5153914 10 522G166 19 
5151318 . 7 5152899 37 !3P~~7~ 5153938 13 52;2G3f?.(~ :1:9 
5151350 .7 5152900 37 0~53L.60 5153951 10 G8~~6396 19 
5151370 25 5182901 37 5153385 37 '5153954- 10 52~·:;G~39'7 19 
5151372 13 5152902 37 5153366 37 5153972 25 .5226400 19 
5151~100 25 5152909 37 515338t3 37 5153976 .9 522.6LW7 19 
5151410 11 5152918 .6 5153389 . 37 51539.r;,B ,,9 5:::2GI±Q9 19 
5151",,11 n 5152928 15 51533fJO 37 51~J4·066 37 522C410 19 
5151412 . · 11 5152929 15 5153395 37 C'l15Ll078 . 29 
:5151414 .5 5152932 15 5153405 15 5154104· 15 
:5151420 .6 515293G }5 .51534,07 15 5154-125 37 62;"f)'lH 19 
t151430 .5 5152939 '" .Lv 5152416 . '? 515-1-144 i • ! [;,22611-15 19 
5151461 25 51529-10 15 51t)3il:il::::-"> 11 5~ 13 522G5[jO 10 

5151467 27 5152941 15 51534,74 11 9 52265El3 IS 
5151519 " 15 5152942 15 5153496 .7 5226E,6'1 19 
515152,8 .7 5152D44 15 5153553 25 315Lf.199 t~l,5 [12,2,tJL"1G[5 lD 
5151576 .5 5152,962 15 5153558 .7- 515l~2GO ,,5 5Z26~5Y1' lSj 

5151595 .5 5152979 .6 51b3560 11 tS15Li-360 .7 F)~~2G570 1" 
5151601 .9 5152992 25 5153562 .7 515f~31e 10 S2.2(,.71O l Ci 

,'3151615 15 EI152993 25 5153574 .6 5154332 .'7 5226717 19 
5151741 .9 51,5299.4- 5153575 .6 5154~560 '7 532C)'710 19 
.5151879 13 :g-!53{)r'\' 515c3582 .6 5154398 13 f)~~26~;f:~:5 HI 
5151893 .5 ~i53002 15 515:~583 .6 5154399 13 522.l18en 19 
5151907 · 37: 5153003 15 5153584 .7 5154400 13 5::?.2C901 19 
5151908 37 515300),± 15 [5153585 . ? 5154401 17 5220~!lZ) 1;1 
5151909 37 5153005 . 15 E15:?':;t-)9D '7 5154/~19 .1 523QO:)7 l'T 
5151910 7'7 

~_, 1 . ,5153007 15 5153592 .7 5154448 15 5230010 17 
5151920 37 '5153CYh6 . '2.'7 5153615 2.5 515<1::637 13 G:~~:)O~)13 17 
51151921 7'-' r>r> 5153059 15 5153616 n" 5l5462,9 13, 5;~:.~)OO 1 tJ: 17 ",.;J/, ft ,(;'d 

5151922 ~7" 515;3060 . 15 51!52618 19 515L1GC·9 .6 5~~~:SOC)15 17 
51519SG 10 .5153059 ,,5. 5153623 .6 5154/)24 15 bL~~5D~)16 lOJ 

5152239 15' 5153075 .7 5153626- 25 51546nu .5 523001(3 17 
5152613 25 5153076 .7 515362'7 25 5154879 d c'! 52~~OO19 17 
5152617 25 5153117 ,,5. 11 Sl5488C "f) 523J020 1'7 
515-2637 .5 5153139 ti,37 .9 5l5L1-~3Bl 15 5:~30Q2J. 17 
5152674 .37,77 51531'70 15 5153756 11 5154,969 .5 5230022 17 
5152707 25' 5153192 15 51£)3773 ,7 5155026 25 5';~'JOO;37 17 
5:dJ2718 0-' ,5152>22f3 Z7 515~7?9 ,,6 5155331 .5 E;~~3002Q 17 

'"0 
5152720 25 6J.53229 ,.6 L')155C05 25 52~:-00;??G 1'1 
5152721 25 5153235 .6 .. 6 52{SQ031 17 
5152743 .f) 5153247 2E *6 .f.) 5~~300t)Q 1"7 

5152774 37 5153284- 25 .6 51bf192,G .6 e50132(3 27 

87 



Po·,,·er unit in five sizes (19 to HO H.P.) provide econom­
ical. dependable power for crushers, pumps, conveyors, 

sawmills. and compressors. 

Induslriol wheel [roetors will do your hauling and 
can be equipped with numerous otlachments --­

ovoilable in lour sizes (13.5 to 50.5 H.P.) 

Four gasoline crawler tractors (32.5 10 91.5 H.P.) provide low 
cost. dependable power for every job~ 

RY JOB 
special types of equip-

to its particular conditions. To meet 
conditions, Allis-Chalmers and 

its equipment manufacturers have 
designed 0: complete line of construction and 

No matter what job you 
tackle, there an A-C product to success~ 

economically help you do that job. 
doesn't cost-it pays to own AHis-Chal-

Three Diesel crawler tractors (60 to 132 H.P.) offer smooth 
2-cycle Diesel power and can be equipped with many types 

of allied equipment. 

'ower-controHed grader." with the unique leaning frame feature will 
handle your construction, ditching and bank cutting. 

The low-cost W-pairol will handle your maintenance, light 
ditching and construction at a rniniInum cost. 


